
SIGNODE ! 3620 WEST LAKE AVENUE ! GLENVIEW, ILLINOIS 60025 U.S.A.

LBX-2300/2330
POWER STRAPPING MACHINES

(SHORT FRAME)

© Copyright 2008, Signode   512118   8/2008



CONGRATULATIONS 
Thank you for purchasing your LBX-2300/2330 Strapping Machine. The LBX-

2300/2330 Strapping Machine was designed and built in the USA by Signode,

Glenview, Illinois and West Union, Iowa. The LBX-2300/2330 has been designed

to be the most reliable, maintenance free strapping machine ever produced for

customers with your packaging needs. The revolutionary design of the LBX-

2300/2330 eliminates the adjusting and tuning required by strapping machines of

the past. The innovative design of this machine allows for every maintenance part

to be replaced easily and quickly with very little or no instruction.

Considerable effort has been made to ensure that this product conforms to our

high quality standards. However, should you experience any difficulties, please

contact your Signode Representative with your machine model and serial

number.

Thank you for your help.

All conditions and options have been detailed in this manual to guide and alert operating and
service personnel with respect to safety, operation and maintenance procedures.  A complete
parts listing, with exploded views, has been included in this manual in the event replacement
parts must be ordered. Please review each section of this manual before operating your machine.

SECTION 1.  GENERAL MACHINE INFORMATION

SECTION 2.  MACHINE SET-UP & INSTALLATION

SECTION 3.  OPERATING THE LBX MACHINE

SECTION 4.  MAINTENANCE & TROUBLESHOOTING

SECTION 5.  ELECTRICAL INFORMATION

SECTION 6.  FRAME & DISPENSER INFORMATION

SECTION 7.  STRAPPING HEAD INFORMATION

SECTION 8.  OPTIONS & SUPPLEMENTAL INFORMATION

PLEASE NOTE: Most of the fasteners in this machine are metric. Before removing and replacing
any part, refer to the parts listing to determine the proper tools to use and the correct size
hardware that may have to be replaced.



WARNING - READ AND FOLLOW THESE INSTRUCTIONS - FAILURE TO DO
THIS COULD RESULT IN SEVERE PERSONAL INJURY.

OPERATING INSTRUCTIONS
1. Only people trained in the use of strapping machines are to operate or service this machine.
2. Read all signs on machine. Do not remove, modify or deface any sign. Replace all damaged

signs.
3. Inspect the machine for unsafe conditions - DAILY - and replace all worn or broken parts.
4. Keep work area uncluttered and well lit.
5. If you require safety instructions in another language, contact your local Signode

representative.

MAINTENANCE 
1. Establish a preventive maintenance program for your machine by following the preventive

maintenance program in this manual.
2. To ensure proper machine operation, use the specified power sources listed in this manual.
3. Do not overload the machine by exceeding the package size specification.
4. Remove all packages from the machine before performing service.
5. Unless otherwise noted in this manual, disconnect and lockout all power before servicing

your machine.
6. Follow all maintenance and service instructions in this manual.

MOVING MACHINE PARTS  

1. Disconnect and lock out all power to Signode's machines before entering the strap chute
area.

2. Never put any part of your body into the strap chute area or machine enclosure with machine
power on.

3. Never stand on the machine table-top.

MACHINE INSTALLATION
1. All customer interlocks must be connected as shown in this manual's electrical drawings.

Failure to properly connect interlocks can result in improper machine operation and/or
personal injury.

2. Be familiar with the locations of safety interlocks/guards and Emergency Stop Devices - refer
to machine manual topic "Disconnect & Lockout Procedures".

3. Do not defeat any safety interlock or safety device. Do not operate machine with any safety
devices/guards removed.

4. Before operating the machine, ensure that all safety interlocks and Emergency Stop buttons
are operating properly.

5. Unauthorized modifications can present a safety hazard to machine personnel and will void
the machine warranty.

6. Secure the machine in place using the locking casters.



PERSONAL PROTECTION      

1. To prevent back or other body injuries, your employer must provide proper lifting and/or
handling instructions. Your employer may also contact the National Safety Council, Itasca, IL
60143-0558 for information on lifting techniques.

2. When removing tensioned strap from a package, proceed as follows:
a. Wear eye, face and hand protection
b. Before cutting strap, make sure all personnel are at a safe distance.
c. Hold the strap against the load above the cutter as shown.
d. Using the proper Signode strap cutter, cut strap as pictured.
e. Stand clear of unheld strap end which will spring out if under

pressure.
3. Always wear steel reinforced safety shoes.
4. Always wear safety glasses with side shields which conform to ANSI

Standard Z-87.1 or EN 166
5. Wear protective gloves when handling strap.

ENVIRONMENTAL INFORMATION
The emissions produced during the heat sealing process may be an irritant to some people. Use
this machine in areas that are externally ventilated. Should you be affected by these fumes, move
away from machine to fresh air.

LOCKOUT/TAGOUT         

1. Follow OSHA 1910.147 (Lockout/Tagout Regulation) for machine lockout procedures and
other important lockout/tagout guidelines.

2. Be familiar with all lockout sources on this machine, refer to the "Lockout & Tagout" section
of this manual.

3. Even after a machine has been locked out, there may be stored energy in the system. To
ensure that all stored energy is relieved, wait at least one minute before servicing electrical
capacitors and wait 5 minutes for hot knife to cool.

4. Before performing service in the strap chute area, disconnect and lockout machine power.

MOVING THE MACHINE
Wheel kits are standard for Signode general purpose machines. A forklift may be used to
transport the machine from one location to another. Consult your employer for proper lifting and
handling methods.

ACR DISCHARGE 

Some machine models may be equipped with the optional
Automatic Cut-Off & Refeed (ACR) device. Customers operating
these machine are encouraged to provide a waste container to
collect the strap which is discharged from the machine.
Different types of machines may have various discharge
locations. Contact your local Signode representative if you need
assistance in identifying your ACR configuration. Collected
strap should be properly recycled.



MACHINE SPECIFICATIONS (1-1)

MAJOR MACHINE COMPONENTS (1-2)

DISCONNECT AND LOCK OUT PROCEDURES (1-3)

 



1-1

LBX-2300/2330 MACHINE SPECIFICATIONS

STRAP SIZES: !!!! 100 Series Strapping, 5mm wide.
!!!! 200 Series Strapping, 6mm (1/4") wide.

CYCLE RATE: Will depend upon size of chute, package and machine options.

PACKAGE SIZE: Maximum package size depends upon the size of the chute. 
See section 2.

MACHINE DIMENSIONS: See Section 2.

TENSION RANGE: !!!! Variable tension from 2 to 50 lbs.

AC INPUT VOLTAGE: !!!! 115 Volt, 60 Hertz, Single Phase
!!!! 230 Volt, 50 Hertz, Single Phase
!!!! 208/230 Volt, 60 Hertz, Three Phase
!!!! 230 Volt, 50 Hertz, Three Phase
!!!! 400 Volt, 50 Hertz, Three Phase
!!!! 460 Volt, 60 Hertz, Three Phase
!!!! 575 Volt, 60 Hertz, Three Phase

FAULT PROTECTION: Fused

SYSTEM DISCONNECT: HP Rated switch 

DRIVE MOTORS: !!!! Infeed: 3000 RPM
!!!! Camshaft: 4000 RPM, 100W (BG65050SI & PLG52 36:1)
!!!! Tension: 4000 RPM, 100 W (BG65x50 & PLG52 8:1)
!!!! Feed & Take-Up: 4000, 100W (BG65x50SI)

!!!! Conveyor (LBX-2330 Only):
5000 RPM, 100 W (BG65x50SI & SG80K 24.5:1)

PNEUMATIC PRESSURE
FOR COMPRESSION: Cubic feet of free air, at 80 psi, per cycle:

0.14 cu. ft. for 20x15 single compression machine
0.19 cu. ft. for 28x20 single compression machine
0.38 cu. ft. for 28x20 dual compression machine

 0.29 cu. ft. for 33x30, single compression machine
0.39 cu. ft. for 48x20, single compression machine

COMPRESSION FORCE: Single: 24 lbs. minimum, 120 lbs. maximum (@ 90 psi / 6 bars)
Dual: 30 lbs. minimum, 325 lbs. maximum (@ 90 psi / 6 bars) 

OPERATING HEIGHT: See Section 2



1-2

MAJOR MACHINE COMPONENTS

A - CHUTE ARCH

B - TABLE-TOP / CONVEYOR

C - STRAP DISPENSER

D - LOCKING CASTER

E - EMERGENCY STOP

F - OPERATOR ENCLOSURE

G - CHUTE ARCH

H - POWERED INFEED

I - PHOTO EYE

J - SWIVEL CASTER

K - STRAPPING HEAD

L - ACCUMULATOR

M - MAIN DISCONNECT SWITCH



1-3

MACHINE DISCONNECT AND LOCK-OUT PROCEDURES

This machine is equipped with shut off devices which satisfy OSHA Regulation 1910.147 (control
of hazardous energy sources - lock out/tag out).

Become familiar with the location, and operation of each shutoff device.    

Disconnect/Lock-Out all power sources before servicing machine. 

Never use machine operating controls as a means for locking out power.

ELECTRICAL

MAIN DISCONNECT SWITCH - The main disconnect switch is located on the same end of the
machine as the main electrical enclosure.

OPERATING POWER - This power control switch is located on the dispenser side of the
machine.

To disconnect/lock-out electrical power to the
machine proceed as follows.

PPPP Turn the main disconnect switch to the OFF
position.

PPPP Locate the appropriate locking hole on the switch,
and apply a locking device.

NOTE: Some electrical components in the machine
may be electrically charged after the power is shut
off. Wait no less than one minute after the power has
been disconnected before servicing the panel.



INSTALLATION & SET-UP:

ELECTRICAL CONNECTION (2-1)

MAJOR MACHINE DIMENSIONS (2-2)

MACHINE HEIGHT (2-2)

HOT KNIFE TEMPERATURE (2-3)

ACCUMULATOR BOX (2-4)

PACKAGE FLOW (2-4)

COMPONENT INSTALLATION (2-5)



2-1

INSTALLATION OF THIS MACHINE SHOULD BE SUPERVISED BY A QUALIFIED
ELECTRICIAN OR A SIGNODE SERVICE REPRESENTATIVE!

INSTALLATION & SET-UP

Upon arrival of the LBX-2300/2330, the following steps should be taken:

1. Machine should be uncrated.

2. Visually inspect the machine for any possible transit damage.

3. Move the machine to the location for the strapping operation.

4. Identify all machine adjustment locations described in this section. Continue to make any
necessary inspections or changes described in the following topics.

ELECTRICAL CONNECTION

Strapping machines are manufactured in the following voltage configurations:

  !!!! LBX-2300 & LBX-2330 (Single Phase): 115, 230 Volt

NOTE: The machine should be plugged into an appropriate dedicated power source. DO
NOT USE A HOUSEHOLD-TYPE EXTENSION CORD. If necessary, use an industrial type
extension cord rated for 15 amps or more.

  !!!! LBX-2300 & LBX-2330 (Three Phase): 208, 230, 460 or 575 Volt

NOTE: On 3 phase machines, attach an appropriate 3 phase male connector and plug into an
appropriate receptacle.



2-2

NOTE: Do note remove the
four lower bolts (one per leg)
unless machine is being
lowered below 28” (711mm)
operating height.

INSTALLATION & SET-UP, Continued

MAJOR MACHINE DIMENSIONS & CLEARANCE REQUIREMENTS

Floor space requirements are governed by the overall dimensions of the machine, plus adequate
working clearances. 

A - Table top height (adjustable): 26" to 40" (660mm - 1016mm)

B - Table top width: 1016mm (40")

C - Table top length: 686mm (27")

D - Chute Sizes: 

16"W x 10"H Maximum Package Size
(406mm x 254mm)

20"W x 15"H Maximum Package Size
(508mm x 381mm)

28"W x 20"H Maximum Package Size
(711mm x 508mm)

33"W x 30"H Maximum Package Size
(838mm x 762mm)

48"W x 20"H Maximum Package Size
(1219mm x 508mm)

48"W x 48"H Maximum Package Size
(1219mm x 1219mm)

E - Dispenser Depth: 280mm (11")

MACHINE HEIGHT 

Take appropriate safety measures when adjusting the machine's operating height.

Typically, the machine's tabletop height is adjusted to match
that of the application environment.  This adjustment
determines overall height. Raise the machine using a fork lift
appropriately positioned under the frame. Loosen the eight
socket head cap screws and adjust the leg position to the
desired height. Securely tighten the mounting screws and
lower the machine.



2-3

INSTALLATION & SET-UP, Continued

HOT KNIFE TEMPERATURE CONTROL

The Hot Knife temperature control is used to
adjust the hot knife temperature if necessary
due to the application environment and/or the
strap type being used.  The temperature control
is found on the main PLC as indicated by “1".

NOTE: Turning the Hot Knife Temperature
control to the hottest position does not produce
the best strap welding.

Turn the temperature control clockwise to
increase the hot knife temperature. Turn the
temperature control counter-clockwise to
decrease the hot knife temperature.

Adjust the hot knife temperature to achieve the
best possible strap joint.



2-4

CONVEYOR DIRECTION SWITCH

LBX-2330 PHOTO EYE

INSTALLATION & SET-UP, Continued

ACCUMULATOR BOX (STRAP QUANTITY)

The purpose of the Accumulator Box is to store reserved
strapping for when the machine is rapidly cycling. The
Accumulator Box should be set to store an appropriate
amount of strap for the packaging requirements. Moving
the knob downward will increase the accumulator box
storage quantity. 

NOTE: Having too much or too little strap in the
accumulator box can be detrimental to machine
performance. 

PACKAGE FLOW (LBX-2330)

All LBX-2330 machines are typically set-up
to have "Forward" conveyor flow. However,
package flow direction can be reversed
using the instructions below.

1. Disconnect and lock out the machine
power. Open the electrical panel
access door and locate the conveyor
direction toggle switch. Select the
desired flow direction. Close and lock
the access door.

2. Move the photo-eye to the opposite
side of the machine by removing the
mounting screw.  Reposition the eye
and resecure the mounting screw.

3. If the machine is equipped with an
optional package compression clamp, it may be
necessary to re-adjust the clamp soak time as required
for your application. Review information shown in
Section 5 of this manual for specific information on the
delay adjustment. 

4. Restore machine power and test the machine.



2-5

COMPONENT INSTALLATION

Each machine option will have its own specific instructions for mounting that option to the
machine. However, the final step of installing any machine component is the electrical
connection. All equipment is routed into one of two connection panels. The first panel is in the
machine’s transformer enclosure located on the back of the machine. The second connection
panel is enclosed in the end of the machine which supports the strap dispenser and infeed.

Install any machine component into the connection panel as follows:

1. Disconnect and lock out all machine power.

2. Open the strap dispenser access door. Pull on the Light-Green latch which secures the door.
The strap dispenser enclosure door (hinged) will swing out allowing access to the
connection panel.

3. Component connections are clearly marked on the connection panel. Each component will
have it’s own unique socket.

4. Plug the control cable into the appropriate marked plug.  If any additional instructions have
been provided with the component or option, please read those instructions for any
additional details. Cable sockets are identified on the following page.

5. Close the dispenser door. Restore machine power and test optional equipment as needed.

Note: Connections plugs may vary from one machine model to another.



2-6

COMPONENT CONNECTIONS - MACHINE OPTIONS

CCCC DDDD FFFF 1CRE1CRE1CRE1CRE 2CRE2CRE2CRE2CRE

PACKAGE
CLAMP

INDICATOR
LIGHT

REMOTE
ACTUATOR

LOW
STRAP

AUTO
PHOTOEYE

3CRE3CRE3CRE3CRE 4CRE4CRE4CRE4CRE 5CRE5CRE5CRE5CRE 7PRS7PRS7PRS7PRS AJAJAJAJ

CONVEYOR
SHUTDOWN

PACKAGE
SENSOR #1

PACKAGE
SENSOR #2

OUT OF
STRAP

AIR
JET

COMPONENT CONNECTION - MAIN PANEL

1MTR1MTR1MTR1MTR 2MTR2MTR2MTR2MTR 3MTR3MTR3MTR3MTR 5MTR5MTR5MTR5MTR FANFANFANFAN

INDEX
MOTOR

FEED / TU
MOTOR

HI TENSION
MOTOR

ACR
MOTOR FAN

1PRS1PRS1PRS1PRS 2PRS2PRS2PRS2PRS 3PRS3PRS3PRS3PRS 6PRS6PRS6PRS6PRS

CONVEYOR
SHUTDOWN

PACKAGE
SENSOR #1

PACKAGE
SENSOR #2

OUT OF
STRAP



2-7



OPERATING CONTROLS (3-1)

STRAPPING A PACKAGE (3-3)

PHOTO EYE ADJUSTMENTS:

! SINGLE STRAP MODE (3-4)

! TWO STRAP MODE (3-4)

! MULTIPLE STRAP MODE (3-5)

LOADING & THREADING STRAP (3-6)



3-1

LBX-2300LBX-2330

CLAMP

OPTIONAL
MULTISTRAP

OPERATING CONTROLS

Locate the controls on your machine and become familiar with the operation of each individual
control before operating the machine.

                POWER PALM BUTTON

[A] MAIN DISCONNECT SWITCH - The Main Disconnect Switch is operated by rotating between
OFF (0) and ON (I) as needed. This disconnect switch also allows the operator to lock out the
machine power. This control can be found on same side of the machine as the electrical
enclosure.

[B] POWER OFF SWITCH - This control turns off the machine power by pressing the knob in. To
restore machine power, turn the knob clockwise to reset. This control can be found on same side
of the machine as the strap dispenser.

[C] CYCLE - When this button is lit the machine is powered on and ready to strap. Pressing this
button will apply a single strap to a package.

[D] VARIABLE TENSION CONTROL - This control knob is used to vary the amount of strap
tension that a package is strapped with. Rotate this control clockwise for more tension. NOTE:
The weld cool time is increased as the variable tension is adjusted from the Off ("O") position.



3-2

[E] STRAP PLACEMENT CONTROL - Rotating this control clockwise increases the distance from
the front of the package to where the strap is placed in the "Single" strapping mode. In the
"Dual" or optional "Multiple" strap modes, rotating this control clockwise increases the distance
from the front of the package to where the first strap is placed.

[F] STRAP MODE - This control knob selects the appropriate strapping mode. The choices are
Bypass, Single, Dual. An optional control pendant can be used to also add “Multiple” strap
mode.

[G] CONVEYOR ON/OFF - This pushbutton toggles between turning the conveyor on and off. If
the machine power is turned off or an interlock switch is tripped, the conveyor will stop running
and can only be turned back on by pressing this button.

[H] STRAP PLACEMENT CONTROL - Rotating this control clockwise increases the distance
between consecutive straps placed on a package in the optional "Multiple" strapping mode. 

[I] CONVEYOR SPEED CONTROL - Rotating this knob can set the conveyor speed from 10 FPM
to 150 FPM.

NOTE: Controls “D”, “E”, “H” and “I” are located behind on the operator enclosure behind the
protective cover.

OPTIONAL CONTROLS:

PALM BUTTON (AUXILIARY CYCLE) - This optional pushbutton when pressed, cycles the
machine manually to place one strap.

COMPRESSION CLAMP ON/OFF - When this two position control switch is in the on position, the
compression bar will advance down onto the package for every strap placed on the package.

FOOT SWITCH (Not Shown) - The optional footswitch when stepped on, cycles the machine
manually to place one strap. (Same function as the Palm Button.)



3-3

STRAPPING A PACKAGE

Review Operating Controls on the previous pages to efficiently operate this machine.

LBX-2300 MACHINES (Semi-Auto)

1. Turn ON the Main Disconnect (A) for the machine.

2. Wait a minimum of 20 seconds for the Hot Knife to properly warm up.

3. Place a bundle on the table top of the machine centered within the chute arch.

4. Set the Variable Tension (D) control knob if required.

5. To apply a strap, press the Power-ON/Cycle (C) button. If the machine is equipped with an
optional Foot Pedal or Palm Button, either device can also be used to place a strap on the
package.

6. Turn OFF the machine when not in use by either pressing the Power Off Switch or rotating
the Main Disconnect Switch to "O".

LBX-2330 MACHINES (Automatic)

1. Turn ON the Main Disconnect (A) for the machine.

2. Wait a minimum of 20 seconds for the Hot Knife to properly warm up.

3. Appropriately adjust the Photo-Eye position and Strap Placement Control (E and optional H)
timers. Slide the photo eye as required. Note: Some experimenting may be required. 

NOTE: If photo eye becomes unblocked before a strap is applied, no strap will be placed on
package.

4. Use the Strap Mode (F) switch to select the desired strapping mode. Set the Variable Tension
(D) control knob if required. If required, turn on the optional Package Clamp control.

5. Press the Conveyor ON/OFF (G) control to start the conveyor and the automatic strapping
mode.

6. Turn OFF the machine when not in use by either pressing the
Power Off Switch or rotating the Main Disconnect Switch to "O".



3-4

PHOTO-EYE ADJUSTMENTS FOR LBX-2330 MACHINES

SINGLE STRAP MODE

The strap timer "A" starts when the front of the package breaks the package eye. When the timer
"A" times out, the machine places the strap on the bundle.

Increase distance "A" to the first strap by moving the package eye away from the chute arch or
by turning the strap timer "A" clockwise.

TWO STRAP MODE

The strap timer "A" starts when the front of the package breaks the package eye. When the timer
"A" times out, the machine places the first strap on the bundle. After the first strapping cycle is
complete, the conveyor will restart. When the back of the bundle clears the package eye the
conveyor stops and a second strap will be placed on the bundle.

Increase distance "A" to the first strap by turning the strap timer "A" clockwise. Increase the
"Package Eye" placement distance by moving the eye away from the chute arch.



3-5

OPTIONAL MULTIPLE STRAP MODE

STRAP MODES (F): LBX-2330 machines with the optional
operator pendant have four choices for strapping modes:

  ! Bypass (No Strapping)
  ! Single (One Strap per package)
  ! Dual (Two straps per package)
  ! Multiple (Unlimited number of straps per package)

STRAP TIMER (H):

Rotating this control clockwise increases the distance between
consecutive straps placed on a package in the "Multiple"
strapping mode. 

SETTING MULTIPLE STRAP MODE

The lead strap timer starts when the front of the package breaks the package eye. When the timer
"Times-Out" the machine places the first strap on the bundle.

NOTE: If the photo-eye becomes unblocked before the timer "times out" the first strap
will not be applied.

After the first strap has been placed, consecutive straps are placed using the second strap timer.
When the back of the bundle clears the package eye the conveyor stops and a final strap is
placed on the bundle.

   ! Increase distance "A" to the first strap by turning the lead strap timer clockwise.
   ! Increase distance "B" for consecutive straps by turning the second strap timer clockwise.
   ! Increase the strap placement distance "C" from the end of the package by moving

    the eye away from the chute arch.



3-6

LOADING & THREADING STRAP

To install a coil in the dispenser flange
assembly proceed as follows:

   Turn off electrical power to machine
   before proceeding. Failure to do so
   could result in severe personal injury.

NOTE: Coils of strap
are typically packaged
in transparent shrink
wrap and should be
left intact during
installation.

1. Turn off machine power. 

2. Place a new coil of strap on the rear
mounting flange of the coil assembly.
Install the outer flange and remove the
packaging materials.

NOTE: strap coils can be loaded in either
CW or CCW payoff direction.

2. Lift the loading lever and insert the strap
end into the machine. Insert 6" to 8" of
strap in to the machine.

3. Release the load lever. Bring the strap
down through the open slot of the
rounded guide.

Wind any excess strapping back on to
the coil of strap.

4. Turn on the machine power by rotating
the power off switch.

5. Press the Cycle button to begin the
loading sequence.

The loading sequence automatically fills
the accumulator box and threads the
strap chute. The machine then places
itself into Home Position. Regular
strapping can now be performed.



3-7



SCHEDULED MAINTENANCE (4-1)

LUBRICATION (4-1)

TROUBLE SHOOTING (4-2) • 

-

• 

-



4-1

SCHEDULED MAINTENANCE

DAILY 

Clean the machine of all debris especially around the sealing head, hot knife area, feed/tension
wheels, infeed wheels and accumulator box. Use compressed air or a stiff brush when cleaning.

WEEKLY 

1. Inspect for proper strap weld and cut off.

2. Clean the feed/tension wheels and guides, and inspect for wear and/or damage. 

3. Clean strap dust from strap path and accumulator box with compressed air.

4. Clean strap dust from the anvil head with compressed air.

5. Clean the hot knife's top and bottom surfaces using fine grit emery paper. Clean the
surrounding area with compressed air. 

MONTHLY

1. Clean the hot knife, anvil, platen, grippers and surrounding area. Use compressed air or a
stiff brush when cleaning.

2. Check the chute assembly for proper operation. Inspect the chute for the following:

!!!! Correct stripper pin action and strap release.
!!!! Chute track should be fully seated against chute arch.
!!!! Chute opener should operate smoothly.

MACHINE LUBRICATION

The LBX-2300/2330 machines are constructed entirely of self lubricating components and does
not require any additional lubrication of any form.



4-2

TROUBLESHOOTING

The following items are the most common machine symptoms if problems occur. For symptoms
or remedies not shown, contact your Signode service representative for additional information
and details. The following machine symptoms are shown in this manual:

#1 Minor strap jam.
#2 Moderate strap jam.
#3 Severe strap jam.
#4 Strap escapes chute during operation.
#5 Strapping head pre-seals. 
#6 No weld or poor weld.
#7 Conveyors will not operate when switching strap modes.
#8 Conveyor fails to operate.

#1 SYMPTOM:  Minor strap jam, noted by strap ends/loops sticking out from table top. 

CAUSE REMEDY

Strap jammed in anvil head or chute track. Lift front table top to gain access to chute
track. Remove all jammed strap. Close table
top and push the Green cycle button.

#2 SYMPTOM:  Moderate strap jam, noted by no strap feed or take-up.  

CAUSE REMEDY

Strap jammed in head guides. Turn machine power OFF. Pull out all
strapping from side of machine and discard.
Reload strap per loading instructions.

#3 SYMPTOM:  Severe strap jam, strap cannot be pulled out from machine.  

CAUSE REMEDY

Strap jammed in head guides and/or around
feed and take-up wheels.

Lift front table top to gain access to strap
guide. Open front door of machine if
necessary. Open strap guide by lifting the
release latch. Cut off jammed strapping.
Align remaining strap back into strap path
and close strap guide. Close table top and
push the Green cycle button.



4-3

#4 SYMPTOM:  Strap escapes chute during operation. 

CAUSE REMEDY

 1. Chute does not close completely due to
an obstruction.

 2. Chute track not properly seated against
chute arch.

 3. Excessive clearance between the cam
and cam follower. Chute track linkage
appears loose.

 1. Locate and remove any obstructions
and debris in the chute track.

 2. Loosen the mounting hardware and
position the track against the arch.
Tighten the carriage bolts to secure
the track.

 3. Adjust the chute track linkage as
described below.

 

Chute Linkage Adjustment Procedure:
 
a. Index the head to the home position. Confirm

home position by identifying that the roller
cam of the chute linkage is on the home
position of the index cam as shown.
Approriately wedge the cam follower up agaist
the cam.

 

b. Identify the linkage arms which operate the
chute track. Note the SHCS identified by arrow.

c. Loosen the SHCS that secures the actuator
arm to the linkage rod.

d. Lift up on the end of the actuator arm to
remove any clearance. 

While holding the chute track in place tighten
the SHCS to secure the position.

Remove wedge from cam follower.



4-4

TROUBLESHOOTING, Continued

#5 SYMPTOM:  No weld or poor weld. 

CAUSE REMEDY

 1. Hot knife cold. 

 2. Loose connection, broken wire or
blown fuse.

 3. The hot-knife is dirty.

 4. Incorrect operating temperature.

 5. Hot knife not being properly inserted
between straps.

 6. Welds are not completely solidified or
strap joints occasionally fail from not
being properly solidified.

 1. Allow machine to properly warm up.

 2. Tighten all connections and screws.
Replace wires and fuse as required.

 3. Turn machine power OFF, clean the hot-
knife surface with fine grit emery paper.

 4. Adjust hot-knife temperature (B) setting
up or down to produce a better weld.

 5. Inspect the hot knife area for debris or a
possible obstruction - clean as required.
Check for a broken hot knife spring or
bent hot knife.

 6A. Adjust hot-knife temperature (B)
setting up or down to produce a better
weld.

 6B. Adjust the Weld Cool Timer on the
PLC of the main electrical enclosure. 
Turn adjustment screw (A) clockwise
(CW) to increase weld cool time.

NOTE: Run/Stop switch (1) must be in
the RUN position.



4-5

TROUBLESHOOTING, Continued

#6 SYMPTOM:  Strapping head pre-seals. 

CAUSE REMEDY

 1. Stripper finger not operating properly.

 2. Chute opener mechanism not operating
properly.

 1. Inspect the striper finger for correct
action, adjust as required.

 2. Inspect the chute opener for proper
operation and/or binding. Adjust or clean
as required to correct operation. 

#7 SYMPTOM:  Conveyors will not operate when switched from Bypass to Single, Dual or
Multiple strap mode.

CAUSE REMEDY

 1. Check for machine errors.

 2. Strap not at 1LS on machine Power-Up.

 1. Clear errors and continue strapping.

 2. Press the Cycle button once and restart
the conveyor.

#8 SYMPTOM:  Conveyors fail to operate.

CAUSE REMEDY

 1. Conveyor photo-eye was blocked for
more than 6 seconds.

 2. Conveyor motor shut down due to
overloaded conditions.

 3. Motor fuse has blown on fuse block
module.

 1. Clear any blockage from the photo-eye
beam and press the Conveyor button to
restart.

 2. Remove any excess load and power down
the machine. Restart machine to reset
error condition. 

NOTE: Allow drive motors to cool
down if necessary for 5 minutes.

 3. Replace fuse 7FU on the machine
electrical panel.



DANGER - Electrical enclosures or 
machine covers marked with the above 
symbol expose electrical parts when 
removed. Contact with live electrical 
parts will result in severe personal 
injury or death. 

PLC GENERAL INFORMATION (5-1) 

PLC IDENTIFICATION (5-2) 

FUSES & RELAYS (5-3) 

PARTS LISTS & VIEWS: 

• SEMI-AUTO OPERATOR ENCLOSURE (5-5) 
• AUTOMATIC OPERATOR ENCLOSURE (5-7) 

115/230 VOLT 1<\> (STANDARD) 

• SEMI-AUTO CONTROL PANEL (5-9) 
• SEMI-AUTO ELECTRICAL SCHEMATIC 519337 (5-13) 

115/230 VOLT 1 <\> 

• SEMI-AUTO & AUTOMATIC CONTROL PANEL (5-19) 
• SEMI-AUTO ELECTRICAL SCHEMATIC 519341 (5-23) 
• AUTOMATIC ELECTRICAL SCHEMATIC 519342 (5-31) 

208/230/460/575 VOLT 3<\> 

• SEMI-AUTO & AUTOMATIC CONTROL PANEL (5-39) 

208/230/460 ELECTRICAL SCHEMATICS 

• SEMI-AUTO 519350 (5-43) 
• AUTOMATIC 519352 (5-51) 

575 ELECTRICAL SCHEMATICS 

• SEMI-AUTO 519351 (5-59) 
• AUTOMATIC 519353 (5-67) 

I 

-



PLC GENERAL INFORMATION 

As the LBX-2300/2330 operates per its program, the PLC's indicator lights will lite up as the input 
and output connections are signaled. When inputs are received by the PLC, input lights will lite. 
When signals are sent by the PLC, output lights will lite. The machine can be monitored (or 
diagnosed) as each of the inputs or outputs triggers a lite on the PLC. Refer to PLC Identification 
shown at the end of this chapter for specific information on identifying PLC inputs and outputs. 
Other beneficial lights on the PLC are SF (System Fault), RUN and STOP. 

POTENTIOMETER ADJUSTMENTS - Turn the adjustment screws (as noted by arrows) using a 
small screwdriver. Do not attempt to adjust any other control not identified or factory sealed. 

POTENTIOMETER 

"A" WELD COOL 
(POT-O) 

"B" HOT KNIFE 
TEMPERATURE 
(POT-1) 

FUNCTION 

Turn the adjustment screw clockwise (CW) to increase the weld cool time. 
Turn the screw counter-clockwise to decrease weld cool time. 

Turn the adjustment screw clockwise (CW) to increase temperature. 
Turn the screw counter-clockwise to decrease temperature. 

ALTERNATE WIRE CONNECTIONS - Connect the wires described below as required. 

CONNECTION 

"c" ACR 

"0" CONVEYOR 

"E" REFEEO 

FUNCTION 

To enable the optional ACR function, connect any unused wire labeled "4" 
from inside the wire channel to PLC terminal 11.1. 

To run conveyor on machine error, connect any unused wire labeled "4" 
from inside the wire channel to PLC terminal 12.1. 

To attempt a strap refeed before ACR function, connect any unused wire 
labeled "4" from inside the wire channel to PLC terminal 12.7. Remove the 
wire from terminal 2.7 to attempt ACR function then retry a second ACR 
function. 

LBX·2300 (1<1> STANDARD) LBX·2300/2330 (1/3<1» 

I ........ . II ....... 

2.7 

5-1 



PLC IDENTIFICATION LIGHTS 

11.2 

Q1.1 

5-2 



RELAY AND FUSE MODULE 
LBX-2300, Single Phase (Standard) 

PART NO. QTY DESCRIPTION 
514391 1 OUTPUT MODULE DC 
514392 1 OUTPUT MODULE AC 

(2SSR) 
(3SSR) 

514393 REF FUSE (OUTPUT MODULE) 
514394 3 FUSE 12.5A SLO BLO (4FU,5FU 
519338 1 FUSE 16A SLO BLO (7FU) 
514364 REF TERMINAL BLOCK (Jl,2,3,4,5 
514365 REF TERMINAL BLOCK (J7 ) 
514366 REF TERMINAL BLOCK (J8 & 9) 
514398 1 RELAY (ICR) 
434425 1 FUSE (3FU) 
516770 2 FUSE (IFU, 2FU) 
515554 1 LABEL 
515110 1 PLASTIC COVER 

JI J3 

J2 J4 

r- - - - - ,.- ,.- RI 

::J ::J ::J ::J ::J ::J ::J 
~ ~ ~ ~ ~ ~ ;': "- '0 "' " '" '" '----- - - - - '- '-

0 D LED4 - LED3 
~ lED2 LEDI~ 

0 0 0 0 
ce::::=:J=o ce::::=:J=o ce::::=:J=o ce::::=:J=o 

~ ~ ~ ~ 2SSR 

0 

J5 
J7 J8 

& 6FU) 

& 6) 

0 

3SSR 

0 

J9 
iCR 

D D D J6 

5-3 

516935-4 



RELAY AND FUSE MODULE 
LBX-2300/2330, Single/Three Phase 

PART NO. QTY DESCRIPTION 
514391 1 OUTPUT MODULE DC (2SSR) 
514392 1 OUTPUT MODULE AC (3SSR) 
514393 REF FUSE (OUTPUT MODULE) 
514394 5 FUSE 12.5A SLO BLO ( 4-6 
519388 1 FUSE 16A SLO BLO (7FU) 
514364 REF TERMINAL BLOCK (J1-J6 & 
514365 REF TERMINAL BLOCK (J7 ) 
514366 REF TERMINAL BLOCK (J8 & 9) 
514398 1 RELAY (lCR) 
434425 1 FUSE (3FU) 
516770 2 FUSE (lFU, 2FU) 
515555 1 LABEL 
515130 1 PLASTIC COVER 
434500 REF RELAY (2-6CR) 

-

'" JlO JI J3 
U 

'" -
JIi J2 J4 

-

~~~~~~~~§ - --
'" '" '" u u u 
"" "" '" - i-- - lED6 LEOS LED4 LED3 lED2 LED1 

0 0 0 0 0 0 

0 o~ 
~ ~ ~ 

- -~ 

~ ~ ~ -
'" u 

DO 
'" -

Jl2 J5 

Jl3 J6 
~ 

5-4 

516936-5 

& 8-9FU) 

J10-J13) 

R1 

r-- r--

0 D 0 

2SSR 3SSR 

0 0 
"-- "--

J8 J9 

10 



OPERATOR CONTROLS, SEMI 515573-8 

KEY QTY. PART NO. DESCRIPTION 

1 1 515581 COVER PLA TE WELDMENT, SEMI 

2 1 515577 OPERA TOR BOX ASSY, SEMI 

3 1 434484 1/2"CORDGRIP 

4 REF 436233 LED (GREEN) 

5 1 436226 ILLUMINATED PUSHBUTTON 

6 6 175914 M5X 12SBHCS (ZINC) 

7 15 FT 515599 CABLE 18 CONDUCTOR 

8 1 515625 LABEL SEMI OPERATOR CONTROL 

9 8 292942 PINS 

10 1 435808 CABLE ID TAG "B" 

11 1 515139 POTENTIOMETER 

12 1 434540 KNOB (TIMERS) 

13 1 514342 VOLTAGE FREQUENCY CONVERTER 

15 2FT 435344 GASKET 

16 2 420216 M4 X 10 SHCS (ZI NC) 

17 1 293545 15 PIN CONNECTOR HOUSING PLUG 

18 1 515596 STRAIN RELIEF 

19 2 515597 SHEET METALSCREW, 6X5/8 

20 2 185700 M4LW 

21 2 164966 M4 HEX NUT 

NS 2 299069 CONNECTOR 

NS 3 514357 90 DEGREE FLAG CONNECTORS 

WEARING PARTS ARE THOSE ITEMS WHICH ARE UNDERLINED 

5·5 



OPERATOR CONTROLS, SEMI 

10 

19 

17----Jr'=nr:'-/ 

9 

8 

4 

5 

7 

3 

15 

13 

16 

20 

21 

11 

515573-8 

, , , 
2 

12 

6 

5-6 



AUTO 516938-2 

KEY QTY. PART NO. DESCRIPTION 

1 1 516937 COVER PLATE WELDMENT, AUTO 

2 1 515578 OPERA TOR BOX ASSY, AUTO 

3 1 434454 3/4" CORD GRIP 

4 1 436229 MOUNTING BASE 

5 1 436228 SELECTOR SWITCH (3 POS) 

6 3 434540 KNOB (TIMERS) 

7 REF 436233 I,.ED (GREEN) 
8 1 436226 ILLUMINATED PUSHBUTTON 

9 6 175914 M5 X 12SBHCS (ZINC) 

10 15 FT 434538 CABLE 18 CONDUCTOR 

1 1 1 516943 LABEL, AUTO OPERATOR CONTROLS 

12 1 436227 PUSHBUTTON 
13 3FT 435344 GASKET 
14 1 435808 CABLE ID TAG "B" 

15 1 515139 POTENTIOMETER 
16 2 514342 VOLT AGE FREQUENCY CONVERTER 
17 1 515589 POT COVER 
18 2 514323 POTENTIOMETER 
19 15 292942 PINS 

20 1 293545 15 PIN CONNECTOR HOUSING PLUG 
21 2 515596 STRAIN RELIEF 
22 2 515597 SHEET METAL SCREW, 6X5/8 
23 4 171570 M4FW 
24 4 164966 M4 HEX NUT 

25 1 436231 1 N/O CONT ACT BLOCK 
26 1 436232 HWF01 1 N/C CONTACT BLOCK 
27 4 433917 M4 X 16 SHCS 

NS 2 299069 CONNECTOR 

NS 9 514357 90 DEGREE FLAG CONNECTOR 

WEARING PARTS ARE THOSE ITEMS WHICH ARE UNDERLINED 

5-7 



AUTO 516938-2 

5-8 



115-230V SEMI-AUTO ELECT. CONTROLS, IPH. 60/50 Hz. (STANDARD) 519336-1 

KEY QTY. PART NO. DESCRIPTION 
1 1 514313 115 VOLT POWER SUPPLY, 1 PH 

2 4 251247 M3 X8 SHCS (ZINC) 
3 4 162568 M3 LOCKWASHER (ZINC) 
4 2 170118 M5 X 10 SBHCS (ZINC) 

5 13 010076 M5 LOCKWASHER (ZINC) 
6 4 171571 M5 FLATWASHER (ZINC) 
7 4 272418 M5 X 12 SHCS (FLANGED ZINC) 
8 1 014797 1/2" GLAND NUTISLIP RING 

9 
1 434851 CORD GRIP GROMMET, DOMESTIC 
1 434850 CORD GRIP GROMMET, EUROIUK 

10 1 515142 MACHINE WIRE HARNESS, 1 PH 
11 REF 515147 POWER HARNESS, 1 PH 
12 1 515602 REAR ELECTRICAL PANEL COVER 
13 AIR 435344 ELECTRICAL DOOR GASKET 

REF 434434 PWR. CORD 115V. 60Hz 1PH 

14 
REF 434478 PWR. CORD 230V. 50Hz 1PH UK 
REF 434479 PWR. CORD 230V. 50Hz 1PH EURO 
REF 434228 PWR. CORD 230V. 50Hz 1PH AUS 

15 1 071940 CORD GRIP 
16 1 516363 CONNECTOR PLATE, 1PH 
17 9 281532 M5 X 10 SHCS (ZINC) 
18 2 436243 INTERLOCK SWITCH 
19 4 438295 CORD GRIP PG-9 
20 4 011214 M5 X 16 SHCS (ZINC) 
21 2 514331 5 WIRE GROMMET HOLDER 
22 4 516931 INTERLOCK SWITCH SPACER 
23 1 515374 CONVEYOR PLUG HOLE CAP 
24 1 070859 GLAND NUT 

* NIS 1 515038 SIGN DISPOSTION 
NIS REF 519337 ELECTRICAL SCHEMATIC 
NIS 1 519334 HARNESS 
25 1 514375 CAPACITOR ASSEMBLY 

* SEE 515037 

5-9 



115-230V SEMI-AUTO ELECT. CONTROLS, IPH. 60/50 Hz. (STANDARD) 

18 
18 

22 

• 

FRAME REF. 

8 15 

9 
24 

519336-1 

14 



IIS-230V SEMI-AUTO ELECT. CONTROLS, IPH. 60/50 Hz. (STANDARD) 

KEY QTY. PART NO. DESCRIPTION 

1 1 515627 LBX 2300 PLC DIN RAIL 

2 1 439433 COUNTER 

3 1 439434 MOUNTING PLATE - COUNTER 
4 1 438280 FILLER PLATE 
5 1 516934 POWER DISCONNECT 
6 1 515611 DISCONNECT SWITCH PLATE 
7 1 514337 SOLID STATE RELAY 

8 1 515610 HIGH/LOW VOLTAGE ACCESS 

9 1 515608 HIGH/LOW VOLTAGE SEPARATOR 

10 1 515640' SIEMENS PLC 24 I/O 
11 6 162383 M4 X8 SHCS (ZINC) 
12 6 185700 M4 LOCKWASHER HC (ZINC) 
13 2 262765 M3 LOCKWASHER (ZINC) 
14 2 262551 M3 X 8 SHCS (ZINC) 
15 1 434448 VARISTOR - 39 VOLTS 
16 1 680466 PAWL LATCH 
17 1 516463 SIDE ELECTRICAL DOOR 
18 1 516935 RELAY AND FUSE MODULE 
19 2 170118 M5 X 10 SBHCS (ZINC) 
20 6 281532 M5 X 10 SHCS (ZINC) 
21 8 010076 M5 LOCKWASHER (ZINC) 
22 2 171571 M5 FLATWASHER (ZINC) 
23 7 433919 M6X12 SHCS 
24 7 433012 M6 LOCKWASHER HC (BLACK) 
25 7 515439 NEOPRENE GASKET 3/16" THICK 
26 1 515573 SEMI-AUTO CONV. CONTROL BOX 
27 1 515135 TERMINAL BLOCK GROUND 
28 1 438276 8MM SQ. KEY 
29 1 515639 CIRCUIT BREAKER 
30 1 515136 TERMINAL BLOCK END CAP 
31 1 431757 M6 EXTERNAL LOCKWASHER 
32 1 005465 M6 NUT 
33 1 516454 LATCH CAM (12 - 14 MM) 

* SPECIFY PROGRAM # - ALONG WITH PART # 
515640 WHEN ORDERING PLC's 

5-11 

519336-1 



115-230V SEMI-AUTO ELECT. CONTROLS, IPH. 60/50 Hz. (STANDARD) 

24 

23-----e-----

~PROGRAM# 

DETAIL D 
SCALE 1 : 4 

16 
17 

6 
3 

<pI 

<p' 

20 

26-~ 

5-12 

519336-1 



ELECTRICAL SCHEMATIC[IQQ] 
LBX-2300 SEMI-AUTO STD, 1 PHASE 

519337-2 

11 l2 

100 

101 
[

6 ------------------------------------~~=----------------------------------r6 
III Il2 

ICB 6A 

}--------------------------------------------------------------------------) 

102 

103 
3SSR 

211 J8-1 IFU 311 

~I~ 
J8-3 411 

212 

2A 2FU . 312 J9-3 J9-1 

104 IT 10 9 8 7 6 
~ 

5 4 3 2 1 
2A 

NOTE: .A. .A. .A. .A..A..A. .A. .A. .A. .A..A..A. 

105 

106 

5& 10 
THE COOLEST AND 

~ 1&6 I I 11031 THE WARMEST HOT 
KNIFE. HOT KNIFE 11021 

TRANSFORMER SHOWN 
CONNECTED FOR IISVAC 

107 
211 IPS 212 

l DC N 
POWER 

+ SUPPLY -

108 I l 2 

109 I 

J7-1 

110 

111 

J7-2 

II 
7FU 206 

II 1 315 R5 !(lED4 
16A 

ICR 
4FU 

.... 1 

215 
!(lEDI I 400 R2 

12.5A 

112 
SFU 208 

.... 1 

I 308 R3 !(lED2 
12.5A .----. 

113 
6FU 

~ .. , 
213 

!(lED3 I 312 R4 
12.SA .----. 

1"" 

114 

115 

116 

117 2PS 

118 -0 J3-3 
PlC 

J6-5 4 POWER 
l+ SUPPLY M ~ 

3A ~ 4 

-

2 

200 5-13 200 



ELECTRICAL SCHEMATIC IlQQJ 519337-2 
LBX-2300 SEMI-AUTO STD, 1 PHASEr;;;v;, 

118 
r;;;v;, PUSH ~ 

4 
200 

201 

202 

203 

204 

205 

206 

207 

208 

209 

210 

211 

212 

213 

214 

215 

216 

217 

218 

219 

L2QQ, TO 118 
INTERLOCK SW 

7 41 I \31---;110 
2 

t::cJ5:..:-3=----'�::.s1 ___ r====;�::.s3=--_____ ---'1'-"]pB J6-1 J6-3 
r---*-, I I lL+ 
=_PlB_lOK

CW 
'---~~~~ 33 • 315 '--+-----12L+ ~

LC 1M J3-9 

Q 2M J3-10 

V 

rj--!2Q B-6 I ~::~ I ~~ 
l/b~ R9 ~~~HM 

+-0----, - cw • ___ 213 
B-~~ ~ .,.-

J5-2 

I 

-'I" 32 '3if-' 30 

r-l \/F~ONV. 
~1 2 3 

I 

B~>-_~OO~ ~ I 10.0 I 

1-8 ~STALL 
3PRS >----.:.:~G~J +-8J.o.y--5,--+ 0- ~ 101 I 10.1 I 

J5-8 fi~OME 
+-o-,~-t-<,,' 2PRS ~~J6;::-9t~1O~2-[EO JA-7 " I +-+'0-'-1- 0- u 10.2 

, J6-8 

J6-10 
217 ~--o-' 

4 ~r:E B-B 
~>-______ ~1~03~1~10.~3JI 

J1-10 , 2PB~ 
+-c __ </~/_~POSITION 

+-1r<JA:r--6'--__ "'--<~~o..;PRS ~>----1:::'04~1 ~10.~4 JI 
J5-1O ,,~~ 

~
' v FEED LIMIT 

J;3.-1 ~1 PRS ~>-~1O~5~1 ::E::UI HfZ)-'--- ~ ~ 10.5 

I 10.6 1 

202---o----~1~5-1~10~.7JI 
J6-2 

Jl-l fi DISPENSER 

+---8J;;'y·-l,---"'--<o£0" 0-4PRS ~>-___ 1~1 O~I ~I1.~O JI 

Jl-6 

~~k?~STRf\P 
+-t'JOk-...:..4 ___ ~~ 1 I 11.1 I 

J3-2 F-4 r_~'2~E_1..._.., F-l 112 
'--I-<::>--{,<:------i r---;~ 1 11.2 I 

J3-8 F-2: PHOTOEYE I F-3 102 

'--o--~,(:--L ______ .JL..-o~ 207 

F-4 FO?~W F-l 
(-- ~y"'(~ --) 

lFS 

5-14 

2PBL 
15 fi B-5 ,/ B-2" Jl-2 
~~~--~G)--~-7)--<~ 
J6-4 '" /, '/ 

110 I S44MTRTEST 120s1 

,m Lo 201A J3-7 DISPENSER 
201 ' lSSR ' A 300 

( QO.l I J2-4 
J2-3 1 

218----~ 

112~ 
S2 2MTR TEST 12091 

202 202A 309 
( QO.2 I J4 2 FEED 

J4-1 I -
I 

01 203A 

C~D-=20':'::3~?;-";j...Q;;;-- 31 0 TAKE UP ( QO.3 J4-4 
J4-3 

204CTR 

---1 COUNTER 
J5-9 

J4-5 204A 

(C~Q~0.4~~w~4r,l~~0~~~313 
J3-4 1 J4-6 

I 
I 
I 

113:-L-oi 

(C~Q~0.~5~W~5~-~y'~~~314 
J2-7 J2-6 

205A 

S3 3MTR TEST 12101 

111 ~--, 
LoSl lMTRTEST J1jJJ 

(C~Q~0.~6~W~6~~~-O;J4-~7~402 
J4-S 

( Q1.0 3SSR HOT KNIFE C~~=,21'.".0J4:?o-{ J4-1O 

12051 

REV 
TENSION 

12061 

TENSION 

12071 

INDEX 

103 

207 -----, DISPENSER 

C~D!.2~112;;;,,(0~'~=~2SSR BRAKE 3
2
02 ( Q1.1 

J2-10 S4 4MTR TEST 300 



ELECTRICAL SCHEMATIC [jQQ] 

LBX-2300 SEMI-AUTO STD, 1 PHASE 
519337-2 

219 
DISPENSER 

4MTR 
300 110~ __ ~_J~2-r2-4 __ -o~I~ __ ~ ________ ~)i ____________ J~1-r3 __ ~ 

2 

301 

BRAKE 

302 
22 Jl-4 

I I J4-9 L.. __________ ..J 

1S0l 2SSR 

303 
13001 INDEX MOTOR & CONTROllER 

304 111~ RED 

J2-9 []QJJ 13031 

BLUE BlK 
305 

J3-5 
13021 

306 207 
206A YEl 

307 J3-6 
FEED/TAKEUP MOTOR & CONTROLLER 

308 112~ RED 

J2-8 

202A BLUE BlK 
309 209 1 Jl-9 

310 210 
203A 

1 YEl 

311 
TENSION MOTOR & CONTROllER 

312 113~ 
RED 

J2-5 

204A 1 BLUE 6 BlK 
313 212 2 

Jl-7 

314 214 205A 1 YEl 5 

4 3 

315 201 33 1 
13041 PNK VIO 13051 

316 

317 

318 

319 5-15 



ELECTRICAL SCHEMATIC ITQQ] 

LBX-2300 SEMI-AUTO STD, 1 PHASE 

400 

401 

402 

403 

404 

405 

406 

407 

408 

409 

410 

411 

412 

413 

414 

415 

416 

417 

NOTE: 
5 & 10 
THE COOLEST AND 
1 &6 
THE WARMEST HOT 
KNIFE. 

4L1 

1T 10 9 8 

ALTERNATE TRANSFORMER CONNECTION 14031 
FOR 230 VAC MACHINES 

__________ ~f"Y"\~ ________ _ 

418 14041 

419 

NOTES: 
1 - Components shown with dashed lines are optional. 

The foot switch or the photoeye option can not be used simu!taneouly. 
5-16 

519337-2 

3L2 



ELECTRICAL SCHEMATIC ITQQJ 519337-2 
LBX - 2300 SEMI-AUTO STD, 1 PHASE 

1--- 2SSRFREIN DE DEVIDIOR iSandspeicher Sremse ---1, 
I1FS IPIED COMMUTATEUR !Fu~ Schaller L ________ "_" _____ " .. ...... .A.. • ______________ " ______ •••• • ••• _.,,_ •.• _' " ". _ • ___ , •. "___ _ _______________ " .•.• ________ " •• __ ••• M ••••• _.J 

5-17 



ELECTRICAL SCHEMATIC [illjJ 519337-2 
LBX - 2300 SEMI-AUTO STD, 1 PHASE 

Deutsch 
[ 300 [ROUGE [Rot 1'30j'iBLEiT . ... ... ,-",""",",-"""'''''- 'Tsiau 
r 302 IJAUNE -~---, ..... -.... -.... -.... -.. _-.. -... "':G:::e7C�b------------~ 
F'~~!'I~~~ .......... ~- __ -f.:~o;~::chk,:;w.:;a::;rz'--__________________ ~ 
r-...... __ .... _ ..... -'.,................. -- ---------------------------- . ----------.,----... - .. " ........ 0 __ •• • ••••••• mo ....... ......... _, ••• '"_ ., ........................ - •• -, m •• ' •• _ ... " •• " __ , ....... _ .... -, - .-, ••••••• ', •••• -, ....... _m •••••••• ••••• :! 
, .~-~.~---J~g."----~---------.. -,,--~,,------~.--"--.--.-_~ lViolett ----------.i 

L ~~~~i~~S~~IBUTEUR m m ...., •.• .••• •.•• .••.•.••.•..•• ..,"-':I~f~~ei~her==:=:_'" _=::~::=~=,_"'~_=: m, .j 
l~~~. IMOTEUR DE TETE DE CERCLAGE & COMMANDE. __ ~_ IAggregatmo:';to::.r::.&"S"'te"u'::e::.ru:':""'g":::=;;-;;=== _______ ---! 
I 2MTR !MOTEUR DEBIT LIEN & COMMANDE !EinschuBmotor-Ruckzugsmotor & Steuerung ........ " .... .......................... , .. ,.,.,', ... ' .. 'm •••• ,.l . 

. r"-3-MTR--"Ti~16TEuR·"TE.'" NsioN·TjE'i\j·'&'C'OMMAND-E-----'- Ti3",indspa-r;-r;=Ailtrelf)·"&"'Steuerun·g" .. ·"·· .. ,,· ... ···,,··"" ..... "."m_ 

,_ "''' --------1 .~~~~_ '~~e_~ 

~ _________ 1._ .. _ .... "." ......... m •••• _ ..... ,_ ." •••••• ___ " .. ____ • _____ ,,,._,,""_ .. _,, ________________ "1. ... ___ ---~-"--,~~,-.~~-~ .. " ... _.,j 
I 400-418 J 

I ~·*1~~'~::~~~:~~~~::~:~:::~.::::,,;·J 
ILe pied commutateur ou photo-oei! option ne peut pas etre !wahL 

404 iutU!se simultanement. i Der FuB schalter oderfoto-auge wahl konnen nichtverwendet 

I !gleichzeiti9. 
" " ". ". L.. ______ .... _____ _ _ _ _ ______________________________ _ _" _______ J .............. __ 

5-18 



115/230 VOLT ELECTRICAL CONTROLS, IPH. 519338-1 

PART NO. 

KEY QTY. SEMI AUTO AUTO DESCRIPTION 

519339 519340 
1 1 515607 515607 POWER SUPPLY MOUNTING PLATE 

2 1 515600 515600 230 VOLT POWER SUPPLY, 3 PH 

3 1 515609 515609 POWER SUPPLY DIN RAIL 
4 4 170118 170118 M5 X 10 SBHCS (ZINC) 

5 17 010076 010076 M5 LOCKWASHER (ZINC) 
6 8 171571 171571 M5 FLATWASHER (ZINC) 
7 4 272418 272418 M5 X 12 SHCS (FLANGED ZINC) 
8 1 070859 070859 GLAND NUT 

9 
1 434851 434851 CORD GRIP GROMMET, DOMESTIC 
1 434850 434850 CORD GRIP GROMMET, EURO/UK 

10 1 515673 515673 CIRCUIT BREAKER, 2 POLE 
11 1 014797 014797 1/2" GLAND NUT SLIP RING 
12 2 515134 515134 TERMINAL BLOCK 
13 1 515602 515602 REAR ELECTRICAL PANEL COVER 
14 AIR 435344 435344 ELECTRICAL DOOR GASKET 

REF 434434 434434 POWER CORD 115V-60HZ-1PH 

15 
REF 434478 434478 POWER CORD 230V-50HZ-1PH UK 
REF 434479 434479 POWER CORD 230V-50HZ-1PH EURO 
REF 434228 434228 POWER CORD 230V-50HZ-1PH AUST 

16 1 071940 071940 CORD GRIP 
17 4 281015 281015 M6 X 10 SHCS 
18 4 481889 481889 M6 LOCKWASHER (ZINC) 
19 1 515601 515601 HARNESS RETAINING PLATE 
20 1 516283 516283 CONNECTOR PLATE, 3PH 
21 9 281532 281532 M5 X 10 SHCS (ZINC) 
22 2 436243 436243 INTERLOCK SWITCH 
23 4 438295 438295 CORD GRIP PG-9 
24 4 011214 011214 M5 X 16 SHCS (ZINC) 
25 2 514331 514331 5 WIRE GROMMET HOLDER 
26 4 516931 516931 INTERLOCK SWITCH SPACER 

N/S 1 519335 519335 MACHINE WIRE HARNESS 
N/S 1 515674 515674 POWER HARNESS 
27 1 515135 515135 TERMINAL BLOCK GROUND 
28 1 515136 515136 END CAP 
29 1 515374 NA CONVEYOR PLUG, HOLE CAP 

*N/S 1 515062 515046 SIGN DISPOSITION 
N/S REF 519341 519342 ELECTRICAL SCHEMATIC 

* SEE 515037 

5-19 



115/230 VOLT ELECTRICAL CONTROLS, 1PH. 

, , 

I 

/ 

/ 

/' 

22 
26 

EE SECTION 

~ 
515850 

'" , , , 

\ / , , 

12 \ I , , , , 

I , , 
\ 

,'~,,---'::...---1 

O~ __ F~'/ 25 

// --
DETAIL A 

5-20 

, 

FRAME REF. 
29 

16 

/' 

519338-1 

9 

15 



115/230 VOLT ELECTRICAL CONTROLS, 1PH. 

PART NO. 

KEY Qrr. ~AUIU AUTO DESCRIPTION 

1 1 515627 515627 I LBX 2300 PLC DIN RAIL 

2 1 439433 439433 
3 1 439434 439434 i PLATE - COUNTER 

4 1 438280 438280 FILLER PLATE 

5 1 516934 516934 <';1 

6 1 515611 515611 >1 I PLATE 
7 1 514337 514337 SOLID STATE RELAY ~ 
8 1 515610 515610 I 'V( ICC 

9 1 515608 515608 I IVK 

10 1 PLC40 VO 
11 REF NlA iN 
12 6 62383 162383 M4 X 8 SHCS (ZINC 

fi :ii ~i~ ~NC) 
IM3X SH~ 

16 434448 434448 VARI: ,OR .TS 
17 1 680466 680466 PAWL LATCH 
18 1 516463 516463 SIDE EL • DOOR 
19 1 516936 516936 RELAY AND FUSE 
20 1 438276 438276 8MMSQ. KEY 
21 2 170118 170118 M5 X 10 SBHCS (ZINC) 

281532 
X 10 SHCSi~~~) 010076 

171571 
433919 4 12 SHes 

26 7 010077 010077 M6 L • HC (ZINC) 
27 7 515439 516439 ( ·3/16" THICK 
28 1 515573 516938 GONIROU30X 
29 1 431757 431757 M6EXT. LW. 
30 1 005465 005465 M6 NUT (ZINC) 
31 1 515644 NlA 
32 1 516454 516454 LA! GH GAM (12 -14 MM) 

* SPECIFY PROGRAM NUMBER ALONG WITH PART NUMBER 
WHEN ORDERING PLC 

5-21 

519338-2 



115/230 VOLT ELECTRICAL CONTROLS, IPH. 

26 

25---f--

DETAIL D 
SCALE 1 : 4 
27 

20~ 
17 18 

32 

28 

PROGRAM NO. 

28 

5-22 

5 
6 

519338-2· 

7 
13 
12 

29 



ELECTRICAL SCHEMATIC [j]Q] 

LBX-2300 SEMI-AUTO IPHASE 
IU ~l 
6 lCS 6 -------------------------------------------------------------------------100 

101 lU 
1~ 

102 t-----------------------------~~-2~~--------------------------------------j 

519341-2 



ELECTRICAL SCHEMATIC [jQQJ 519341-2 
LBX - 2300 SEW-AUTO 1 PHASE 

11 8 - . ""'UQQJ lIE 1201 I 
12021 
PUSH 

TO 

200 

201 

202 

203 

204 

205 

206 

207 

208 

209 

210 

211 

212 

213 

214 

215 

216 

217 

218 

INTERLOCK SW 118 
4 7 . S NOTE I ,28 STOP IS 2 

h~4---(), II O----{"). II o----<-'E------£'T{:---7.'\.~__{.niT I(r~-O---+-------__f\ 1 CR )l---'" III 
JS-3 IS I IS3 E-6 E-S I PB J6-1 '--..-/ 

.L 
~ 

-cw 
~ 

~ 
1K 820 OHM 

I I J6-3 IL+ ~LC 1M J3-9 
L-__ ~"~ 33 • 411 L-_--I--_--j2L+ Q 2M J3-1O 

B-6 J6-6 1M I 
1 J6-7"U 

J13-8 1/2W R9 1/2W 

J= B-%~ ~ 
32 31i 30 

:=tV/F ~oNv.:~I-':~b-4~_~1~00~1 ~10~.0~1 
I 

JI-8 STALL 

.~ ~PRS 101 
H.:'6J"-~S -l- 0- ~ I 10.1 I 

JS-8 ~OME 
.~ 2PRS~J6-9 102 , _I4J;'",,·-7~_ 

... 0- 10.2 
J -10 J6·8 

CYCLE F-3 

L-4 __ -o~ B~ ~Jl0-3 103 10.3 
J3-8 2PBL ~ JIO-l' I 

""J03-.2--<' F-2 F-I 
...... -1-<>---< F-4 J10-2 

Jl-IO /, POSITION 

'" 7 6PRS ~ 104 
I I ;$' ~ lOA 

~IT 0-1 PRS ~ lOS I 10.S I 

)5-6 

JS-IO 

I 10.6 I 

202--o~-__ ~I:'S -{I ~10~.7~1 
JI-I /, J6-2 

/ 
DISPENSER 0 

+-+Jb5--:.:..I ___ ~_-<~~~o...o--:4PRS ~ II I 11.0 I 
JI-6 /, 

OU OF STRAP 

~ 
III 

I I 11.1 

I 11.2 I 

213 
2PBL 

IS hB-S ,/ B-2" JII-4 
Lo--<".'--__f G )-------,,---'7}-o"" 
J12-1 ~ /, '/ 

J4-1 

JS-9 
,---j COUNTER 

J4-S 

C~Q~0.~4~20~4~~~0(~~ 409. 
J3~4 l J4-6 

I 
I 
I 

114Ll 
(C~Q~0~.sy2~OS~_----:?:1 ~:::: 41 0 

J2-6 

J2-7 S3 3MTR TEST I1IQ] 

112-----, 
LoS I I MTR TEST I1IIJ 

~ 402 206 
( QO.6 

J4-8 
J4-7 

TAKE UP 

120s1 
REV 
TENSION 

12061 

TENSION 

12071 

INDEX 

219 300 5-24 300 



ELECTRICAL SCHEMATIC [jQQJ 

LBX - 2300 SEMI-AUTO 1 PHASE 
519341-2 

219 

300 
4 

-

301 -

302 

303 

304 

305 

306 

307 

308 

309 

310 

311 

312 

313 

314 

315 

316 

317 

318 

319 

// 
219 

Jll-l / LOW 
210 HOT KNIFE -0----«---[---, STRAP ... ' 113 ~ 

11.3 I ( Q1.0 3SSR 
2 o .... 11 eRE I-----~~>---------0-< (i------;,. / ,/ J4-1O J13-f --- OPERATORLESS 13001 

* INTERLOCK 211 /.-......... 
:g:-~-----<~~-----~ ~-----~~>-~~~-i 11.4 I ~-.-"\ 3CR}---------

" ! I "/ J12-6! .... __ .... ACR E-l E-2 
l ... _ .... REVERSE 

I I 
1 r , 

11.5 L-i 6CR }----------
.... _-/ 

212 ,-, ACR 

I I ~ I 'ON 11.6 Q 12 -------1 2CR '-"---
\ I J12-1O .... __ / 

213 -, ERROR 

I I ~ r', INTERLOCK 
11.7 Q 1 .3 ---i, 4CR )---------

Jl1-9 , __ / 

_, CONVEYOR 

I I ~ ;" INTERLOCK 
12.0 Q 1.4 ---{, 5CR )---------

J11-8 .... __ / 
207 ------., DISPENSER 

215 01 2SSR BRAKE 
I 12.1 I ( Q1.5 

J2-10 S4 4MTR TEST 13041 
216 D-l ERROR D-2 

I I ~ y,/ ,,( 
122 Q 1.6 (---~ G )--.-~~ 

/ ............. : "/ J11-5 
1 

Jl3-5 REFEEDI ACR (NOTE 4) 13021 4 217 D-3 ,_ .... 1' : 

C-5 
12.3 I ~----{Y)-' 

lTDR / ..... _, 
205 ~-----f-<:;:'i:R-------'~ LOW STRAP 

~~ 124 
12.4 I cw-

CLAMP ICMPRS. 
J13-6 C-4 ~ C-l 125 

" 4:~-~~ I 12.5 I 
J5-2 ACR ENABLE (NOTE 2) 13031 4 

12.6 I 

I 12.7 I 

;::::>.-, DISPENSER 

1~7 18 I 4MTR 

111 I 
J2-2 2 lsiR 1 

:J.. 
Jl-3 

I r-------,--l I 22 
BRAKE 

lS0L 
1 4A I 1 

J4-9 Jl-4 1..._----------' 
2SSR - -

2CR j I),' 16 r7-~' 17 II 1 II 

I 
< , 1"-r-0-----i-t, I->---o-r< ,-II 3CR J12-9 ~ .... _.J." J12-5 JCR 

II ACR I),' 

106 

318 
319 

318 
319 

318 

500 
501 

502 
503 

317 

2 

r-< ,- 5MTR -.Y' 
! I ! I 4) 

525 o -



ELECTRlCAL SCHEMATIC ITQQ] 

LBX - 2300 SEMI-AUTO 1 PHASE 

400 

401 

402 

403 

404 

405 

14001 

112 ~c-_R_ED-j 
J2-9 

14011 

BLUE 

14021 

206A YEL 
207------~~~----~ 

202A 

~ 209-----< 
BLUE 

203A 

~ 406 210 -----< 
YEL 

407 

408 

409 

410 

411 

412 

413 

414 

415 

416 

417 

418 

419 

114 ~:--_RE_D-I 
J2-S 

212 204A ~ BLUE 

214 20SA ~ YEL 

201 33 
~ 

INDEX MOTOR & CONTROLLER 

FEED/TAKEUP MOTOR & CONTROLLER 

TENSION MOTOR & CONTROLLER 

6 

S 

4 3 

14041 PNK VIO 140s1 

5-26 

14031 

BLK 

BLK 

BLK 
2 

519341-2 

318 
2 

J3-S 

J3-6 

J1-9 

J1-7 



ELECTRICAL SCHEMATIC [jQQJ 

LBX - 2300 SEMI-AUTO 1 PHASE 

500 

501 

502 

503 

504 

505 

506 

507 

508 

509 

510 

511 

512 

513 

514 

515 

516 

~
E_7 38 _~ ~_~ 

J12-2 I I J12-4 

4CR E 9 
40 -

-~!,.-~ 
11 J12-3 

~
E-3 41 _~ ~_~ 

JlO-7 I I JlO-9 

SCR 43 E-lO 

-~!,.-~ 
1 I JlO-8 

ERROR INTERLOCK I SOD I 
ENERGIZED IF NO ERROR 

READYTO STRAP I SOl I 
ENERGIZED WHEN READYTO STRAP 

DEENERGIZED DURING STRAP CYCLE 

4LI 

ALTERNATE TRANSFORMER CONNECTION Is031 
FOR 230 VAC MACHINES 

NOTE: 
S& 10 
THE COOLEST AND 
1&6 IT 10 
THE WARMEST HOT 
KNIFE. -A'l A

8 7 6 5 4 3 2 

A A A A A A A A A A 

________ ~}Y1fY\~ ________ _ 

Is041 

3L2 

I 

517 NOTES: 

518 

* Indicates component supplied by customer. 
Components shown with dashed !ines are optional. 

1. Signode supplies jumper as shown. If customer supplies remote E-Stop the jumper must be removed. 
2. Connect wire #4 to PLC Input 12.6 to enable Automatic Cutoff and Refeed {ACR) option. 
3.N.A 
4. Connect wire #4 to PLC Input 12.3 on ACR equiQed machines to attempt refeed first then AeR. 

5-27 

519341-2 



ELECTRICAL SCHEMATIC [IQQ] 

LBX - 2300 SEMI-AUTO 1 PHASE 
519341-2 

r ~ ~ ~ ~ ~--~---~ ~ ~~ ~ ~ ~ ~ ~ ~ --~~---------~~- 1 00-118 ~ ~ ~ ~ ~ ~ -------~---~~-------~-~~ t -----1 -----------Frangais - -------------------".. - r----- "-------------- De-utsch---------------"-"-"---"--"-
r" 10o--"lsch~m~!eCtiique~descon~-·--·--·--"·~--·--·------1SC~rACTPLAN-·-----------·-·-·-·-"------"-----·--~ 

102 lLame Chaffante iHE1ZKEL 
I ~ 104 iREMARQUES: ENLEVEZ CONNEXlON POUR 240VAC iANMERKUNG: ENTFERNEN Sle ANSCHLUSS FOR 24"'OV'"A"Cc-----j 

f1PsjlfoJi",~ntaticiii==:::::::-:::::::::~=::--Js~~6~~i{()~i3ijf.iG:::::::=:::::::::-:::-::::::~ 
1T REMARQUES:5 & 10 estle plus frals & 1&6 estle chaud Ie lANMERKUNG:5 & 10 1ST DAS KUHLSTE UNDSCHWARZES & 1& 6 

,plus chaud Lame Chaf!ante JIST DAS W.ARMSTE HEISSE HEIZKEL. 

l_2PS .. 1Al'rn_en~tionf'LC!\Utornate________ __ ~~. ~~ _______ r~TR OMVER SO R GU N G_P_LC;_ .~.~~ .. ~.~ ............ ~ ~ ~ ~.~ ~ ~ ~ ~__________________, 
_______ J .. ,. __________________ " .. _ _ _______________ __m .... _ ._, _______ L. ________________ .... _________ "."_ _ ___________ ~ 

L __ ... _._ .... _ .. j.. ______ " __ " ____ ...... _.... . .. " .......... _" _ .. ~ ________________ " ___ ~ 

l .. -J·==-==-=:····~~ _==1=~---=-::==-~--=-; 
'- ---------~ ........ i.'-.. - ---------"-----

i---

1'.... -1-- ------------"-"--- -- -------------"-
"--------"-1-"·-,,... ----------------------"'". ---------------- . L,,--- ----------------------"--."'" 

-.. ----------~---~"-----.---
-----_._--'-----_._-------_._----

5-28 



ELECTRICAL SCHEMATIC [j]Q] 

LBX - 2300 SEMI-AUTO 1 PHASE 
519341-2 

,COUPLAGE DE CONVOYEUR ACTI 51 CONVOYEUR " ' ' " , 
501 !DESSUS tFOrderwerk-8lcherheltskrelS emgeschaltetwenn forderwerk funktlon 

r--~~;-l, R
D
-"ECCCOOMRMANDEMDEENTSALTERNATIF5 -DE TRANSF6RMATEORI;'~~;;'ative steu;~~~;rans-;;';;';-~;~~;~~~;~~;~----------------~ 

'ii I 
, " "'r~,~=~~E~::::~~~;:~r~i~:;'~ CII~~t-"~~~t~~ub~:~n:;~;I~:I;::~~-~;~:~:~d-~:---------- ""," "I 

!LeS compos ants montres a\€c des !ignes tire~es sont . Bestandteile dargestellt mit gestrlchelte Unien sind wahlweise ! 
!facultatlfs. frelgestellt. I 
11. Signode fournit Ie pullover comme montre, 5i Ie client : 1. Signode versorgungs schlieBt an wie gezeigt Wenn kunde I 
jfournit a distance E-Arretezle pullover dolt etre "versorgungs entfemt E-AAsch!ag ! 
I enleve. 1 der OberbrOcker muB sein entfernt. ' 

504 12. Reliez Ie til #4 a Automate(PLC) Entree 12.6 a permettez '2. SchlieBen Sie an !eitung #4 zu PLC Eingang 12.6 ermoglichen ! 
lAutomatique Cutoff an Refeed (ACR) option. jAutomatisch Abgeschnitten Zufuhr (ACR) wahl. 
13, N/A 13, N/A 
14. ReJiezle til #4 a Automate(PLC) Entree 12.3 sur ACR :4. SchlieBen Sie an !eitung #4 zu PLC Eingang 12.3 auf ACR 

l
-eQUiPe des machines pouressayerdebit lausgerOstet maschinen zu \ersuch 

d'abord puis ACR. zufuhr zuerst dann ACR. 
, 

r"-- - ---------"1 
L=~~~i. _________ -------_-_--_--_-_'_. _____ '_' '_"_'_' '--l'_ ... - -----_··----·1 ___ J 

5-29 



5-30 



ELECTRICAL SCHEMATIC ITQQ] 

LBX-2330 
519342-3 

!LI U! 
~--------------------------~~~---------------------------------------------~ 

~~-------------------------~~~~~~---------------------------------------~~-1 

100 

101 

102 

103 7L1 

104 
3SSR 

J8-1 I fU r---------" J8-3 4L1 
~~IHI ~+'---c~--, 

4U 

3U J9-3 2fU J9-1 

105 IT 10 5 4 3 2 
2A 

NOTE: 

106 5 & 10 
THE COOLEST AND 
1&6 
THE WARMEST HOT 

107 KNifE. 
'--------~-

HOT KNifE 11021 

[IQ±] NOTE: REMOVE JUMPER fOR 240 VAC 

108 
LI L2 

120VAC 
IPS 

109 
+ ~~~l~ -

110 2 2 

J7-1 

111 
J7-2 

7fU 206 
315 R5 //LED4 

ICR 

112 
4fU 215 

400 R2 //LEDI 

113 208 
//LED2 404 R3 

114 
6fU 213 

408 R4 //LED3 

8fU 

115 412 R6 //LED5 

116 416 R7 //LED6 
12.5A 

117 
2PS 

118 
PLC 

J6-5 POWER 2 
L+ 

SUPPLY 
M 

3fU J3-3 4 

4 

-= 
200 5-31 

200 



ELECTRICAL SCHEMA TIC 
LBX - 2330 12021 

PUSH 
TO 

200 

201 

202 

203 

204 

205 

206 

207 

208 

209 

210 

211 

212 

213 

214 

215 

216 

217 

218 

J138 lK 820 OHM 
V f ~ - 1/2W R9 1/2W 

B-I/~ ~ 
"I" 32 ~ 30 

0 4 5 6 
V/FCONV. 

I 2 3 
I 

JI-8 

B~~_~OO~ 
V- I 10.0 I 

Ih STALL 
r'.o-;-l<~PRS 101 
J~-5 0- ~ I 10.1 I 
J5-8 ~OME 

'_+:tJJ;; }'-7-+_ 2PR~S J6-9 102 .. 0- 10.2 
J -10 J6-8 

CYCLE F-3 

4 -\) B~ ;=rJIO-3 103 10.3 I 
~J-(3)--8-+---< 2PBL ~ J 10-1' . 

J3--Z F-Z F-I 
~+<:)--l< F-4 JIO-2 

+-J<:I)--I_O +--</~ .f-'_"""POSITION 
::: " / 0-6PRS ;:-,>-__ ~1~4~~~ +--f.:1J",:).'--6,-+_'_*/0..- ~ I lOA I 
J5-1O :w 
Jk 0-1 PRS;:-, 105 ~

EEDLlMrr 

+--f.:1J:>--I'-4-__ ~ I 10.5 I 

CW.:==.r:Z 10K 

b~ 160 
1456 B-9 106 

+------11 V/FSONV' 3 ~ I 10.6 I 
L204 

202----0 15 I 10.7 I 
JI-I // J6-2 

"'. / DISPENSER 0 
~+J:'6-'5'-I+ ___ '_«",/Jt-~/",-0-4PRS ~ II I 11.0 I 

JI-6 1: OU OF STRAP 

J~-4 1: '" r.t~'\ III I 11.1 I 
'" P3 10K W 7,/ 

C';:'-c:::=J-~ 
r:Z2~~izL_l?,o 112 1 11.2 1 
,4 5 6, ~-IOI . . 

0.---'1 V/F~ONV'3H/ 
L..--__ T ____ ..l 

L.- 303 L-204 

219 300 5-32 

519342-3 

213 
2PBL 

212_-1 

308 __ -,217 

J3-9 

J3-1O 

zoo C-3,' ZSOL C-2 
r;:::;;;::'L 0 A , CLAMP / 
~ __ -<" ____ .J \ F----_o"'r-<O-+ CMPRS. 

'\: v Jl-2 

111 , S44MTRTEST Iz081 

,m Lo ZOIA J3-7 DISPENSER 

( 
ZOI ' ISSR ' 315 

QO.I ..J 'JZ-4 

306~~J 
113~ 

SZ ZMTR TEST Iz091 

( QO.2 
zoz 405 

J4-1 
, , , J4-2 

~~~20~3-o~;Of:~~~406 
( QO.3 ..J J4-4 

J4-3 

Z04CTR 
,--i COUNTER 

J4-5 

J5-9 

C~Q~0.~4~W~4~-o~O~~~409 J3-4 ! J4-6 , , , 
114, ! 

(~~Z~'~~ ~_~~'~~-410 
J2-6 

( QO.5..J 
JZ-7 S3 3MTR TEST [2jQ] 

112 -.----, 
I SI IMTRTEST WI] 

(Orv:l~ZO~6 --<}-Lo~o-?:-_ 402 
( QO.6 J J4-8 '- J4-7 

207 413 
~f----_. 417 

FEED 

Iz041 
TAKE UP 

Iz051 
REV 
TENSION 

12061 
TENSION 

Izon 
INDEX 

300 



ELECTRICAL SCHEMATIC IIQQ] 

LBX - 2330 
519342-3 

219 219 
JII-I / // LOW 

300 4 -0-----<\-----'---, STRAP,' 113 ~ I __ _ ./'L-'~~-::_-J 1 eRE ;------,;>--------l ! 1.3 
m~'f "--- OPERA TORLESS 1300 1 

C~~r=-21:.':0~:::;-;:..., HOT KNifE 2 ( Q 1.0 3SSR 106 
J4-10 

301 

302 

303 

304 

305 

306 

307 

308 

309 

310 

311 

312 

313 

314 

315 

316 

317 

318 

319 

13 7 
lIE INTERLOCK 09 

J - ./ ! r ,,1 
-- --O-------<~------l r-----~;>-----l !1.4 I 

E-I E-2 

JII-2 ~ ~ § STRAP ~ 11.5 I 
J13-2 AUTO B II 

3PB ---L~ 116 
218~+------o ~ I 11.6 I 

STRAPS 
0 I -+- 2 3 

B-12 , , 
10 * : 11.7 

212 ..... - .... ACR 
~ / 'ON 
~----~-------i 2CR r::---

J12-1O ' ..... _/ 

213 
-, ERROR 

~4'" ~ /' INTERLOCK 

318 
319 

318 
319 

318 

500 o 117 I I I I I I I 
I I I I I 

~---{, 4CRr--------
J11-9 , __ / 501 , I I I I 

B-13 120 I I ~II 
I I I I 0 I I O)'()'( 12.0 

2SS 

J13-4 CONVEYOR (NOTE 3) ~ 4 
I 12.1 

317 

_, CONVEYOR 
~ /, INTERLOCK 
~---\ 5CR }--------:..-

J11-8 ' .... _/ 207 -----, DISPENSER 
215 0 I 2SSR BRAKE 

( QI.5 

502 
503 

J2-10 S4 4MTR TEST 13041 
JII-3 // CONVEYOR -0---«---.J---, SHUTDOWN , 122 r---, /,,' i 3CRE 1----------..;,>---- IL-=~ 12.2 I 

216 D-I A~T.5:.9N J(-2 13051 
~;.---{ G }-+-)I>--O-4 -- :---0-<+,:-------... ___ / ;' 1 

JI3-3' 
/ ..... _, l 'l J11-5 

I 

J13-5 REfEED/ACR (NOTE 4) 13021 4 
I 

217 D-3 ,_ ... ,,/ [ fQ1J\ __ "--"_..{: ___ --( y }_....J 12.3 

12.4 I 

ITDR C-5 
205 r.--~, '~ ~----~~-------:" 124 ~-~ 

cw- L.-=.:......J 

~ / .... _, 
LOW STRAP - STEADY 
ERROR - fLASHING 

CLAMP /CMPRS. 
J13-6 C-4 _~_ C-I 125 

~-l-Cl--<\-------f) ()--..;~ I I 12.5 
ISS 

J5-2 ACR ENABLE (NOTE 2) 13031 4 
12.6 I 

R8~/2W R9 820 OHM 1/2W 

~6-I~20~--<B~---CW--P-4-I-OK----------~~)~--~2~1----J~121--7-
J12-8 ~~ 415 i3 RIO 680 OHM 1/2W 

---F\-i. B-14 J 10-4 41 9 

111 ~ ___ --().~r>---_IO~I -;c 18 I 
2 11sIR I 

DISPENSER 
4MTR 

..:l. 1 J2-2 JI-3 

I ,------1"1"--, 1 22 BRAKEI ,;:cSO"'L=--_Cl-.... 
L ______ -4--+ 4A I 1f-+-..+-----O---oJ r 

L. __________ J J4-9 JI-4 

2CR 2SSR I J 
I I 't 16 r7-~" 17 I I 

L _________ ; ·-------4-"·-r-·O----H \ \->----0-1-;·- I r! .l I 1..-...... ..J....J I I 2 
3CR J12-9 - J12-5 6CR 
I I ACR 't r-1 i- 5MTR -jti-<>-r--.J 

5-33 400 



ELECTRICAL SCHEMATIC [jQQJ 519342-3 
LBX - 2330 318 

14001 INDEX MOTOR & CONTROLLER 

112~ 
RED 

2 

400 
J2-9 

14011 14031 

BLUE BLK 
401 lMTR 

14021 
J3-5 

402 207 
206A YEL 

403 J3-6 
FEED/TAKEUP MOTOR & CONTROLLER 

404 113~ 
RED 

J2-8 

202A BLUE BLK 
405 209 ~ JI-9 

406 210 
203A 

~ 
YEL 

407 
TENSION MOTOR & CONTROLLER 

408 114~ RED 

J2-5 

BLUE 6 BLK 
409 212 2 

JI-7 

410 214 205A ~ YEL 5 
• 

4 3 

411 201 33 
~ 

14041 PNK VIO 14051 

115~ RED INFEED CONVEYOR MTR & ONTROLLER 
412 

14061 CONV 
BLUE 

207 REV~ 6 BLK J11-6 
413 217~ 

2 

3SSi 26 YEL 
5 

I 

414 I 
I 

4 
VIO 

I 
3 I 

I 
I 

PNK 
415 314~ 

I 
I 
I EXIT CONVEYOR MTR & ONTROLLER 

416 116~ RED 

I 
I 

207 :~ YEL 5 BLK J11-7 2 
417 

2 

217~ BLUE 6 

418 
3 4 VIO 

419 314~ PNK 

5·34 



ELECTRICAL SCHEMATICIIQQ] 
LBX - 2330 

519342-3 

500 

501 

502 

503 

504 

505 

506 

507 

508 

509 

510 

511 

512 

513 

514 

515 

516 

~
E_7 38 _j ~_~ 

J12-2 I I J12-4 

4CR E 9 
40 -

-jl,:----0-----7 
11 J12-3 

~
E_3 41 _j ~_~ 

JIO-7 I I JIO-9 

5CR 43 E-IO 

-jl,:----0-----7 
11 J10-8 

D 
ALTERNATE TRANSFORMER CONNECTION 15031 

411 FOR 230 VAC MACHINES 

NOTE: 
5 & 10 
THE COOLEST AND 
1&6 

1T 10 
THE WARMEST HOT 

, 8<; 7 6 5 4 39 2 

ERROR INTERLOCK 

ENERGIZED IF NO ERROR 

CONVEYOR INTERLOCK 

ENERGIZED IF CONVEYOR ON 

15021 

CUSTOMER SUPPLIED INHIBIT 
CLOSED TO STOP BUNDLES 
FROM EXITING STRAPPER 

312 

1 

KNIFE. \...A .A. J\...A..A A A A..A J.J....A 

________ ~}Y1rY\~ ______ _ 

15041 
517 NOTES: 

518 

* Indicates component supplied by customer. 
Components shown with dashed lines are optional. 

1. Signode supplies jumper as shown. If customer supplies remote E-Stop the jumper must be removed. 
2. Connect wire #4 to PLC Input 12.6 to enable Automatic Cutoff and Refeed (ACR) option. 
3. Connect wire #4 to PLC Input 12.1 to run conveyor on error. 
4. Connect wire #4 to PlC Input 12.3 on ACR equiped machines to attempt refeed first then AeR. 

5-35 



ELECTRICAL SCHEMATICITQQ] 
LBX - 2330 

519342-3 

i '---1 
SCHALTPLfoN-----------------! 
iHEIZKEL 

100-11",8 _______ _=_ 

Deutsch 

iANMERKLJNG:ENTFERNENS'ie'ANSCHLUSS FOR 240,-c";;:,,,"'C---j 
1PS iAlimentatian STROM'lERSORGUNG ; 

·······--!R:EMARQUES:5&-{O-esj-i.-pjus-ffaTs-&:i&6estlechaud TANMERKUNG.:5&iOISTDASKOHLsTEUNDsCfiWARZES&i&1 
1T lie plus chaud Lame Chalfante 61STDAS WARMSTE HEISSE HEIZKEL I 

~""~---~-~- - "~~~,,-~,--~ 
2PS ,Alimentation PLC Automate 'STROM'lERSORGUNG PLC I 

i ._., __ _ ___ ~I~~~'~':=:~_-:"~~~~~=:'~"'-' , .. , .. _ ........................ ". ------------. -- ---+-.~.-~--~~~-~--~~~--~====~~==~----~.-"~~~~~~=.-"=-------- ----.--.-.-.--.--.-.-.~-~~~-~t 
______ ~--.... - ........ -.. --.-- .. ___ ... _____ . ______ . __ .__ 200-218 _____________________________ ~ 
't Franc;ais Deutsch t 

,," .. ~~.~ ... , ... J.I.~.~:,'!_~.P.!.:_~_:_~_: __ ~_~r.?_~~_~~~~~ __ . :Zum IV1halten drucken .......... , ...... , .. J 
' .. 20~ i ~em a!.'l..u".J _____ .. __ .. _._ .. ___ .. ___ ... ·----:::::::::'ANMERKUNG 1__________________J 

202 !Presser pour arreter 'STOSS ZU ANSCHLAG I - . - - - - .-- -- . - - - -- --- ----------------------_._. ---------, 
203 ~TEUR DEBIT LIEN ________________ .... ':':'.~:.i1."B __ ~ 
204 : MOTEUR DE RAVALEMENT Rtickzugs 
205 i INVERSION MOTEU_RTENSION LIEN .Ruck\llarts Bandspann Antrelb _ _ _ _ _ _ j 

~--i~i~-f~~~~~E~~~*fERCL~~. ___ ~ '!=~e;r~~':'.~tr"'~--------------------------------I 
208 lS4 4MTR ESSA! 'S4 4MTR TEST ~-~~-----4 

C-~~=l~H~~I~i~---- ·····-------------:~}~~~~~§f . ... .. ..... .......- ....... ---------- .. ·······1 
. 2111sii-wREssAi 'S11 MTR TEST '1 
r-3PRsiFiNrSE-RAVAlEMENT- -----------TStillsta~---------·-·-·------------------

. 2~~S_TTE!EEN-·"'f'-";()".= ... =--=-.. c. .. =--.. -.--.---------_-._-_-,,-,,-_-.. -._-__ -__ -._-__ -__ -_-__ -.. -__ -.. -_-.".G"'nu.c.n:c .. d"'s:.,te:c_'~'~-n-~_-_.-__ -_-__ -__ -__ -__ -__ -__ -.-._-._-._-_ .. -__ -__ -__ -_-.. -__ -_.-__ -__ -_-__ -__ -__ -__ -_-.. -._~ j 
2 P BL IDE PARTE CYC LE ... . . . F u Bs cha Ite r ... _______ . __ . ______________________ .. ____ ! r-S-PRS-- H:JETECTE-(iR:-D E-PROxfMITE------------------------.-. -- n'osition---------------------
1PRS lFIN DE DEBIT -.-~. -.---.--_. --.---- 'EinlaufEnde 

: 4PRS !ACCUMULATEUR LIEN .. --.... -·-.. ·--'Zufuhr-·--.... , .. ·_· .. -~ .... - .. ---•. - .... -

:7P~~Jfi()~~IJEL~LIENi~us_SEulehe";u~....... . ................. . 
i 2S0L iBRIDEfCOMPRESSION iKampressian 
r-jSii-lnMOTEU'RDEVIOOiR-----------------·----------rBands peici1'':el..r ---

! 
---~ 

- ------ ----.- .. -. - " .... -.~ 

i 204CTR !COMPTEUR 'Zahler 

5-36 



ELECTRICAL SCHEMA TIC [IQQ] 

LBX - 2330 
519342-3 

... "." ........ "'"--~----~--."--.--.-----.. --.------~~---------_.- --~--------~---.-------.---.. -.- -.-.------··--------·-------------.-----------1 
_ ··-.. -----------------Fra·n-;a"·is--···"·-------------- ------~~:~I .!!.----- ·-·--'---····--·----·--------·--------O·e··u·ts·-c-h···--------------------,l ,..-------------r----··--- OS -

C ••• _, ______ • ____ + _____________ ... _._ .. __ ._. ______ ~ ________ . _______ . __ " .. , _____ . ___ + _________________ ~_. ___ . ___ . __ . __ ._._._._ ... " __ "._.,,_,_. __ . ____ ."_. __ . __ ~. __ . ____ .. _. _____ ~ 
" 300 ilNTERSERRURE ,Sperre " 

t=1~Ef~~~i~~~[{~~~~3~~.=======::~====-:=·=:~1if~~~~1~~~":=:.~::====:::=====~·:===::='::===~=:=:1 
303 iACR PERMETTEZ (REMARQUE: 2) lACR Errnoglichen Sie (Anmerkung: 2) 

~~: .. ::t~~~~~~~~~~:::":::=_::=::·"::::::·::-:::::~~~~::".:~~:.,:_:". : "~".:::-:~::~~:~:~::::~~\;:~~~~~~~::::::::-::::::::::::::.-::-.::.'.:::::::,:::::::-.:.'_, __ , __ , :,: :.: : " :.: ~~~~~~~~~::~:~~~~-_: " :~~~~~~~~J 
306 . _l~~~_.I:~§.~":_~_~"~"~.!:.~_~~ ERREUR - CUGNOTANT _._._._ .. ____ . ____ ._j.§~.~_?,.~~_~.pp. __ ~.~~_~_r~_~_~~~1!~_~_?_~~~_~~. __ :_i3!~~~ """" " __ . ____ .. ___ ......... " _____ ~ 

1CRE iLiEN INSUFFISANT [Sand knapp 

'---~cpr:~~-l~~~~~~~:':-~-------:-·:·· -----'---------"--- ............. ~~~-::~::--------.- .. m,.: :.ff~-~-:~:-~-~-·---"-·- :::::- ::~::~~::~-::~ .. :.~:::~~----.----- ..................... __ .. '_"MI 

:isS""'S~CECTEURDELIEN'--'" """1Spulen . .. .................-....... .. 
. . I __ "i 

---3~~----i~~~~g~Jp:~~~~R --~-:~~~~~~~-=~~~~~~~~~~~~::~~~~-:~:l~~~~~~r~~~~~~~~!1~~~i~=~-~ -------.:.~~~~~~:~~~~~~~~~~~~~------- --.---.. ------.--1 
3SSR i LAME -CHAFFANTE-·-"---·--------·- --- --------------- -n~-ejfi"·He·iZker'·· ------------------------------------J 

i 3cR;sCR"lACR"'!NVERSE ----------------.-- . IAcR:--R-iickselte---------·---- .- ...... -.. -" .. -.... -". . .-.. "./ 
o "---4CR--tE"RREUR"·iN·TE'R-s'I~RRU-R-E --- -------- --·-·"····"1-Sttiru'n'g-- --------------------------------------------------------

5CR .J~~~?~~Y.:~~~Q~~f~I~~~~~~~~_~~~ ___ " ______ .___ -------------~_~_~::~:j~~·f~~~~~rE~~:i~~~~~~~I:S~~f~J~. "_."""""" "._~~~ -::: ~": :.:.: ~_. _______ ~ -: :~~~~~~:~~_~_:~~~:~~: 
2SSR I FRE!N DE DEViDIOR "" "____________________ _ . __ . _. !.§ .. ~.~_~_~, p_~_~~~_~L~_~_'!!_~_~_________ __ _ __________ _ _____________________________ J 

4MTR "TOISTRisUTEiiR"--- _______ J!?_~~"~_~p"~_~~~_~"_. __ 
1 SOL'- ··lFRE'j·N'"'' - ---,------------------------"------------------------" - i Brem se ." -----.--------- --.- ---.-------- . -. ".-... ,,-.--

,: :~~~.tt~:--l~~~· _ _ ___________ -:: :~-:~-:-:~-::~::::~~~~~~~_~~~~+~~~~:~~:~~-.-.- ----- ------------------------ -----------------:~~:~ 
-,,--""--,,~ _ __ _ ________________ _ ....... _ . __ . ______ " ________ . __ . _ .. J" ... 

400-418 
I Franc;ais 

~"""4oii'"-rROUGE~--.. - .. - .. -·"· ................ "'---TR'oT-- .------.. 
401 -, B LE'Lj··- -----------------------------------------lSia-u·"-- . 

~ ~ ~ ~~2 .. jJ~Q~~.:····· .=:::... ....... .. .jGelb·~· ~ ................. . 
Deutsch 

:~! ;~~~R ____________________ ."" ___ . ___ ._____________ J~~:fa~ ______ _ 
405 VlO """"" ... """.. """" ........... "."."-- IViolett .. 

j 
.... _ .. - ..... -? 

------------- ------------------ ------i 

----_______________________________ J 
i 

...... j 
406 CONVOYEU R IN\/ERSE----- - -------------j-F-6rde-iWerk"ROcks'eite 

"_._. __ .. _--_.... __ ---------------------- "._----------"-""-'".)." ............ _ .... ,,"'''-----,,--,,------------------------------------------- ---------------------------

""~~~;"-"-" ~_~t~g~~:~~~~~~~~~~~;~~~.~~ __ ===_:_~_~ _______________ t~;;~;-~~~;;!.~~~~~~;;.~~.!~.~._~_.~~~.~.~ .. ~"~.~ ....................... :.~.:.:.~.~.~ ... :.~.:.:.:.:.~:.:.~.:l 
3MTR MOTEUR TENSION LIEN & COMMANDE ISandspann-Antreib & Steuerung 

-" "6MT~~~_ ~_~I~:~~:~S?:~y~X§:Q~~~!02I~9~~::§f:~~~~f~Q~~9:~:::~::::::::::j:~(~~~~~~~~~~:~~~~:~:~!.~~:~:~:~~~"~~~p~~~: .... ----------- ---------------------------------
............................. " ............ - ..... -- ... ---.! ___ ~:_~:___ ~~:~:.~_~~:~~~:~=~:==~~~~"-~I-CONT~~~~~: _______ ~~_~e~~::::~=::~~::~~==:=-~~~:::=~-:~:~~~~~~~-:::.~~" --------·-----------------------------·----1 

500-518 ' . r -------------- -----------------Fra-n~aiS·- ------·--1-------"-- -------------------oe-utscil----------'-------------------------~ 

"-. "-5-00-~··]~Ht~~~~~~:Q~:~~:~~~~~~:~~![~:~T~9~~~~~~~~~~~9:~~::~I~j~~~~::~i~~~~:~~~i~~~:~~1~_~~~~~~~:~~~J~X~~~~~~~~~~~~~~~~~~~:~::~::=~~:~~] 
:COUPLAGE DE CONVOYEUR ACTlvto SI CONVOYEUR I"" """" " ": 

. 501 !DESSUS torderwerk-SICherheltskrels emgeschaltetwenn fOrderwerkfunk.tlon ; 

r-
502

'-"jLE CLIENT FOURNI EMP~CHENT FERME POUR-ARR~TER !Kunde geliefertsperre Geschlossen, um zu stoppen bOnde! von ' 
L 1DES PAQUE~S DE SORTIR STRAPPER !heraUSnehm~"n"b"U,," g"e"le"r ________________ -! 

jRACCORDEMENTS AL TERNATIFS DE TRANSFORMATEUR !A1ternatiw steuerung transformator ansch!Gsse ffir230 VAC 
503 iDE COMMANDE POUR 230 VCA MACHINES !maschinen 

--_ ... "_. lREMARQUEI .~-----. iANMERKUNG: 

1* Indique Ie composant foumi par Ie client 1* Zeigt an bestandteil geliefert durch kunde. 
JLes compos ants montres avec des lignes tirees sont !Sestandteile dargestellt mit gestrichelte Linien sind wahlweise 
ffacultatifs. lfreigestellt 
11. Signode fournit Ie pullover comme montre. Si Ie client 11, Signode versorgungs schlieBtan wie gezeigt. Wenn kunde 
!foumit a distance E-Arretez Ie pullover doit etre lversorgungs entfernt E-Anschlag 
1 enleve. 1 der Oberbrucker m uB sein entfernt. 

504 !2. Reliezle fil #4 a Automate(PLC) Entree 12.6 a permettez )2. SchlieBen Sie an leitung #4 zu PLC Eingang 12.6 ermoglichen 
!Automatique Cutoff an Refeed (ACR) option. IAutomatisch Abgeschnitten Zufuhr (ACR) wahl. 
!3. Reliezle fit #4 a Automate(PLC) Entree 12.1 pour courir Ie j3. SchlieBen Sie an leitung #4 zu PLC Eingang 12.1 zu laufen 
!convoyeur sur I'erreur. lfOrderwerk auf Storung. 
!4. Reliezle fil #4 a Automate(PLC) Entree 12.3 sur ACR j4. SchlieBen Sie an leitung #4 zu PLC Eingang 12.3 auf ACR 
lequipe des machines pour essayer debit jausgerostetmaschinen zu versuch 

! d'abord puis ACR. zufuhr zuerst dann ACR. --.------------------t --~-:~l___ _ _____________________________ ~~~_~_ ----------------------- ------------.-~ f:~·"---'-·-.. -" .... ·~': .. ~~~'~:':~~::·_':'~·~~~~::~------------------------------- ----------------------

5-37 



5-38 



208/230/400/460/575 VOLT 3PH 519343-1 

ELECTRICAL CONTROLS 

I I 

I 

SCHEMl\TlC REF 519350 REF 519351 REF REF 519352 

* SEE 515037 

5-39 



• 

. n· . 

USE FOR 208/230/400/460V ONLY 
515017; 515015; 515018; 515016 

DETAIL A _____ --~"-~ 
SCALE 1 : 6 /" ~"'" 

,," /" 

I 
, , 
~ 11,' ~ 

5-40 

USE FOR 575V ONLY 
515053; 515052 

519343-1 

23 
27 

12 
10 

33 

EE SECTION 
515850 



208/230/400/460/575 VOLT 3PH 519343-1 

SEMI-AUTO SEMI-AUTO SEMI-AUTO AUTO AUTO AUTO 
ELECTRICAL CONTROLS 

20S/230V 400/460 V 575 V 20S/230V 4001460 V 575V 

BILL OF MATERIAL 519344 519345 519346 519347 519348 519349 
KEY DESCRIPTION orr PIN orr PIN orr PIN orr PIN orr PIN orr PIN 

1 LBX 2300 PLC DIN RAIL 1 515627 1 515627 1 515627 1 515627 1 515627 1 515627 

2 COUNTER 1 439433 1 439433 1 439433 1 439433 1 439433 1 439433 

3 MOUNTING PLATE - COUNTER 1 439434 1 439434 1 439434 1 439434 1 439434 1 439434 

4 FILLER PLATE 1 438280 1 438280 1 438280 1 438280 1 438280 1 438280 

5 POWER DISCONNECT 1 516934 1 516934 1 516934 1 516934 1 516934 1 516934 

6 DISCONNECT SWITCH PLATE 1 515611 1 515611 1 515611 1 515611 1 515611 1 515611 

7 SOLID STATE RELAY 1 514337 1 514337 1 514337 1 514337 1 514337 1 514337 

8 HIGHILOW\A:)LTAGE ACCESS 1 515610 1 515610 1 515610 1 515610 1 515610 1 515610 

9 HIGHILOW\A:)L TAGE SEPARATOR 1 515608 1 515608 1 515608 1 515608 1 515608 1 515608 

10 SIEMENS PLC 40 110 1 515641' 1 515641' 1 515641' 1 515641' 1 515641' 1 515641' 

11 2 POSITION TOGGLE SWITCH NIA NIA NIA REF WHARNESS REF WHARNESS REF WHARNESS 

12 M4 X 8 SHCS (ZINC) 6 162383 6 162383 6 162383 6 162383 6 162383 6 162383 

13 M4 LOCKWASHER HC (ZINC) 6 185700 6 185700 6 185700 6 185700 6 185700 6 185700 

14 M3 LOCKWASHER (ZINC) 2 162568 2 162568 2 162568 2 162568 2 162568 2 162568 

15 M3 X8 SHCS (ZINC) 2 262551 2 262551 2 262551 2 262551 2 262551 2 262551 

16 VARISTOR - 39 VOLTS 1 434448 1 434448 1 434448 1 434448 1 434448 1 434448 

17 PAWL LATCH 1 680466 1 680466 1 680466 1 680466 1 680466 1 680466 

18 SIDE ELECTRICAL DOOR 1 516463 1 516463 1 516463 1 1~1 516463 1 516463 

19 RELAY AND FUSE MODULE 1 516936 1 516936 1 516936 1 516936 1 516936 1 516936 

20 8MMSO.KEY 1 438276 1 438276 1 438276 1 438276 1 438276 1 438276 

21 M5 X 10 SBHCS (ZINC) 2 170118 2 170118 2 170118 2 170118 2 170118 2 170118 

22 M5 X 10 SHCS (ZINC) 6 281532 6 281532 6 281532 6 281532 6 281532 6 281532 

23 M5 LOCKWASHER (ZINC) 8 010076 8 010076 8 010076 8 010076 8 010076 8 010076 

24 M5 FLATWASHER (ZINC) 2 171571 2 171571 2 171571 2 171571 2 171571 2 171571 

25 M5X12 SHCS 7 433919 7 433919 7 433919 7 433919 7 433919 7 433919 

26 M5 LOCKWASHER HC (ZINC) 7 010077 7 010077 7 010077 7 010077 7 010077 7 010077 
27 NEOPRENE GASKET 3/16" THICK 7 515439 7 515 7 515439 7 515439 7 515439 7 515439 

28 AUTOMATIC CONV. CONTROL BOX 1 515573 1 515573 1 515573 1 516938 1 516938 1 516938 

29 M6 EXT. LW. 1 431757 1 431757 1 431757 1 431757 1 431757 1 431757 

30 M6 NUT (ZINC) 1 005465 1 005465 1 005465 1 005465 1 005465 1 005465 
31 LATCH CAM(12 -14 MM) 1 516454 1 516454 1 516454 1 516454 1 516454 1 516454 

* SPECIFY PROGRAM NUMBER ALONG WITH PART NUMBER WHEN ORDERING PLC 

5-41 



2081230/400/460/575 VOLT 3PH 

26 

25----f......,,..-4-

DETAIL E 
SCALE 1 : 4 

27 

17 
31 

PROGRAM NO. 

, 
) 

20-~ 

28 

5-42 

8 

28 

7 

13 
12 

19 
16 

519343-1 

29 

21 



ELECTRICAL SCHEMATIC [j]Q] 

LBX-2300 SEMI-AUTO 3PHASE 
ICS ,ICB lOA , , 

10011 ~' 211 
-0, ~ , , , , , , , 

101 l2 ~~ 
212 

-0, , , , , , , , 
102 l3 

I lL3 ! 213 
-o~~ 

~ 

2CB O.SA SLI 
L-o"l' , 

103 
, 

~ 
, , TRANSFORMER , 

- , SHOWN 

104 

, 
CONNECTED , , FOR 480 VAC , , , 

105 

, 
Sl2 ~ 

~~ 

711 

106 

107 

I FU 
3SSR 

J8-1 311 r-:----i-1 J8-3 411 

2A 
L_ _ I J 

108 IT 10 9 8 7( 6 5 4 3 

NOTE: 
S& 10 A A ...A. ..A A A A A 

109 

110 

THE COOLEST AND 
1&6 

~ THE WARMEST HOT I KNIFE. 

I HOTKNIFE 11021 

J 

111 

112 

7-1 

II 
7FU 

206 
I I I 315 

16A 
ICR 

4FU 
215 

I 400 
12.SA 

113 

SFU 
208 

I 404 
12.SA 

114 

6FU 
213 

I 408 
12.SA 

115 

116 

117 

118 
LQ J3-3 4 

L+ 

3A j 4 

200 
5-43 

519350-2 

400/480 VAC POWER SUPPLY SHOWN 
IIQjJ FOR 208/240 VAC POWER SUPPLY 

WIRE 2L3 NOT USED. 

I HI 2T 
L3 l2 1I 

IPS 
XI 4L2 

POWER 
H2 SUPPLY 

24VDC + -X2 

~ H3 , v 
I 2 , 

, X3 

HI 

312 J9-3 2FU J9-1 

2 1 ) 
2A 

A A A A 

I 

J7-2 

RS !(LED4 
~ 

~ ~, 

R2 !(LEDI 

.... , 
R3 jlLED2 

.... , 

R4 !(LED3 
~ 

~ ~, 

2PS 

PLC 
J6-S POWER 2 

SUPPLY M 

-
200 



ELECTRICAL SCHEMATIC [IQQ] 

LBX - 2300 SEMT-AUTO 3 PHASE 
118 ~.~ *12011 

12021 
PUSH 

TO 
INTERLOCK SW 

4 

200 4 7 5 NOTE 1 28 STOP 15 

I II f-'..illJ-7." -f')lr 
J5-3 ISl IS3 E-6 i:s 1 P8 J6-1 

201 ~ I 411 I ~ 
33 

-DN 

202 
'R8' 8-6 

820'0'HM 
J13-8 1< 1/2W 1/2W R9 

203 

4 

~ 8-~ 
~ 32 31 30 

~4 5 6 
8-4 

100 I V!F CONV. ~ 10.0 I 1 2 3 

204 

205 

206 

207 

208 

L 
Jl-8 lfi STALL 

J,5,-5 ~ 101 
0- ~ I 10.1 I 

J5-8 

~ fA-7 ' 2PR~ 0- 10.2 

J -10 J6-8 
CYCLE F-3 

4 -L 8-8 Jl0-3 103 

2P8~)~ I 10.3 
J3-8 

J3-2 " F-2 F-l 
F-4 J10-2 

Jl-l0 fi POSITION 

209 

210 

J,<;,-6 '" / 6PRS %> 104 

I I 10.4 
~W ~ J5-1O 

~IT J,3,-l ~PRS~ 105 I 10.5 I 

211 

212 I 10.6 I 

213 

214 

15 

I I 202---0 10.7 

Jl-l 
~ 

J6-2 

/ DISPENSER 110 
J,5,-l '" h o-:4PRS ~ I I ~ 

11.0 

215 

Jl-6 

1 OU OFSTRAP 
J~4 1 

'V 

~ 
111 

I I 11.1 
'V 

216 I 11.2 I 

217 

218 

219 300 5-44 

519350-2 

118 
2 

\5 
J6-3 J3-9 

lL+ 

~'M 2L+ Q J3-10 
J6-6 2M 

I 
1M I 

J6-7 I ?M 

213 
2P8L 

15 fi 8-5 , / 8-2 ~ Jl'-4 
G 

J12-1 '" / , 'l 

308 ---, . 
200 C-3: 2S0L C-2 
~ /, A , QO.O ---<',:-4.."" \ r-~----__ ' 

.... V Jl-2 

111 J.; 4MTRTEST 12081 

201A J3-7 
201 3 lSSR 4 

( QO.1 I J2-4 
J2-3 : 

306---~ 

113~ 
S2 2MTR TEST 12091 

( QO.2 
202 405 

I J4-2 
J4-1 I 

I 

0: 203 406 
( QO.3 J4-4 

J4-3 

204CTR J5-9 
,--i COUNTER 

J4-5 

204 0 409 
( QOA I J4-6 

J3-4 I 
I 
I 
I 

114l-01 
J2-6 

205 I 410 
( QO.5 

J2-7 S3 3MTR TEST 1210 I 

112 , Los 1 1 MTR TEST WI] 

( QO.6 
206 402 

J4-8 
J4-7 

@D 

1 11 

CLAMP! 
CMPRS. 

pi SPENSER 
315 

12031 

FEED 

12041 

TAKE UP 

12051 

REV 
TENSION 

12061 

TENSION 

I 

12071 

NDEX 

300 



ELECTRICAL SCHEMATIC [IQQ] 

LBX - 2300 SEMI-AUTO 3 PHASE 
519350-2 

300 

301 

302 

303 

304 

305 

306 

307 

308 

309 

310 

311 

312 

313 

314 

315 

316 

317 

318 

319 

219 
J11-1 / // LOW 

219 
4 

-
-o----<'f~-~---'\ STRAP"'" 113 -1 I 

/.. " [1 eRE l------»-------- 11.3 
~~-----~ / / .. 
JI3-1" --- OPERATORLESS 13001 

-
J13-7 * INTERLOCK 109 
-O-------<~------1 ~-----~~>-----1 11.4 1 

E-1 E-2 

I 11.5 I 

I 11.6 I 

I 11.7 I 

I 12.1 I 

REFEED/ ACR (NOTE 4) 13021 4 J13-5 
12.3 I 

lTDR C-5 
205 "---, '~ -----j~~-------f 124 ~_-, 

cw- 12.4 I 
CLAMP /CMPRS. 

J13-6 C-4 _1-_ C-l 125 

C~~~2:':1::'0_~;::-1 HOT KNIFE 2 ( Q 1.0 3SSR 106 
J4-10 

212 
,-, ACR 

318 
319 

318 

~ I 'ON 
~-------~2CR)-"--- 318 

J12-10 '_ .. / 

2 3 
-, ERROR 

500 ~1 / 'INTERLOCK 
Q 1.3 ----\ 4CR r--------

Jll-9 , __ / 501 

_, CONVEYOR 
~~ /, INTERLOCK 
~---i5CRT--------

Jl1-8 , __ / 
207 ------, DISPENSER 

215 0, 2SSR BRAKE 
( Q1.5 

502 
503 

317 

~:---~~1~12~.5~1 +--H)-(,(:c.------~) fJ---:y :. 
ISS 

J5-2 ACR ENABLE (NOTE 2) 13031 4 
12.6 I 

J13-5 REFEED/ ACR (NOTE 4) 4 
12.7 I 

~ DISPENSER 

I ~ I 4MTR 
_

~~~~~I'--O~18~--------~~---------o~ --::I f- :.l.. .1 
J2-2 2 IsiR 1 JI-3 

111 

I ,-------1--1 I 22 BRAKE1 SOL 
'---------..0--+1, 4A If--+'-------<::>--,,.J "'='------<::>-_0 

1... __________ ...1 J4-9 J1-4 

2CR 2SSR I j 
" 't 16 r7-~" 17 , , 

L----,--------1i-------~·-rJ;JJ;~~;--<..3...j:·r-~1-1J; I 2 

, , ACR , , I r-' .- 5MTR -, '.-.---' 
I " I, T 400 

5-45 



ELECTRICAL SCHEMA TIC ITQQ] 

LBX - 2300 SEMI-AUTO 3 PHASE 

400 

401 

402 

403 

404 

405 

406 

407 

408 

409 

410 

411 

412 

413 

414 

415 

416 

417 

418 

419 

14001 

112 ~,--_R_ED----l 
J2-9 

14011 

BLUE 

14021 

206A YEL 
207-------+~~----~ 

113 ~,--_RE_D_J 
J2-8 

209 __ --~2=02=A~~~--BL=UE~ 

21 0 __ ----2-03-A-<~'?----..:..:YE::..L-J 

114 ~,--_R_ED-I 
J2-5 

212 204A ~ BLUE 

214 205A ~ YEL 

INDEX MOTOR & CONTROLLER 

FEED/TAKEUP MOTOR & CONTROLLER 

TENSION MOTOR & CONTROLLER 

6 

5 

4 3 

201 33 
~ 

14041 PNK VIO 14051 

5-46 

14031 

BLK 

BLK 

BLK 

519350-2 

318 
2 

J3-5 

J3-6 

J1-9 

2 f--~)~-c>---4 
J1-7 



ELECTRICAL SCHEMATIC [lQQ] 

LBX - 2300 SEMI-AUTO 3 PHASE 

500 

501 

502 

503 

504 

~
E-7 38 _j ~_~ 

J12-2 I I J12-4 

4CR E 9 
40 -

-j,!"---0--7 
I J12-3 

~
E_3 41 _j ~_~4 

JIO-7 I I JIO-9 

5CR 43 E-IO 

-j!"---0--7 
11 JIO-8 

ERROR INTERLOCK 15001 

ENERGIZED IF NO ERROR 

READY TO STRAP RELA Y ~ 
ENERGIZED WHEN READYTO STRAP 

ALTERNATE CONTROL TRANSFORMER CONNECTIONS 

519350-2 

15031 

HI 
2T HI 2T HI 2T 

505 
XI 

506 208 VAC 

H3 G 120VAC 240VAC 

H2 

507 X3 

H4 

508 

509 

510 

511 

512 

513 

514 

515 

516 

517 NOTES: 
>!< Indicates component supplied by customer. 
Components shown with dashed lines are optional. 

XI 
H3 G """ H3 

400 VAC 

H2 H2 

X3 

H4 H4 

518 1. Signode supplies jumper as shown. If customer supplies remote E~Stop the jumper must be removed, 
2. Connect wire #4 to PlC Input 12.6 to enable Automatic Cutoff and Refeed (ACR) option. 
3.N/A 
4. Connect wire #4 to PlC Input 12.3 on ACR equiped machines to attempt refeed first then AeR. 

5-47 

XI 

G '""" 
X3 



ELECTRICAL SCHEMATIC [jQQ] 

LBX - 2300 SEMI-AUTO 3 PHASE 
519350-2 

f--·--·-r--·-·---·-"--""--Fran~a:-is~~~~~~_1,,0,,0-118 Deutsch ---"-"~ 
,-"-- ·100----1S"ch-~m-li~iectri-(iue .. Cies· .. con·ne)d·o'n's·-··'·,-·,·,·-,·,···--·····--··--·----··-··---·'TSC"H.ALTPLAN-----.----.--.. -.----.... -.. -.......... - .... --.--.-----------,., 

!400/480 V GAALIMENTATION MONTREPOUR 208/240 VGAAOO/480 VAG STROMVERSORGUNG GEZEIGT FOR 2081240 
101 IALIMENTATION FIL 2L3 NON UTILISE. VAG STROMVERSORGUNG LEITUNG 2L3 NIGHT 
102·" "ll'"Came' 6tlaffante .... ····· "-_ .. -" "--". -- ". ------. . . . .... ·'HEizKEL' .... _ .. __ ..... _ .. __ .. __ ...... __ ._ ... __ .. -. -. " ...... ,.- ......... , .. -"----

!TRANSFORMATOR DARGESTELLT ANGESGHLOSSE"'N,---i 
2T ITranstormateur represente avec conneXlon pour 480 VCA ~ LEITUNG 480 VAC 

·1ps~J.~I~~~~~?_~~~~.~~~~:~~.-~~~::~~~_~·~~ .. ~~:~ .. =~~:_-_~~~·~~=~==_~===_~STROMVERSORGUNG------·-.. --.. ·"·--"··.,"-"----- -------
! REMARQUES:5 & 10 es t Ie plus frais & 1 & 6 est Ie chaud Ie IANME"RKUN"G:5&"i"oisTIiASKUHLSfETJNDscHWARZElfil""! 

1T Iplus chaud Lame Ghatfante _""~____! 1& 6 1ST DAS wARMSTE HEISSE HEIZKEL. . 

.21"5 JAii m entafio nF'LC:~ut~rn.a~e"_______._._.___ .".".... . . S:r"OMVERS0F<<3lJtv<3f'l:..G._______ . .. . j 
: 

200-218 
'-~~~~~~-~"~-~1 

5-48 



ELECTRICAL SCHEMATIC [IQQJ 

LBX - 2300 SEMI-AUTO 3 PHASE 
519350-2 

-----~ 

Deutsch 

-.. ,~~-.--.------------"-_.~. ____ -_-l , 
.,.-, ........ ,.,-'""--,._--"-"----------"----"-. --.-, -, -, .......... _--"-- "j 

[* lndique Ie composantfoumi par Ie client -* Zeigt an bestandteil geliefertdurch kunde. 
lLes composants montres avec des !ignes tifees sont Bestandteile dargestellt mit gestrichelte Unisn sind wahlweise 
lfacultatifs. fi"eigestellt 
! 1. Signode foumit Ie pullover comme montre. 8, Ie client '1. Signode versorgungs schliel1t an wie gezeigt Wenn kunde 
! fournlt a distance E-I\rretezle pullover dolt etre wrsorgungs entfemt E-Mschlag 
\ enleve. ! der Oberbrucker m uP.. sein entfemt. 

504 12. Refiezle til #4 a Automate(PLC) Entree 12.6 a permettez 2. SchlieBen Sie an leitung #4 ZlJ PLC Eingang 12.6 ermoglichen 
!Automatique Cutoff an Refeed (ACR) option, Automatisch Abgeschnitten Zufuhr (ACR) wahl, 
13, Reliezle fil #4 a Automate(PLC) Entree 12,1 pour courir Ie "3. Schliel1en Sie an leitung #4 zu PLC Eingang 12.1 zu laufen 
Icomroyeur sur l'erreur. Jorderwerk auf Storung. 
)4. Reliezle fit #4 a Automate(PLC} Entree 12.3 sur ACR 4. SchlieBen Sie an leitung #4 zu PLC Eingang 12.3 auf ACR 
!equipe des machines pour essayer debit !ausgerOstet maschinen zu versuch 
, d'abord puis ACR. zufuhr zuerst dann ACR. 1------+-; ---------------- ------------ -------~ 

L __ ~~ .. ~_L _________ . ___ .. _______ "'..... "' ... "."""."." .. "."."." ..... "_." ___ ~ ________ ._~~_~ ___ •. _._._ .. _. ___ ._. ___ .. _ ..... _ .. " ... "_"."." ... _~ __ ~ _____________ .. ___ ._ ".".". _______ ..1 

5-49 



5-50 



ELECTRICAL SCHEMATIC [IQQ] 

LBX-2330 
ICS ,ICB lOA , , 

100 L1 ~' 2L1 
-0, ~ , , , , , , , 

101 L2 ~~ 
2L2 

-0, , , , , , , , 
102 L3 

I 1 L3 I 2L3 
-0~~ 

2CB 0.5A 5LI 
'--<>'T' , ~ 

103 , 
~ 

, , TRANSFORMER 
- , 

SHOWN -= , 
104 

, 
CONNECTED , , 
FOR 480VAC , , , 

105 
, 

5L2 ~ 
~ 

7L1 

106 

107 
I FU 

3SSR 
J8-1 3LI 1-------1-1 J8-3 4L1 

,4A ,I, 
2A L.. __ ...J 

108 IT 10 '9 89 7 6 5 4 3 

N OTE: 
5 &10 .A. AJ... AA .A..A..A. .A. .A. 

109 T 
I 
T 
K 

110 

HE COOLEST AND 
&6 

~ HE WARMEST HOT 
I NIFE. 

I HOT KNIFE 11021 

J 

111 

112 

7-1 

I I 
7FU 206 

I I I 315 
16A 

ICR 
4FU 215 

I 400 
12.5A 

113 
5FU 208 

I 404 
12.5A 

114 
6FU 213 

I 408 
12.5A 

8FU 

115 
I 

412 
12.5A 

9FU 

116 
I 

416 
12.5A 

117 

118 ~ J3-3 4 
L+ 

3A 14 

200 5-51 

519352-3 

400/480 VAC POWER SUPPLY SHOWN 
[jQjJ FOR 208/240 VAC POWER SUPPLY 

WIRE 2L3 NOT USED. 

HI 2T 
I 
L3 L2 L1 

" IPS 
4L2 

" XI POWER 
H2 " SUPPLY 

24VDC + -X2 
-v- J:. H3 I 2 

" 
X3 

H4 

3L2 J9-3 2FU J9-1 

29 1 
2A 

.A. A.A..A..A. 

I 

J7-2 

R5 jlLED4 

~ 

"" 
!(EDI R2 

~ 

~ ... , 

R3 !(ED2 
.... , 

R4 jlLED3 

1""' 

~ !(LED5 

~ "" 
R7 !(ED6 
~ .... , 

2PS 

PLC 
J6-5 POWER 2 

SUPPLY M 

-
200 



ELECTRICAL SCHEMATIC ITQQ] 

LBX - 2330 12021 
PUSH 

TO 

519352-3 

200 

201 

202 

203 

204 

205 

206 

207 

208 

209 

210 

211 

212 

213 

214 

215 

216 

217 

218 

118 
4 INTERLOCK SW NOTE I ,. STOP 5 

118 
2 

4 ,1 7 . 1 5 --r- ,.:"."',2_8-{-"':ill'Tr::rI--{Hr-______ -{ h~-o..lfr----o.lD----<:,~..l.L!~/' \1 CR /}---i III 
J5·3 lSI IS3 E=6 E-5 I PB J6-1 '---" 

~ 
,_Jlo3-8_~ lIi~:~~ ~~~HM ... ~= 

l I J6-3 ~ IL+ PLC 1M 
~ 33 411 '----1---1 2L+ Q 2M 
B-6 J6-6 1M I 

1 J6-7?M 

J3-9 

J3-1O 

B 1 4 H?lA lOKI--

.-/, ~ 32 3T 30 

[ J4 5 6 
V/F CONY. 

I 2 3 
I 

3PRS 

B~·_~OO~ 
V- 1 10.0 1 

>1---213 
2PBL 

15 /,B-5 ,/ B-2,,,- JII-4 
lc>-~~~-~G~-~~)-~ 
J12-1 ~ /, '/ 

308 ~--, 

212_-, 
217 JI-B I/~'STALL 

j5-5 0- ~ 101 1 10.1 1 

J5-8 ~OME 
200 C-3 ', 2S0L C-2 
~ /, A , CLAMP/ 
~---<" ... ", \ r------,''>-<::H CMPRS. 

J5-7 0-2PRS~J6-9 102 
. 10.2 1 

J -10 J6-8 
CYCLE F-3 

4 ~ B~ ~JIO-3 103 ~-10-.3~1 
J3-8 2PBL ~ JIO-I" 
J3-2 ,. F-2 F-I 

+-+<=>--K,< F-4 JIO-2 

JI-IO /, POSITION 

J5-6 ~ / ;PRS ~>-___ 1~04~1 ~10.~4 JI 

"'" 'i~ ([j!,W '~" 13-1 ' o-IPRS 0. 105 
~ 1 10.5 1 

C~IOK 

162Ti 160 
14 5 61 r 106 

r---t,1 V~/~F~S~O~NV~'~3r-7) 1 10.6 1 

L204 
202----o~==~=-~1~5-[1~10~.7~1 

JI-I /, J6-2 
" ) DISPENSER 0 

+-.j.:j~5.-;.:.I-I-___ '-<~~_</.-<J..0-4PRS ~ II 1 11.0 1 

HJI)--6=-+-__ « /(::-'_~OU OFSTRAP 

+-j.:.J.oS:-4-l-"('~~~ __ £~'\ III 1 ILl 1 
~ P3 10K W 7,/ . . 

C':"-c:::::J-. 
,:z2 .... _!z.L_l~p 
, 4 5 6, ~-101 

+---'1 V/FSONV'J-7/ 
L----r----...J 

L-- 303 L~204 

112 1 11.2 1 

'V Jl-2 

J4-1 

204CTR 
r---l COUNTER 

J4-5 

J5-9 

(C~Q~0.~4~2~04?;~~05(, ~26--409 
J3-4 1 J4-6 

1 
1 
1 

J2-6 
114~! 

(~Q~0.~5 ~20~5?:-_~~' ~~:: 410 
J2-7 S3 3MTR TEST 1210 1 

112-­
LoSIIMTRTESTWII 

(~Q~0~.6y2":':06"----;?;~,-c~J4~-7-;- 402 
J4-8 

207 413 
@D1----·-417 

TAKE UP 

1M] 
REV 
TENSION 

12061 
TENSION 

12071 
INDEX 

219 300 5·52 300 



ELECTRICAL SCHEMATIC [lQQ] 

LBX - 2330 
519352-3 

// Jll-1 / LOW 
210 HOT KNIFE 2 

219 

106 

219 

300 4 
-0----«---[---, STRAP,' 113 -1 

/,.. .... 1 1 eRE !------:,;~ >--------
---%I~,-----c--j OPERA TORLESS 1300 I 

11.3 I ( 01.0 3SSR 
J4-10 

301 --

302 

303 

304 

305 

306 

307 -

308 

309 

310 

311 

312 

313 

314 

315 

316 

317 

318 

319 

J13-7 lIE INTERLOCK 109 211 /-..... , 
/, ! 1 ,.... i 

11.4 I ~-.-"\3CR }----------0-------<'f------.; r------+>-----
.... ' I I "/ 

J12-6: ..... _-/ ACR E-I E-2 

J11-2 "< §STRAP~ i ,_, REVERSE 

I ' , , 
'" "< 2CRE ) 11.5 L._~ 6CR )---------

'" '-_/ 
J13-2 AUTO -L B-11

116 212 ,-, ACR 

218 
3PB 

~ I I ~ I 'ON 11.6 01.2 -------\2CRj-"---

STRAPS J12-10 ' ..... _/ 

0 I -+- 2 3 B-12 117 213 ,-, ERROR , , 
8;> I I ~ , 'INTERLOCK 10 * J 11.7 Ql.3 ---; 4CR ~--------I . J , , , " Jll-9 , __ / , , , " , , 

---.L : 1 B-13 20 _ CONVEYOR , , , , , , 
8;>1 I I ~ ,", INTERLOCK 0)1()1( 12.0 01.4 --"i 5CR )---------

2SS Jll-8 , __ / 
207 ------, DISPENSER 

J13-4 CONVEYOR (NOTE 31 []QjJ 4 215 0, 2SSR BRAKE 
12.1 I ( 01.5 

J2-1O S4 4MTR TEST 13041 
JII-3 // CONVEYOR 2 D-I AUTO ON D-2 -o--~~---r---' SHUTDOWN .. ' 122 I ~ , ... ,/ , , , 

/,.."" ! 3eRE t----------~+ >----1 12.2 Q 1.6 ~,------" G L ....... ~+ 
-O-<~--------... / / / ..... _1, I 

JII-5 J13-3'::: --- , , 
J13-5 REFEED/ ACR (NOTE 41 13021 4 217 D-3 ,_ ..... / 1 

C-5 
12.3 I ~: ___ -(y L-l 

ITDR / ......... J, 

205 -------{"")~-------o~ LOW STRAP - STEADY 
ERROR - FLASHING ~~ 124 

12.4 I cw-
CLAMP/CMPRS. 

J13-6 C-4 ~ C-I 125 

< -~- ~ I 12.5 I ----() 0---) 
ISS 

J5-2 ACR ENABLE (NOTE 21 13031 4 
12.6 I 

I 12.7 I 
R8 1.5K 1/2W R982~I/2W 

1 20 
B-15 -CW P410K 

)' 21 J12-7 ~ ~~415 J12-8 ~3 RIO 680 OHM 1/2W 

B-14 JI0-4 419 DISPENSER 

1 10 18 1 4MTR 

111 II r:7Ji 
l~iR u.. J2-2 2 I JI-3 

;:::>,-, 

I r---~---, I 22 
BRAKE 

, I' ISOL 
4A L _______ ~ __ J J4-9 JI-4 
2SSR· -

2CR I 'I 16 r7-~' 17 " j , , , r ,r-r-Q---I-l\ '-1----0-1-' r- I ' , ItR J12-9 L~_~J J12-5 6tR 

" ACR '" 

318 

319 

318 

319 

318 

500 

SOl 

502 

503 

317 

2 

553 
r--i 1-- 5MTR -y!-" , I 4) o -



ELECTRICAL SCHEMATIC [JQQJ 519352-3 
LBX - 2330 318 

14001 INDEX MOTOR & CONTROLLER 

112~ 
RED 

2 

400 
J2-9 

14011 14031 

BLUE BLK 
401 

J3-5 
14021 

402 207 
206A YEL 

403 J3-6 
FEED/TAKEUP MOTOR & CONTROLLER 

404 113~ 
RED 

J2-8 

202A BLUE BLK 
405 209 ~ JI-9 

406 210 
203A 

~ 
YEL 

407 
TENSION MOTOR & CONTROLLER 

408 114~ 
RED 

J2-5 

204A ~ BLUE 6 BLK 
409 212 3MTR 2 

JI-7 

410 214 205A ~ YEL 5 
• 

4 3 

411 201 33 
~ 

14041 PNK VIO 14051 

INFEED CONVEYOR MTR & ONTROLLER 

412 115~ 
RED 

14061 CONY 
BLUE 

207 REV~ 6 BLK JII-6 

413 217~ 
2 

3SS! 26 YEL 
5 

I 

414 I 
I 4 VIO 
I 
I 3 
I 
I PNK 

415 314~ 
I EXIT CONVEYOR MTR & ONTROLLER 
I 
I 

416 116~ 
RED 

I 
I 
I 34 YEL 5 BLK JII-7 2 

417 217 207 :~ 2 

~ BLUE 6 

418 4 VIO 
3 

419 314~ 
PNK 

5-54 



ELECTRlCAL SCHEMATIC [IQQ] 

LBX - 2330 
519352-3 

500 

501 

502 

503 

504 

505 

506 

507 

508 

509 

510 

511 

512 

513 

514 

515 

516 

~
E_7 38 _~ ~_~ 

J12-2 1 1 J12-4 

4CR E9 
40 -

-~ '"----0--7 
11 J12-3 

~
E-3 41 _~ ~_~ 

J1O-7 1 1 Jl0-9 

5CR 43 E-1O 

-~ '"----0--7 
11 J1O-8 

101 

o 

ERROR INTERLOCK 

ENERGIZED IF NO ERROR 

CONVEYOR INTERLOCK 

ENERGIZED IF CONVEYOR ON 

15021 

CUSTOMER SUPPLIED INHIBIT 
CLOSED TO STOP BUNDLES 
FROM EXITING STRAPPER 

Hl 2T 

ALTERNATE CONTROL TRANSFORMER CONNECTIONS 15031 

Hl 2T Hl 2T 

Xl Xl Xl 
H3 G ,m", 208 VAC 240 VAC 

H2 

H3 G ,.,,' 400 VAC 

H2 

H3 G """ H2 

X3 X3 X3 

H4 H4 H4 

517 NOTES: 

518 

* Indicates component supplied by customer. 
Components shown with dashed lines are optional. 

1. Signode supplies jumper as shown. If customer supplies remote E*Stop the jumper must be removed. 
2. Connect wire #4 to PlC Input 12.6 to enable Automatic Cutoff and Refeed (ACR) option. 
3. Connect wire #4 to PlC Input 12.1 to run conveyor on error. 
4. Connect wire #4 to PlC Input 12.3 on ACR equiped machines to attempt refeed first then AeR. 

5-55 



ELECTRICAL SCHEMATIC [lQQ] 

LBX - 2330 
519352-3 

400/480 VAC ALIMENTATION MONTRE POUR 2081240 VAC 1400/480 VAC STROMVERSORGUNG GEZEIGT FOR 208/240 VAC I 
, ___ ~~_ 'ALIrvu=~TA~ON ~I~:L_~~~~_~TILI~E. ~______ _ _~J~T~~~_R~ORGU~~_L:I~NG_2UN~CHT,=R",=ND~ ____ ~. 

102 'Dime Chaffanle IHEIZKEL . 
.--.--------. f'iRANSFORMATOR DARGESrELLT ANGESCHLOSSEN LEITUNG 1 

2T iTransfonmaleur represenle avec connelOon pour 480 VAC 1480 VAC 
1 PS"Ailiii-entalion" -------------- ... . ------- . 'jSTROMVERSORGUNG .... ------------------- ........ i 

1T ,REMARQUES,S & 10 eslle plus frais & 1&5 eslle chaud Ie IANMERKUNG:S & 10 ISTDAS KOHLSTE UNDSCHWARZES & 1& : 
.. l'lus .. c~~ud~al11e_c:_h~~.nl~ ,51ST DAS WilRMSTE HEISSE HEIZKEL. . ..__1 

"-2PS-Alimenlalion PLC Aulomale ·lsTROMVERSORGUNGPiX;"------·-·--

• •• •• • •• _.. __ n _____ _ _______ •• __ •• _ •••• L_"_" __ "_ ... . .............. _ .... _ .. 
200·218 

Deutsch ___ . __ . __ ._._ . ... .....i 
r-"--2-00 : Interrupteur de verrouillag:~·~~·~_i~-,-.- ---------------.. -.. - .... "}zum Anhalten drucken 
, 201 iRemarqua: 1._ ..... _ -.-._-__ -_-. __ -._-__ --__ -.--.... -IF.,~.flnE"I<.U.N.G.c1_ ...... _ .. . 
r'" 202 Presser pour arreler ISTOSS ZU ANSCHLAG 

203 'MOTEUR DEBIT LIEN --·-tEnschu~ ---; 
--204~'-MOTEU"R-bERAVALEMENT------------------ l"RuckZugs---------------- ..... -.----.-----.---------~-------; 

205 INVERSION MOTEUR TENSION LIEN ROckwarts Bandspann Anlreib 
206 'MOTEUR TENSION LIEN 

"""20!f"-- !S2"2"MfR"ESSAr' 
'-210 :S3 3MTR ESSAi"-

andspann AAtreib 

5-56 

-~~ --------_._-



ELECTRICAL SCHEMATIC [iQQ] 

LBX - 2330 
519352-3 

~"----305-·-·"'>AUT(fStJR------"-"·---·~--·-·-- -"-"'"'"---"---~~---'---'--' 

~~-BAS LIEN- REGULIER ERREUR - CLiGNOTANT 
"""""iCRE'-- ~L!EN INSUFFISANT 

2CRE ,LIEN 
3PB AUTO 
2SS TSELECTEiJRO-ELIEN .... ..------- !Spulen 

3CRE ·ARR~~fDECONVDYEijR 
". " ...... " ----,--------- - -i-······ .. ···········--··-··--------- -,--,-" ...... -.. -,--------

Deutsch 

j Forderwerk Abschaltung "---'-1SS--SRJ"DEjCOMPRESSION------- "·"e" _______ ·_· ___ " ... "·'---1!<ompre'ss"io"n·'··'·-·_--------------.. ,,- ."~---.- ... ----.---~~.-- ...... --___ ..----'i 
3SSRLAME CHAFFANTE ---- 'HeiB Heizkel 

TaCR,6CR ,ACRiNVERSE 
4CR 'ERREUR INTERSERRURE 

~·-5CR ;CONVOYEUR INTERSERRURE 

................... ---------,---- ... 1 ...... ····--·---·--------·-------- ..... _- ., ....... - - - -
___ .....;:iA~C:;.R RO:.::c::ks::e:::ite=-______________ ~ __ ~ 

--JStorung 
--------- iForne~rw~e~rLkrS~iC~h::e~m~e~iffi~k=~"iS~-----------· 

_.""::~~~t~-~~~~~p:~j~tle-r~~~~~~~·~':~~~---" " 
IBandspeicher 

OO-jBremse 
,_" __ ._.,_ ••• _, ............. __ •• m __ .,., ____ )._ ............. _ ..... __ •• '_e __ ', •• __ '" • ", •• om • .... _ • ___ .~ .. ,_._._._. "" •••• ,,_.,_. __ • .,_, ............ ~ .............. " __ ", _, .. 

iACR .... -------r---- .. 
400-418 

------~---~-; 

_______ ...... F'r~n£a.i~_.m____ J DeutschHm_~_ 
, ___ ~~~.~5------------------~---- --Jrs~tu------------------~------~----.-----~ 

402 'JAUNE -fGejb 
403 rNofFf -.,'------------- ........ ---------------- ······lSch-warz---·-
404" ...... 'P~fK .... ----------- .... ----------rp in k-
405 ~V10, !Violett ~H_ -{ 

.~~___ : C~~~~~_~~VERS~ __ .. _._._._" ... _. ___ ~ _____ . __ ._,._ .. , ___________ J~.:~::~~rk ROcks.: .. ~!! ___________ "._ .. __ . ___ . ____ ..... ,_ .... _________ ....... ~ 
lMTR . MOTEUR DE TETE DE CERCLAGE & COMMANDE [Aggregatmotor & Sleuerung 

-.. ·-2MTR-iMOTETTRbEBIfLiEN&-C6MMANDE~~·-'-~----·-··--~--TETn-schuBrnotOr~ROc·kiUgS"motor··&steuerung-~·---··-··--.. -------_ ... ,," ... ..{ 

3MTR 'MDTEUR TENSION LIEN & COMMANDE JBa_nd~p_an_n:J\ntrei?_I\.S.telJerung _________ __ 
6MTRENTR~ECON\iOYE-(jRMDTEUR-ET-CONTR6[EijR !Eingang Forderwerk Mtr. & Sleuerpult 
7MTR . ISORTIECONVOYEURMOTEURETCONTR6LEUR '-iAUsgangF6rderweikMtr:&Sieuerp-uii-

._~ ___ . __ .__________ . _._ ...... __ ._._ . . ,,_._ .......... _____ .... _.__ . ___ . _. __ ......... _.______ ... t___ ...... "._. __ . ___ ._. _ . __ ." .... ~ ... ______________ .. _ ...... ________ .~ ___ ............ _ .. _ ------
500-518 

.-------~------ ...•.•.•.• --------- -... .... -······-··--------.. ----·-·1 .............. ---------- -- ......... ----.-------- .- ".--j 
Fran~ais i Deutsch 1 

50o .... · .. TINTERsERRuFffn~-RREuRAcTfvfS!J\DcuNEERRElTR!swrUrlg"·Sicherheits kre"fs-EingesChalteiwen-n-~St6rung--- _._ ... ; 

~. --'COUPLAGE DE CONVOYEUR ACTIVE SI CONVOYEUR -:.. .... .. 
501 'DESSUS IForderwerk-SICherheltskrelS elngeschaitet wenn ftirderwerk funktion 

502 \LE CLIENT FOURNI EMP~CHENT FERrv£ POUR ARRifTER IKunde gelie~rtsperre Geschlossen, urn zu-stoppen bundel von 
DES PAQUETS DE SORTIR STRAPPER iherausnehmen bOgeler ___ ---! 

503 ,RACCORDEMENTSALTERNATIFSDETRANSFORMATEUR!AlI -- ti t Ira I t hlO 
~DE COMMANDE j erna \Ie s euerung ns orma or ansc sse 

, 
__ ~ .. ..J 

'REMARQUE: iANMERKUNG: 
'* Indique Ie composantfourni par Ie client. 1* Zeigt an bestandteil geliefert durch kunde. 
Les com posants m ontres avec des !ignes tirees sont \Bestandteile dargesteUt mit gestrichelte Unien sind wahlweise 
facultatifs. !freigestellt. 

'1, Signode fournit Ie pullover comme montre. SI Ie client :1. Signode versorgungs schlieBtan wie gezeigt. Wenn Kunde 
ifournit a distance E-Arretez Ie pullover dolt etre h/ersorgungs entfemt E-Anschlag 

en lew. I der OberbrGckermuB sein entfemt. 
504 '2. Reliez Ie til #4 a Automate(PLC) Entree 12.6 a permettez '2. SchlieBen Sie an leitung #4 zu PLC Eingang 12.6 ermoglichen 

'Automatique Cutoff an Refeed (ACR) option. IAutornatlsch Abgeschnitten Zufuhr (ACR) wahl. 
3. Refiez Ie til #4 a Automate(PLC) Entree 12.1 pour courir Ie i3. SchlieBen Sie an leitung #4 zu PLC Eingang 12,1 zu laufen 

; convoyeur sur I'erreur. ]furderwerk auf Storung. 
4. Reliez Ie til #4 a Autom ate(PLC) Entree 12.3 sur ACR 14. SchlieBen Sie an leitung #4 zu PLC Eingang 12.3 auf ACR 
:equipe des machines pour essayer debit !ausgerOstet m aschinen zu versuch 
, d'abord puis ACR. ! zufuhrzuerstdannACR. 

-- - -- .. -.... --.- . ---,- --. --. -- .---.---------- .... ~ .. ---.- .. --of . -- -- .......... ------.- -----'"'' "" ... -----.------

5-57 



5-58 



ELECTRICAL SCHEMATIC [@] 

LBX-2300 SEMI-AUTO 575V 3PHASE 
519351-2 

ICS ,2CB 2A 

c-L ~ III ~ 
1 00 Ll -0 i'()---<> i 

2LI H2 2T XI 7Ll ICB 16A 5Ll 
~~-~-------¢~ ~-----, , , , , , 

, , 
101 L2-o~A 

, , , , 
4L2 ' 

,-+---~---~~ , , , , 
102 L3-o""-o-

103 

104 

105 

106 

2L2 

HI X2 

7Ll 

3SSR 
J8~ I I FU r---------, J8-3 4Ll 

I----<'HI I--+'--c>----, 107 

4L2 

3L2 J9-3 2FU J9~ I 

108 

109 

110 

111 

112 

113 

114 

115 

116 

117 

IT 10 

NOTE: 
5 & 10 

THE COOLEST AND =======~;;::~~====== 
1&6 ~ 
THE WARMEST HOT '-____ _ ___ ----' 
KNIFE. .. 

HOT KNIFE 11021 

J7~1 

~--I I-__ ~_--I 7FU I-__ .-~ 206 
315 R5 

ICR 
+--1 4FU I-_~ __ 215 

400 R2 

~--I 5FUIf-__ +-~ 208 
404 R3 

'----I 6FU I-__ .-~ 213 
408 R4 

2PS 

2A 

IILED4 

IILEDI 

IILED2 

IILED3 

5L2 

120VAC N LI 
IPS 

t~plfit~ 
+ 24 VDC 

J7~2 

2 

3FU PLC 
J3-3 4 POWER J6~5 2 

h-C>--------------; L+ SUPPLY M I--------()----+ 118 
4 

200 
5-59 

200 



ELECTRICAL SCHEMATIC ITQQ] 519351-2 
LBX - 2300 SEMI-AUTO 575V 3 PHASE 

118 l1QQJ )I( 12011 PUSH 12021 118 

200 

201 

202 

203 

204 

205 

206 

207 

208 

209 

210 

211 

212 

213 

214 

215 

216 

217 

218 

INTERLOCK SW TO 
7 . 5 NOTE 1 28 STOP 15 2 

~0-4~.~I-----Q"iD------<~~~~~~~Tur(~~~-------------{\ICRJ~---4111 
J5-3 lSI IS3 E::6 E-5 IPS J6-1 ________ 

I J6-3 lL+ ~LC 1M J3-9 

411 '-----t---,-:-{ 2L+ Q 2M J3-10 
J6-6 1M I 

~ 
-cw I,--_~ ~~: 33 

~ 
J13-B lK~~200HM 1/2W R9 lJ2W 

+-0-
8
-

1
, 4 P1A lO~W 

'-Y,p 32 31 30 

8-6 

~
4 5 6 
V!F CONV. 

1 2 3 
B-4: _~IO~O ~J ~ 1 10•0 I 

1 

JI-8 h STALL 
r<.~)--K~PRS 101 
Jil.-

5 
0- ~ I 10.1 I 

J5-8 

(<< ~:~dm I I J;;-7 +-fZ)"-!-- 0- 10.2 
J -10 J6-8 

CYCLE F-3 

4 ~ B0 ~JIO-3 103 10.3 I 
2PBL JIO-I 

+-0---< F-2 F-I 
J3-2 +-ro--< F-4 JIO-2 

J3-8 

JI-IO h POSITION 
~ ~ 6PRS ~ 104 

I I >::9 " 
IDA 

~IT o!PRS ~ 105 
I 10.5 I 

J;;,-6 

J5-1O 

J,3.-1 

I 10.6 I 

202~;-___ ~1~5-[1 ~IO~.7JI 
JI-l h J6-2 

OU OF STRAP 

~) 
III 

I I ILl 

I 112 I 

I J6-7 1 0. 

213 
2P8L 

15 h B-5 ,/ B-2" Jl1-4 
J'<I)-2--1 -<~~-----{/ G r, ----~'l~>_-o--1 

308 ---, 
200 C-3', 2S0L C-2 
~ "A , CLAMP! ~---<,;-... '"' \ r-------/~:H CMPRS. 

'v '/ JI-2 

1111 S44MTRTEST 12081 

'A' Lo 20lA J3-7 PISPENSER 
201 ' ISSR ' 315 

( QO.I , J2-4 

306.!::.J 

113, 

'" LoS2 2MTR TEST 12091 

202 405 FEED 
( Q02 J4-1 1 J4-2 , 

203 01 406 
C~Q~0.~3~~~~~0-;J4~_4~ J4--3 

204CTR 
,.-j COUNTER 

J4-5 

J5-9 

C~~~20S4~-o~0~~~409 ( QOA , J4-6 
J3-4 I , , 

114l-o:,' 
J2-6 

205 ' 410 
C~QO~~~~~~~~~: J2-7 S3 3MTR TEST WQ] 

112 
LoSIIMTRTEST I1IiJ 

206 402 
( QO.6 

J4-8 
J4-7 

~ 

TAKE UP 

12051 
REV 
TENSION 

12061 
TENSION 

12071 

I NDEX 

219 300 5-60 300 



ELECTRICAL SCHEMATIC [J]Q] 519351-2 
LBX - 2300 SEMI-AUTO 575V 3 PHASE 

219 
JII-I / // LOW 

219 

300 
4 

301 

302 

303 

304 

305 

306 

307 

308 

309 

310 

311 

312 

313 

314 

315 

316 

317 

318 

319 

-0----«----f---, STRAP,' 113 ~ I 
/... '\ ! 1 eRE I------:.~>--------l 11.3 

-- --0-<.-----'- / / =L. ---'. C~~~2~1':.0 _;?-;'~ HOT KNIFE 2 
( Q 1.0 3SSR 106 

J4-10 JI3-1" --- OPERATORLESS QQQj 

J13-7 * INTERLOCK 109 

- -O-------<~~-----1 r------:~>-----l !1.4 I 
~3_~ /~-..", 318 

E-I E-2 

I 11.5 I 

I 11.6 I 

I 11.7 I 

I 12.0 I 

I 12.1 I 

I 12.2 I 

~-.-_\ 3CR )-----------
J12-6: '_./ ACR 319 

I ",._ ..... REVERSE 
I I '\ 318 
c _ _\ 6CR )----------- 319 

'-_/ 
_ .... ACR 

~ ,/ 'ON 
~ ~_--------\2CR;-:::--- 318 

J12-1O '_ .. / 
_, ERROR 

~213 t' 'INTERLOCK 500 
Q 1.3 ---\ 4CR )-'--------

J11-9 , __ / 501 

317 

_ CONVEYOR 

~214 / "INTERLOCK 502 
Q 1 .4 ---t 5CR r--------

J11-8 , __ .I' 503 
207 -----:; DISPENSER 

215 0, 2SSR BRAKE 
( QI.5 

J2-1O S4 4MTR TEST 13041 

216 D-I E~R9R/ g-2 13051 
~;------{ G)· ...... ~~·)--O--+ 
~ / .... _, l Jl1-5 , 

J13-5 REFEED/ACR (NOTE 4) 13021 4 
I 

217 D-3 ........ ,/ I 
~----{Y)-J 12.3 ~ "' .... _, 

12.4 I 

ITDR C-5 

205 r.'-·o '~ -----j~W------,' 124 ,---, 

CW - L. -'=----' 

LOW STRAP 

CLAMP /CMPRS. 

12.5 I 
J13-6 C-4 ~ C-,I, --~12~-[~O +-+-<)-(\:"-.--.--~~:~--{~)- I 

J5-2 ACR ENABLE (NOTE 2) 13031 4 

I 

J13-5 

111 

12.6 

REFEED/ACR (NOTE 4) 4 
12.7 I 

DISPENSER 

1 10 18 1 4MTR 

--~~--~"r?--~--------~J~~IJr-------~~ 
J2-2 2 liiR I JI-3 

I r-----·::s:::\--i I 22 BRAKEI SOL 
'--_______ -4--+1, 4A 11-.... '-_4___----<:)--""" ;,,='-----<:)--+ 

!... __________ ..I J4-9 J '-4 
2SSR 

2CR 1 j " '1' 16 r7-~" 17 , , 
'------------, r-----------'-'yr-r--o---+f\ '-1---0-1-' r- r-II I I-..... .J-~ II 2 

3CR J12-9 - J12-5 6CR 

" ACR 'I r-1 j- 5MTR _·jtj_"-I_...J 4)0 
5-61 



ELECTRICAL SCHEMATIC [IQQ] 

LBX - 2300 SEMI-AUTO 575V 3 PHASE 

400 

401 

402 

403 

404 

405 

406 

407 

408 

409 

410 

411 

412 

413 

414 

415 

416 

417 

418 

419 

14001 

112 ~,--_R_ED---< 
J2-9 

14011 
BLUE 

14021 

206A YEL 
207 ---=-:~-H~--l 

113~ RED 

J2-8 

209 
202A 

~ 
BLUE 

210 
203A 

~ 
YEL 

114~ RED 1 

J2-5 

212 204A ~ BLUE 6 

214 205A ~ YEL 5 

INDEX MOTOR & CONTROLLER 

FEED/TAKEUP MOTOR & CONTROLLER 

2MTR 

TENSION MOTOR & CONTROLLER 

4 3 

201 33 
~ 

14041 PNK VIO 14051 

5-62 

2 

14031 
BLK 

BLK 

BLK 

519351-2 

318 
2 

J3-5 

J3-6 

J1-9 

J1-7 



ELECTRICAL SCHEMATIC ITQQ] 

LBX - 2300 SEMI-AUTO 575V 3 PHASE 

500 

501 

502 

503 

504 

505 

506 

507 

508 

509 

510 

511 

512 

513 

514 

515 

516 

~
E_7 38 _~ ~_~ 

J12-2 1 1 J12-4 

4CR E 9 
40 -

-~;;-~ 
11 J12-3 

~
E-3 41 _~ ~_~ 

JIO-7 1 1 JI0-9 

5CR 43 E-1O 

-~;;-~ 
11 JIO-8 

ERROR INTERLOCK 1500 I 
ENERGIZED IF NO ERROR 

CONVEYOR INTERLOCK 1501 I 
ENERGIZED DURING STRAP CYCLE 

517 NOTES: 

518 

,. Indicates component supplied by customer. 
Components shown with dashed lines are optional. 

1. Signode supplies jumper as shown. If customer supplies remote E-Stop the jumper must be removed. 
2. Connect wire #4 to PLC Input 12.6 to enable Automatic Cutoff and Refeed (ACR) option. 
3.N/A 
4. Connect wire #4 to PLC Input 12.3 on ACR equiP%~63aChines to attempt refeed first then AeR. 

519351-2 



ELECTRICAL SCHEMATICITQQ] 519351-2 
LBX - 2300 SEMI-AUTO 575V 3 PHASE 

! 1 Franyais l Deutsch j 

F"~~~~~=TI~~r~£~~~~ .. ?"~_~!~~"~~~'lag"e~~~="~"==~~~~~"·"-~=~~==~="·~~Jfi~~~~&#(~~~~~~··~ .:: .. ~~~~~.~:~:~~~=~.~~.~-----.. ------" ~===1 
t202-J~~,,~;;;~~uhr;~ter=---------------- =JSTOSSZU AN-SCH-LAG-------:::~==~~:""""",~:J 
1'-20i 'MOTEUR DEBIT LIEN ,,,,, "",- 'EnschuB ,,,,, "-""",,-,, 
, • _J '-i04-Tiv1oTEUR-6-ERAVALEMENT ' """""""""", """""""""", """, """"""", ", TRoCkzugs""""""""" ", """"""""""""""""", ,---- , 
:,~, 205 ' INVERSION MOTEUR TENSION LIEN i ROckwarts Band"pannAntreib ",- "-------'--'-j 
, 206 lMOTEUR TENSION LIEN ISandspann Antreib J 
I 207 lMOTEUR DE TETE DE CERCLAGE lAggregat 

208 IS4 4MTR ESSAI IS4 4MTR TEST 
209 lS2 2MTR ESSAI IS2 2MTR TEST 

1 211 'S11MTR ESSAI IS1 1MTR TEST ----1, 
j 

210 lS3 3MTR ESSAI , S3 3MTR TEST 

l-iPRS'1FIN DE R",A~)fAl.~E::M:;:E::N:,;Tc. ____ , ________ +IS==t:::iII::sta=nd'7 __ _ 
I 2PRS 'TETE EN P,O, IGrundsteliung 

--------------'--''1 
I 

I 2PBL lDEPARTE CYCLE 1 FuBschalter 
16PRST6ETECTELTRDEPROXIMITE-------- IPosltlo;' , ", "", """'" """, '----1 
l-i-PRsTFiNDE-DEslf------------------TEinlaufEnile--------------------- "",,--- '---1 
, 4PRS-'ACcDMOLATEU R i.iEN """""",- "'iZllfuhr ' ,,-",----

5-64 



ELECTRICAL SCHEMA TIC ITQQ] 

LBX - 2300 SEMI-AUTO 575V 3 PHASE 

····:ioii··!iN·TERSERRURE········f',,'n9.ais ..... 

302 I ACR (REMARQUE: 4) 
············1········································· ................... . L 303 iACR PERMETTEZ (REMARQUE: 2) 

304" IS4 4MTR·ESSAf:::=::.::.:.::.::.::.~:=:~::::-·-··· 
305 :ERREUR 
306 : BAS LIEN 

300-318 

519351-2 

L .. 21V1.:r~ ..... M().T~.\J.".[)E..s~T..':I~.8.<:;()f,1.~.[)§...... IEinschuBmotor-Ruckzugsmotor & Steuerung j 
3MTR ,MOTEUR TENSION_~~~<::()f,1!MN:::Dc::E'--___ .. _··_ .. ··_····_····_····_·· .. flii::a:::;; .. =ds::! .. p::a:::;;:.:.ii~.:..Aii:.:.·ir::·e::ib:. .. ·=&:.::S:::te::u:e:·::r;;:::n-"g-_._ .... _ .. _ ... _ ............. -_ .. = .. ::=~.~ ..... _ ... _ .. _. ~ 

,._._._. _______ L._._ •.• _.. • _ __________________ .•••• " __ • __ ".___ • __ • __ 1._ ... ___ ............. _ ....... _ .. " ,_, . _, ___ , .. _. __ .. _._._. __ . _. __ ,_._ .,_ 
f---,..----.--.- 500-518 ____ ._ • ......J 

~ Franc;ais , Deutsch 1 

[!~!:·:j~j~:~~~~~W~~JJ~?~g~~~~~~Q~:::f!~;~~~~~~~~;.;:;:!~:::::~:~~~e:;;;':~!~~=l 
: IREMARQUE: MERKUNG: .. 

j* Indique Ie composant fouml par Ie client. * Zeigt an bestandteil geliefert durch kunde. 
1Les composants montres a~cdes !ignes tirees sont !Bestandteile dargestellt mitgestrlchelte Llnien sind wahlweise 
!facultatifs. ifreigestellt 
11. Signode foumit Ie pullover comme montra. SI Ie client 11. Signode versorgungs schlieBt an wie gezeigt Wenn kunde 
jfoumit a distance E-Arretez Ie pullover doit etre !versorgungs entfemt E-Ansch!ag 
1 enlevs. I der OberbrDcker mul1 seln entfemt. 

504 12. Reliezle fil #4 a Automate(PLC) Entree 12.6 a permettez ;2. Schlie Ben Sie an leitung #4 ZlJ PLC Eingang 12.6 erm5glichen 
!Automatique Cutoffan Refeed (ACR) option. IAutomatisch Abgeschnitten Zufuhr (ACR) wahl. 
13, N/A i3, N/A 
14. Reliez Ie fil #4 a Automate(PLC) Entree 12.3 sur ACR 14. Schlie Ben Sie an leitung #4 ZlJ PLC Eingang 12.3 auf ACR 
jequipe des machines pour essayer debit !ausgerustet maschinen zu versuch 
1 d'abord puis ACR. I zufuhrzuerstdannACR. 

I~-~_-:'~ _ J ". ""." _" ____ ".~~ __________ . __ "_"_" __ ."." "I ___________ " _____ "~ __ "_"_" ______ "_"_" __ "_"_" __ " ___ .. "._"." __ "_" _______________ .. __ " __ "_."_._."_____________ "1 

5-65 



5-66 



ELECTRICAL SCHEMATIC OQQ] 

LBX-2330 575V 

100 Ll 

101 L2 

lCS ,2CB 2A , , 
~-+-- 211 H2 2T Xl -0, , , , , , , , , 
~A 2L2 -0, , , 

102 l3 

, 
I~ , 

-0"0- It 
103 

Hl X2 

~ 
-

104 

105 
711 

106 

107 
1 FU 

3SSR 
J8-1 311 i-~;----I-l J8-3 411 

2A 
L___ I J 

108 IT '0 9 8 7 6 5 

N OTE: 
S &10 A A .A. .A.AA 

109 T 
1 
HE COOLEST AND 
&6 

T 
K 
HE WARMEST HOT I NIFE. 

P4 

4 3 

A A 

110 ~ 
1 HOT KNIFE 11021 

111 

112 

J7-1 

II 
7FU 206 

I I I 315 
16A 

lCR 
4FU 215 

I 400 
12.SA 

113 
SFU 208 

I 404 
12.5A 

114 
6FU 213 
12.5A I 408 
8FU 

115 
I 

412 
12.SA 

9FU 

116 
I 

416 
12.SA 

117 

118 -P J3·3 4 
l+ 

3A i 4 

200 5-67 

519353-3 

lCB 16A 
7Ll Sll 

<'10 , , , , , , , 
4L2 A SL2 

~ 

,---, 

11~OVA~ N II 
4L2 lPS 

~~~g~ + -
1 ~ 2 

312 J9-3 2FU J9-1 

2 , 
2A 

A AA.A. 

I 

J7-2 

~ !(lED4 

~ ..-, 

R2 !(lEDl 

.... , 
R3 .::(lED2 

,..., 

R4 ~ !(lED3 

~ ... , 
R6 !(lEDS ,---, 
~ ..-, 

R7 !(lED6 

.... , 

2PS 

PlC 
J6-S POWER 2 

SUPPLY M 

-
200 



ELECTRICAL SCHEMATICITQQ] 
LBX - 2330 575V <= 

@Qj 

12021 
PUSH 

TO 1 18 INTERLOCK SW 
4 

200 4 7 >I 
5 NOTE I 28 STOP IS 

~'T(' -» --nlr , I 

J5-3 lSI IS3 E-6 E-5 IPB J6-1 

201 4d- I 411 I ~ 
33 

-cw 
, 

~ 
B-6 

202 J13-8 l/1~ R9 
820 OHM 
1/2w 

203 
~ B-~ ~ P1A 10K 

32 31 30 

:j"4 5 6 
B-4 

V/FCONV. ~ 100 I 
10.0 I I 2 3 

I 
204 

205 

206 

207 

208 

JI-8 h STALL 

)S-5 ~ 101 
0- ~ I 10.1 I 

J5-8 

~ J5-7 ~ 2PR~ 0- 10.2 

J -10 J6-8 
CYCLE F-3 

4 ~ B~ JIO-3 103 

I 2PB~~ 10.3 
J3-8 

J3-2 
F-2 F-I 

:< F-4 JIO-2 

J5-1O /, POSITION 

209 

210 

J5-6 ~ / 6PRS ~ 104 

I I lOA ~ ~ J5-1O 

~IT )3-1 ~ o!PRS ~ 105 I I 10.5 

211 CW .-----1:2 10K 

162~ 160 

212 14 5 6 
I V/FSONV' 3 

B-9 

~ 
106 

I 10.6 I 

213 

214 

L:"204 IS 
202--0 I 10.7 I 

JI-I h 
J6-2 

~ DISPENSER 
J5-1 

.~. h 
0-4PRS ~ 110 I I ~ 

11.0 

215 

216 

217 

JI-6 
'( OU OF STRAP 

Jt-4 
'( ~ ~) III 

I I ILl 
~ P3 10K 

CW-

ri:i.t' )Z2__ _L_Jz,O 112 

I I 14 5 6, ~ 11.2 

'I V/FSONV' 3H 
l..----r ----..l 

L-- 303 L_ 204 

218 

219 300 5-68 

519353-3 

118 
2 

0 
J6-3 

~IM 
J3-9 

IL+ 

2L+ 
Q 2M 

J3-1O 
J6-6 

1M I I J6-7 
0" 

213 
2PBL 

IS h B-5 , / 8-2" JII-4 
G 

J12-1 ~ / , 'l' 

212 
217 

308 ----, 
200 S-3: ~OL S;:2 
~ __ -<';-"'.J \ r-------) 

"v Jl-2 

111 .=-t4 4MTR TEST 12081 

20lA J3-7 
201 ' ISSR ' 

( QO.I I J2-4 
J2-3 : 

306---~ 

113~ 
S2 2MTR TEST 12091 

( QO.2 
202 405 

I J4-2 
J4-1 I 

I 0: 
( QO.3 

203 406 
J4-4 

J4-3 

204CTR J5-9 
,---i COUNTER 

J4-5 

204 0 409 ( QOA I J4-6 
J3-4 I 

I 
I 
I 

114~i 
J2-6 

( QO.5 
205 I 410 

J2-7 S3 3MTR TEST 1210 I 

112 . 
LoSIIMTRTESTi1TI] 

206 
( QO.6 

402 
J4-8 

J4-7 

207 413 
~ , 

417 

III 

CLAMP/ 
CMPRS. 

[01 SPENSER 
400 

12031 

FEED 

12041 

TAKE UP 

12051 

REV 
TENSION 

12061 

TENSION 

12071 

INDEX 

300 



ELECTRICAL SCHEMATIC ITQQ] 

LBX - 2330 575V 
519353-3 

219 
Jll-l / // LOW 

219 

300
4 

301 

302 

303 

304 

305 

306 

307 

308 

309 

310 

311 

312 

313 

314 

315 

316 

317 

318 

319 

-

--

-0----< ~~-___f---' STRAP ... ' 113 .. 1 I 
.-:. .... 11 eRE t------}>--------l Il~ 

~~;------,,--j OPERATORLESS 13001 

J13-7 * INTERLOCK 109 

-O-------<~;------1 ~------;;>-----1 11.4 I 
E-l E-2 

Jll-2 -1:, d STRAP~ I 
A "( ~ ~I 11.$ . 

J13-2 '" AUTO B 11 

218~-<p-__ 3P_B--{)~ 116 I 11.6 I 
STRAPS 

B-12 117 

>,:> I I]] I 
01-,+-23 

t---i'~';-O I 0 )( : 
I I I I I 
I I I I r 
I I I I J 

I I ~;..~:~:~-B~-~13~12~0~~~::J o jOe >,:> I 12.0 I 
2SS 

J13-4 CONVEYOR (NOTE 31 13011 4 
12.1 I 

Jll-3 // CONVEYOR 

(~Q~l E.o)-2::1~0-_sr;;;_-{3SSR HOT KNIFE 2 106 
'- J4-10 

2 2 /-, ACR 
~ __ ~ / 'ON 
~--------;:-:-------t 2CR ~---

J12-10 , __ / 
_ ERROR 

~21~ A / " INTERLOCK 
~----t 4CR~--------

J11-9 , __ / 

_, CONVEYOR 
~21~ ,/, INTERLOCK 
~-~---t5CRr--------

J11-8 ..... __ / 
207 ------, DISPENSER 

215 01 2SSR BRAKE 
( Q1.5 ~ 

J2-1O S4 4MTR TEST 13041 

318 
319 

318 
319. 

318 

500 

501 

502 
503 

317 

216 D-l AUTOON D-2 13051 
~_~'~ 't- .. J -0---«:---'1---, SHUTDOWN " 122 I I 

........... I 3eRE J-----------} >----1 [2.2 - f--D-<<(,;-----'-___ / '/.. 
J13-3' 

~;---~G)-....... -:.\~-o4 
/'-': '/ Jll-5 

I 

Jl3-5 REFEED/ACR (NOTE 41 13021 4 
12.3 I 

217 D-3 ,_ ......... I tQlJ\Li ~~~ __ -( y} .. ...J 

lTDR C-5 
205 ------+"-)~i-------_O~ 

P5~ 124 '--, 
2M

CW
_ 12.4 I 

~ / ..... _, 
LOW STRAP - STEADY 
ERROR - FLASHING 

CLAMP/CMPRS. 
J13-6 C-4 _l._ C-1 

~-'--__ ~12:'5 -[~12~.5iJl +--I--<D--<.<-------(~ s;.)--~y :. 

J$-2 

111 

ACR ENABLE (NOTE 21 13031 4 
I 12.6 

I 12.7 I 
R8 I.$K l/2W R9 820 OHM l/2W 

.s--L 

1 20 B-15 _ CW P410K 

~ 21 J12-7 ~. 
J12-8 ~ 23 415 ~ Rl0 680 OHM 1/2W 

~ B~419 DISPENSER 

I' 1O~~ 18 1 
4MTR 

7)} 
2 lUR 1 

w.. J2-2 Jl-3 

j r, --~-I--" j BRAKE 
22 lS0L 

"---------<l~_+i, 4A II--~,~+-----O--¢.J ,:0.:.::.=---0 ....... 
L __________ ..J J4-9 Jl-4 

2SSR 
2CR 1 J I I I/, 16 r-,r~, 17 I I 

"-----------; r--------..;>-; r-J--0----i-l1 \-t---O-1-; r- I 
I I t<!:R J12-9 -~_.-L~ J12-5 J<!:R 2 

I I ACR I/, r i j- 5MTR -y j-J~--' 4)0 

5·69 



ELECTRICAL SCHEMATIC [IQQJ 519353-3 
LBX - 2330 575V 318 

14001 INDEX MOTOR & CONTROllER 

RED 
2 

400 112~ 
J2-9 QQI] 14031 

BLUE BlK 

401 
J3-5 

14021 

402 207 
206A YEl 

403 J3-6 
FEED/TAKEUP MOTOR & CONTROllER 

404 113~ 
RED 

J2-8 

202A BLUE BlK 

405 209 ~ JI-9 

406 210 
203A 

~ 
YEl 

• 

407 
TENSION MOTOR & CONTROllER 

408 114~ RED 

J2-5 

204A ~ BLUE 6 
BlK 

409 212 3MTR 2 

JI-7 

410 214 205A ~ YEl 5 

4 3 

411 201 33 

~ 
14041 PNK VIO 14051 

115~ RED IN FEED CONVEYOR MTR & ONTROlLER 

412 
14061 CONV 

BLUE 07REV~ 6 BlK JII-6 

413 217 2 2 

~ YEl 
5 

I 

414 I VIO 
I 4 
I 

3 I 
I 
I 

PNK 
415 314~ 

I 
I 
I EXIT CONVEYOR MTR & ONTROllER 

416 116~ RED 

I 
I 

207 :~ YEl 5 BlK JII-7 2 2 
417 217~ BLUE 6 

418 4 VIO 

3 

419 314~ PNK 

5-70 



ELECTRICAL SCHEMATIC 
LBX - 2330 575V 

519353-3 

500 

501 

502 

503 

504 

505 

506 

507 

508 

509 

510 

511 

512 

513 

514 

515 

516 

517 

518 

~
E-7 38 _~ ~_~ 

J12-2 ' , J12-4 
4CR 

40 E-9 
'I -y ~-------0---7 

, J12-3 

~
E-3 41 _~ ~_~ 

JlO-7 ' , J10-9 
5CR 

43 E-iO 
-~{:-------0---7 

15041 
NOTES: 

I, J10-8 

* Indicates component supplied by customer. 
Components shown with dashed lines are optional. 

o 

ERROR INTERLOCK 

ENERGIZED IF NO ERROR 

CONVEYOR INTERLOCK 

ENERGIZED IF CONVEYOR ON 

15021 

CUSTOMER SUPPLIED INHIBIT 
CLOSED TO STOP BUNDLES 
FROM EXITING STRAPPER 

1. Signode supplies jumper as shown. If customer supplies remote E~Stop the jumper must be removed. 
2. Connect wire #4 to PLC Input 12.6 to enable Automatic Cutoff and Refeed (ACR) option. 
3. Connect wire #4 to PlC Input 12.1 to run conveyor on error. 
4. Connect wire #4 to PLC Input 12.3 on ACR equiped machines to attempt refeed first then AeR. 

5-71 



ELECTRICAL SCHEMA TIC [IQQ] 

LBX - 2330 575V 
519353-3 

I 200·218 : 1--:=- L=~:==------Fr.nia;;----~----::---I----"---""--"---oeU!sch -"--"-""--------1 
i 200 llnterrupteur de verrouillage jZum Anhalten drOcken ] 
r"·---·{~--'"-·"---··--------"--·"·"---"·---~~-------".-----------.---~---~"."."______i 
: 201 :Remarquel1 ANMERKUNG: 1 I 

";ioiip-resserpourarriiier ..--- .. ·---fSTossiiJANSCHLAG 
I 203 iMOTEUR DEBIT LIEN IEnschuB ==-------
.... ·204IiVioTEUROERAVALEiViENT--~-IRiJCkW9S-: 
ri05 iiNVERSION MOTEUR TENSION LIEN IROckwarts Bandspann Antreib 
[:iosliVioTEURTENSioNLiEN----- ".""" "·---!Sandspa-nnAntreib- .. "."."." 
:"207 i MOTEUR DE TETE DE CERCLAGE :Aggregat 
. 208 ---I 54 4MTR ESSAI "". ·----IS44MTR-TEST . ..---
1 209 IS22MTRESSAI ~ ____ . __ C~" isi2MTRiEST-~'--------""-------~........, 
_I _______ ..l ___ .. _."_~ __ • ______ "_."_._ •• _~. __ ." __ ~ __ ."."~ __ ---·-~·--------····--t-----·----···----·"-- ".--.--.-.".---.".----~." .. -~-.------.-.". 
i 210 lS3 3MTR ESSAI IS3 3MTR TEST 

211 iS1 1 MTR ESSAI iS1 1 MTR TEST 
" , 

5·72 



ELECTRICAL SCHEMATIC [jQQ] 

LBX - 2330 575V 
519353-3 

~"-~"--'"'-~---"'-'---------- ... "--"."-"_._--.-"- ".--~------~------ -.... "~----... "-"---- .. -.".----...... ,--.---.~.-"---- .. -".-~--.. -.. ---.--."."----------... -."-~. 
300·318 : 

;"-'--'---~I ~-----···---Frim!fais ~---~~~~l~--------'- Deutsch ------------i 
L300F~fE~~~~~U~E: .............. ~..... ............~ ..... jSperre~ ........ ~~~~........~ ....... ~..~ . . .....~ 

:--~ij~-~~~~¥~~~~9l!~-.--.... ---.--~6'~::~*~~------'~~--.-~-----~'. 
• 303 iACR PERMETTEZ (REMARQUE: 2) • iACR Ermoglichen Sie (Anmerkung: 2) ___ ....... ....... L _____ ..... , .... __ . ___ . ________ ,._ ...... _ ... _______ ._ .. _ .... , .. _ .. ______ " __ ._ .. _., .. ,_ .... _.... ! .... __ .. ________ ...... " ...... _ .. ____ .. _ ...... ___ ._. ____ ,_ ....... _. _______ .............. . 

~0<l.~~JS4.4.rvrr~ ESSAI .... ~_.~~ [S4 4MTR TEST ... ~_ .. ~ ... 
305 lAUTO SUR ··-Ti.u'to-·es·'eTn-------

r3'O~S LIEN- REGULIER ERREUR ~ CUGNOTANf 'Band knapp - Unveranderhch ~Swrung".:. B!itzen--'-~ -----
..... 1c:~I~I~t:iTf\lSLJ~Fi"i\NT:=:===:=~=====ll3and~na~p --~-----... -~--------...., 

L. 2CRE~.L.I~.-_---.-------.-~_---_--.---+Spule .. -~----~~---~.--.---.. ----_l 
, aPB ,AUTO ,Auto 

255 :SELECTEUR DE LIEN -------![·"S':.pu"'I"en::c-------·-------

3C~:JP.Rf{Ei'i5Ec:()~VOYEUR . J£6rae;v;~rk:AbSChaliu,;g 
i 3~SS~ ;~~~E6~~;l'J;ESIOf\l~~~.--. ····--~~···--l~~~i~~·~~--~·--~·· .. -.. ~···-·~~~·-·-~~--~ 
,~C:t~Rl~~~§0~~~~RSER;URE- ....... ~~--{§~~~~~kSeite~----------------· . 
:.... 5CR iCONVOYEUR INTERSERRURE . iF5rderwe·.i<·siCi1e·ri1eiiSk;eis~-

. " ..... ------, 

i 2SSR l.!:REIN DE DEVlD!OR _~"_ .. IBand~!:eicher ~~, 
-4MTR 'DISTRIBUTEUR---'--~' :Bandspeicher 
· ;{SOC···tFffE·iN-------,,· .""-- ..... --.-.---. .~ ········--·-rS-re·m-s-e---··' .. ,--·-·-·------ . " .. ----
c:~MTRTACR~==-~ ... -~~.~ .. ~~~ ... --~ .. ~JACR. ~---....... --~ .. -~~ .. ~--... ~=.~.--.. --~j 

400-418 
L~~~ Fran"ais "I"~ 

400 iROUGE . ______________ J"'R"'o'-t __ 
401 iBLEU iBlau 

402].i:Ag@ ... ......~::l(3elb-. 
~_INO!R,_. __ . ____ ~" __ ~. _____ .. m_ I Schwarz ____ _ 

404 jPNK ~, ___ , _________ ,~ ~"" 

Deutsch 

:~:j~6NV6YEURINVERSE .. · ... ············j¥if:3:rweikRockseiie-
1MTR !MOTEUR DE TETE DE CERCLAGE & COMMANDE !Agg;egatmotor & Steue-ru-n-g-------------

2~~ __ 1.~gI.~~ __ ~ ... I?~_~~_! __ .~,!.~~_~_~?..~~g.§_.______ ..... t~-~~-~-?-~-~.~.~~-!-?T:~~.~-~.~.~-~f!I-~!?!.~--~-!:.~.~"~~.~_~ 
: ...... 3.IVIT~ .... JIVI()TEU~ .. T.ENSJ(Jf\I_LIEN~~COMMI\lIIDE ,Bandspann~Antreib & Steuerung 
, 6MTR iENTREE CONVOYEUR MOTEUR ET CONTROLEUR··-~lEinga;;[iF6[derwe.i<Mtr.~&·SieueipUii·· ... • 
DM~TIEC6NVOYEUR M6T§UFCETCONTR6LELiR==IAusgai;g·ForderwOrk~Mtr. &-Steuerpuli-'~~~--~ -~ .. --~ --! 
· , 1 \ 

" ..... ---, •• '."--l 
· 500-518 : '=:::r=. Fran"ais ~---~r:-- Deutsch 
( 500 ilNTERSERRURE ERREUR ACTI~ SI AUCUNE ERREUR !Storung Sicherheltskreis Bngeschaltetwenn kelne Storung 

iCOUPLAGE DE CONVOYEUR ACTIVI': SI CONVOYEUR I. .... .. 
· 501 !DESSUS I FordelWerk-Slcherheltskrels emgeschaltet wenn fordelWerk funktlon 

\~~~fLE CLIENT FOURNI EMP~CHENT FERMI:: POUR ARRt'TER !Kunde geliefertsperre Geschlossen, urn zu stoppen bOnde! von--i 
-!-__ iDES P"QUETS DE SORTIR STRAPPER Iherausnehmen bOgeler [ 

IREMARQUEi !ANMERKUNG: . 
;* Indique Ie composant fourni par Ie client. j* Zeigt an bestandteil geliefert durch kunde. 
[Les composants montres avec des lignes tin3es sont !Bestandteile dargestelltmitgestriche!te Unien sind wahlweise 
ifacultatlfs. irreigestellt. 
11. Signode fournit Ie pullover comme montre. Si Ie client ;1. Signode versorgungs schlleBt an wie gezeigt. Wenn kunde 
[toum!t a distance E-Arretez Ie pullover doit etre )versorgungs entfemt E-Ansch!ag 
I enleve, j der OberbrOcker muB seln entfernt. 

504 12. Reliezle til #4 a Automate(PLC) Entree 12.6 a permettez 12. SchlieBen Sie an leltung #4 zu PLC Eingang 12.6 ermaglichen 
!Automatique Cutoffan Reteed (ACR) option, !Automatisch Abgeschnitten Zufuhr (ACR) wahl. 
~3. ReHez Ie fil #4 a Automate(PLC) Entree 12.1 pour courir Ie J3. Schlie Ben Sie an leitung #4 zu PLC Eingang 12.1 zu laufen 
;convoyeur sur !'erreur. itardelWerk aut St6rung. 
14. Rellezle fil #4 a Automate(PLC) Entree 12.3 sur ACR 14. Sch!iel1en Sie an leitung #4 zu PLC Eingang 12.3 auf ACR 
;equipe des machines pour essayer debit iausgerOstet m aschinen zu varsuch ! d'abord puis ACR. I zufuhrzuerstdann ACR. 

I 

5-73 



PARTS LISTS & VIEWS: 

MACHINE FRAME ASSEMBLIES: 

• LOWER FRAME (6-1) 
• SLACK BOX (6-7) 
• INFEED (6-9) 
• DISPENSER (6-13) 
• SIGN DISPOSITION (6-19) 

CHUTE ARCH ASSEMBLIES (6-21) 

TABLE-TOP ASSEMBLIES: 

• FLAT (6-31) 
• ROLLER (6-32) 
• AUTOMATIC CONVEYOR (6-33) 

AWARNING 
Inspect all parts daily and replace them 
if they are worn or broken. Failure to do 
this can affect a product's operation and 
could result in serious personal injury. 

• 

-



MACHINE LOWER ASSEMBLY 515850-7 

KEY QTY. PART NO. DESCRIPTION 

1 1 515800 FRAME WELDMENT 

2 2 515394 LEG WELDMENT 

3 2 515457 SWIVEL CASTER 

4 2 515456 LOCKI NG SWI VEL CASTER 

5 2 011214 M5X 16SHCS (ZINC) 

6 4 071806 FLAT WASHER 1/2" 
7 4 002434 LOCK WASHER 1/2" 

8 4 013624 HEX-NUT 1 /2" 

9 8 162381 M8 LOCKWASHER (ZINC) 

10 8 420322 M8 FENDER WASHER (ZINC) 

1 1 8 160331 M8 X 20 SHCS (ZINC) 

12 2 515311 FRONT TABLE-TOP/FRAME CORNER CAP 
13 2 515312 REAR TABLE-TOP/FRAME CORNER CAP 

14 4 515455 M8 X 50 SFHCS DA CROMET PLATED 

15 1 511112 ACCESSORY CLAMP 

16 4 162395 M8x16 SHCS (GLV&WU-ZINC) 
17 4 164953 NUT M8 (GLV&WU-ZINC) 

6-1 



MACHINE LOWER ASSEMBLY 515850-7 

14 
13 

14 
12 

13 

• rO . ~ . 
it 

cJ' 
10-

1 ~ 
®""~ 

...---% 
~ 

7 15 

• • 
8 

9 ,-Ill 
2 

EiP" 

11 

4 

6-2 



MACHINE LOWER ASSEMBLY 515850-7 

KEY QTY. PART NO. DESCRIPTION 

1 REF 515800 FRAME WELDMENT 

2 REF 514616 SEA LER HOUSI NG 

3 1 515809 CHUTE OPENER MOUNTING BRACKET 

4 1 516005 CHUTE OPENER ARM 

5 3 434321 08/M6 X 40 SHSS . 

6 1 274924 BALLBEARING (6X 19X6) 

7 1 173028 M6X 16HHCS 

8 1 262617 FLATWASHER (ZINC) 

9 1 162374 M6X30SHCS 

10 1 515454 CHUTE OPENER SPRI NG 

11 9 481889 M6LOCKWASHER (ZINC) 

12 2 433919 M6 X 12 SHCS (ZI NC) 

13 2 010076 M5LOCKWASHER (ZINC) 
14 1 514449 BUSHING BLOCK 
15 2 272418 M5 X 12 SHCS (FLANGED ZINC) 
16 1 016538 1/2"E-RING (TA# 5133-50) 
17 1 514437 CAM LINK (MACHINING) 

18 1 514420 CLAMP LINK - CHUTE OPENER 
19 1 514418 PIVOT SHAFT -CHUTE OPENER 

20 2 011214 M5 X 16 SHCS (ZINC) 
21 1 433920 M6 X 20 SHCS (ZINC) 
22 1 514413 M6 X 25 SPEC LOW HEA D SHCS 
23 REF 514639 CAM FOLLOWER 
24 4 005465 M6 HEX NUT (ZINC) 
25 2 434653 FLANGED BEARING 
26 1 514423 CONNECTING LINK 
27 1 435951 08/M6 X 16 SHSS 

28 A/R 516632 NYlON FLA T WASHER 

29 1 514473 SPACER, CAN LINK 

28 - USE AS REQUIRE, ASSEMBLY TO BE FREE / MAX. CLEARANCE 2MM 

6-3 



MACHINE LOWER ASSEMBLY 515850-7 

10 
12 

7 6 
11 

5 4 
9 

~d~-;;7""-ll 
___ -24 

14 

25~ 21 
15 \. k 

- v 

• • 

o .. 
• 

• 

6-4 



MACHINE LOWER ASSEMBLY 515850-7 

KEY QTY. PART NO. DESCRIPTION 

1 REF 515800 FRAME WELDMENT 

2 1 516456 FRONT DOOR 

3 2 680466 PAWL LATCH 

4 2 516453 LA TCH CAM ( 34 - 36 MM) 

4 

• 

• 

6-5 



MACHINE LOWER ASSEMBLY-HOT KNIFE TRANSFORMER 

KEY QlY PIN DESCRI PTI ON 

1 REF 515375 FRAME WELDMENT 
2 1 516193 HOT KNI FE GROM M ET PLATE 
3 1 514861 HOT KNI FE TIRANSFORM ER 
4 6 010028 M5 X 12 SHCS (ZINC) 
5 8 171571 M 5 FLA TW ASHER 
6 6 169440 M5 HEX NUT (ZINC) 
7 1 516728 HOT KNI FE TEM PERA T\J RE DECAL 
8 2 516771 HOT KNI FE CABLE 
9 6 010076 M5 LOCKW ASHER (ZI NC) 
10 REF 281532 M5x lOSHCS (ZINC) 
11 REF 010076 M5LOCKWASHER (ZINC) 

WEARING PARTS ARE THOSE ITEMS WHICH ARE UNDERLINED 

IFIGURE AI 

6-6 

4 

2 

10 - ____ 

ll---l/ 

3--+---.:I~ 

515850-7 

7 

8 



SLACK BOX ASSEMBLY 515851-9 

KEY QTY. PART NO. DESCRI PTI ON 
1 REF. 515800 FRAME WELDMENT 
2 1 514931 OUT-OF-STRAP PROX. BRACK. 
3 1 514747 PROXIMITY SWITCH 
4 1 514912 HEX STUD 
5 1 514954 BALANCE ARM 
6 1 514926 BALANCE ARM PIVOTWELDMENT 
7 1 514953 M5 KNURLED THUMBKNOB 
9 2 251967 M3X8SBHCS 
lO 1 515248 CARRIAGE SCREW 
11 1 432426 M5 FLATWASHER ZINC 
12 2 292448 8x 6x 6 DU BUSHING 
13 1 516239 M 4 HARDENED WASHER 
14 1 185700 M4 LOCKWASHER HC (ZI NC) 
15 1 420216 M4X lOSHCS (ZINC) 
16 2 OlO028 M5X 12SHCS (ZINC) 
17 1 432963 M3 X 12 SFHCS 
18 1 515971 SLACK BOX ASSEMBLY 
19 6 011214 M5 X 16 SHCS (ZI NC) 
20 6 274936 THUMBSCREW KNOB M5 
21 4 515969 SLACK BOX SPACER - SHORT 
22 4 515970 SLACK BOX SPACER - LONG 
23 1 514878 STRAP SLACK BLOCKER 
24 2 162383 M4 X 8 SHCS (ZI NC) 
25 1 514694 M4 XlO SPEC LOW HEAD SHCS 
26 1 514887 BALL BEARING 13X4X5 
27 1 514872 4/8 S 0.5 SHI M RI NG 
Ltl I 1/40504 Mo5 NU I 

6-7 



SLACK BOX ASSEMBLY 

14 

15 

6 
12 
13 

9 

5 

6-8 

515851-9 

... -----------. 
- --~ DETAIL A 

, 

4 

"'" 
, , 
,\ 

11 



INFEED ASSEMBLY 

KEY 

1 

2 

3 

4 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

QTY. 

1 

6 

3 

1 

REF 

1 

2 

1 

2 

1 

1 

1 

1 

4 

2 

1 

2 

I 

2 
I 

1 

1 

I 

1 

2 

1 

1 

11 
12 
13 
14 

PART NO. 

515800 

437290 

481889 

514614 

516942 

514244 

433922 

434169 

165438 

162377 

514259 

437290 

514583 

185700 

420216 
514591 

274931 

514581 

432258 

010077 

439920 

251266 

010051 

514582 

264452 

515257 

514584 

15 
16-~ 

1 

1R---
19 

DESCRIPTION 

FRA ME WElOMENT 
M5X12SFHCS 

M6 LOCKWASHER (ZINC) 

INFEED MOTOR (SILVER) 

INFEED MOTOR (BLACK) 

I NFEED WHEEL 

M6 X 16 SFHCS (ZINC) 

CLEVIS PIN 

M6 X 16 SHCS (ZINC) 

M5 x5 SSS CUP (ZINC) 

INFEED GUIDE 
M5x 12SFHCS 

WHEEL SKIRT 

M4 LOCKWASHER (ZINC) 

M4X 10 SHCS (ZINC) 

3 X22 DOWEL PIN 

3X 12 DOWEL PIN 

$TRAPGATE 

M4X25SHCS 

M6 LOCKW ASHER HC (ZI NC) 

M6X20SHCS (ZINC) 

M8 FLA TWASHER (ZINC) 

M8X20S8HCS 

STRAP GUIDE HINGE-F 

GROOVED PIN (TYPE G) 3/16 X 1/2 

LE.Q26C-00MW EXTENSION SPRING 

SHOULDER WASHER 

9'--_..........:: 

2 
26 

22 

6-9 

515851-9 

DETAIL A 
4 

SEE STRAP 
GUIDE KIT 



IN FEED ASSEMBLY - DETAIL A 515851-9 

KEY QTY. PIN DESCRIPTION 

1 1 514929 BEARING BLOCK 
2 1 516984 PINCH WHEEL ECCENTRIC 
3 1 515808 LOAD LEVER 
4 1 280813 M8 HIC LOCKWASHER (ZINC) 

6 REF 519245 INFEED PINCH WHEEL ASS'Y, STEEL 
'ISEE STRAP GUIDE KIT) 

6 REF 519246 INFEED PINCH WHEEL ASS'Y, URETHANE 
(SEE STRAP GUIDE KIT) 

7 1 010078 MlO LOCKWASHER (ZINC) 
8 1 514078 01O/M8X 12SHSS 
9 1 514858 121D X 150D X 12LG FLANGE BEARING 
10 1 514857 121D X 150D X 12LG SLEEVE BEARING 
1 1 1 251266 M8 FLATWASHER (ZINC) 
12 1 515731 M8 X 12SHCS 
13 AIR 516472 12.31D X 21.8 OD BELLEVILLE WASHER 
14 1 281108 M6 X 25 SHCS (ZINC) 
15 1 010077 M6 LOCKWASHER HC (ZINC) 
16 REF 516755 INFEED SPRING(SEE STRAP GUIDE KIT) 
17 REF 516756 INFEED SPRING(SEE STRAP GUIDE KIT} 
17 1 005465 M6 X 1.0 HEX NUT 
18 1 516399 SHIM WASHER, METRIC 10 ID X 16 OD X .1 THK 
19 1 516400 SHIM WASHER, METRIC 10 ID X 16 OD X .5 THK 

16 SEE STRAP GUIDE KIT 

14 "W~----17 

11 4 

/~'2 
3 

6 SEE STRAP GUIDE KIT 

-----2 9 DETAIL A 

19 

6-10 



STRAP GUIDE KIT 516267-11 

• 
5159921121212 STRAP KIT W/O ACR 516268 112/212 STRAP KIT WI ACR 

KEY QTY PIN DESCRIPllON PIN DESCRIPllON 

1 1 514490 CHUTE ENTRY OPllMIZER 514490 CHUTE ENTRY OPllMIZER 
2 1 514489 CHUTE ENTRY BOTTOM PLATE 514489 CHUTE ENTRY BOTTOM PLATE 
3 2 438103 M4X6 SBHCS 438103 M4X6 SBHCS 

4 1 516350 TRACK COVER 516352 TRACK COVER 

5 1 519165 FEED & TAKE-UP SPRING OUTER 519165 FEED & TAKE-UP SPRING OUTER 

6 1 515421 INFEED TUBE ASSEMBLY 515421 INFEED TUBE ASSEMBLY 
7 1 516755 INFEED SPRING 516755 INFEED SPRING 
8 1 519245 PINCH WHEEL ASSEMBLY 519245 PINCH WHEEL ASSEMBLY 
9 1 514596 FEED & TAKE-UP SPRING INNER 514596 FEED & TAKE-UP SPRING INNER 
10 1 516437 DISPENSER ASSY, STD FLANGE 516437 DISPENSER ASSY, STD FLANGE 
12 1 514681 FEED & TAKE-UP PINCH WHEEL 514681 FEED & TAKE-UP PINCH WHEEL 
14 1 514725 CUTTER TONGUE 514725 CUTTER TONGUE 

SEE DETAIL B 

6-11 



INFEED TUBE ASSEMBLY 515421-2 

KEY QTY. PART NO. DESCRIPTION 

1 1 515419 INFEED TUBE 

2 1 516391 IN FEED COVER WEAR ASS'Y 

3 1 515420 OUT OF STRAP LEVER 

4 1 292450 06/M5 X 12 SHSS 
5 1 251967 M3 X 8SFHCS 

6 1 514747 SHIELDED PROX ASSEMBLY 
7 1 515473 SHIM, PROX 

2 

DETAIL B 

7 

4-~ 

3 

6 

5 

6-12 



4 

DISPENSER DOOR ASSEMBLY 515425-21 

KEY QlY. PIN DESCRIPllON 

1 1 516458 DISPENSER DOOR WELDMENT 

1 REF 516460 DISPENSER DOOR WELDMENT - CORROSION RESISTANT (GRAY) 

1 REF 516459 DISPENSER DOOR WELDMENT - STAINLESS STEEL 

2 1 680466 PAWL LATCH 
3 1 515462 RUBBER STRIP 
4 1 516453 LATCH CAM (34 - 36 MM) 
7 1 438400 EMERGENCY STOP SWITCH 

11 1 514240 UPPER INFEED KNIFE COVER 
12 1 420804 DOUBLE EDGED SLITTER 
13 2 433946 M4 X 10 SBHCS (ZINC) 
20 4 433919 M6 X 12 SHCS (ZINC) 
24 4 010077 M6 LOCKWASHER (ZINC) 

WEARING PARTS ARE THOSE ITEMS WHICH ARE UNDERLINED 

NOTE: CORROSION RESISTANT AND 
STAINLEES STEEL MACHINES 
RECOMMEND THE USE OF 
STAINLESS STEEL HARDWARE 

J 13 / 
" 11 < 12 

2~ 

SEE STRAP KIT 
6-13 

FRAME REF. 

24 

20 

7 



6-14 



DISPENSER ASSY, STD FLANGE / BRAKE 

KEY QTY PIN DESCRIPTION 

1 1 515466 BEARING TUBE 

2 3 281108 M6 X25 SHCS (ZINC) 

3 11 481889 M6 LOCKWASHER (ZINC) 

4 3 262617 M6 FLA1WASHER (ZINC) 

5 1 514278 DISPENSER BRAKE 

6 4 421801 M5 X20 SBHCS (ZINC) 

7 1 514277 LONG DISPENSER SHAFT 

8 1 514282 DISPENSER WASHER 
9 1 514284 LONG DISPENSER TIP 
10 1 511222 COMPRESSION SPRING (CENTURY 11969) 

11 1 437467 PIN - DISPENSER KNOB 

12 1 516911 DISPENSER STOP 

13 1 516929 M6 X 55 SHCS, FULLY THREADED -BLACK 
14 1 005465 M6 HEXNUT(ZINC) 
15 1 511177 INNER FLANGE ASSEMBLY 
16 1 437458 OUTER FLANGE ASSEMBLY 
17 1 437469 2" EXT, RET, RING (TAlI 51 00-200) 
18 1 437470 DISPENSER KNOB 
19 1 515493 SLIP WASHER" DISPENSER KNOB 
20 3 437424 COIL SUPPORT 
21 6 433919 M6 X 12 SHCS (ZINC) 
22 1 293310 M6 X 6 SSS CUP (ZINC) 
23 1 514279 HEX BUSHING - BRAKE 
24 1 510746 20mm EXT, RET RING (TAlI 5100-78) 
25 1 435606 35mm EXT, RET, RING (BN 819) 

7 

3 

8 1/2 IN. (215 mm) WIDE CORE 

8 IN. (203 mm) WIDE CORE 
7 3/4 IN. (197 mm) WIDE CORE 

61N. (150 mm) WIDE CORE 

6-15 

516437-5 

DETAIL A 



DISPENSER ASSY, STD FLANGE / BRAKE 516437-5 

REF 

, 
, , 

4 
3 

2 
23 

5 

7G 

SEE DETAIL A 

6-16 



6-17 



6-18 



LBX-2300/2330 SIGNILABEL DISPOSITION 

./" 
V 2 

-o 

1\ 

~ 

LBX-2330 
1-PHASE 1-PHASE 3-PHASE 

. 515062 515046 515039 

\ 
\ 

--
11----;'-LI 

2 
------------

~ 
1 2 

-9 o D 
6-19 

515037-5 

14 

D 



LBX-2300/2330 SIGN/LABEL DISPOSITION 

2 ~ 

** Select appropriate label based on product's destination country. 
* Apply label as required per manufacturing order. 

16 

\ 

) ........ 

{ 
- -o o 

............... 

4 

5 

................ 2 

6-20 

~INTERNAL 
_EXTERNAL 

21 

D 

515037-5 

4 



CHUTE ASSEMBLY 519054-02 

CHUTE SIZE 16 X 10 20 X 15 28X20 33 X30 48 X20 48X48 
BILL OF MATERIAL 519046 519047 519048 519049 519050 519051 

KEY DESCRIPTION OTY PIN OTY PIN OTY PIN OTY PIN OTY PIN OTY PIN 
1 CHUTE ARCH WELDMENT 1 516581 1 516624 1 516550 1 516568 1 516600 1 516611 
2 STRIPPER PIN 2 519038 2 519038 2 519038 2 519038 2 519038 2 519038 
3 TAPER SPRING SPC-40159 2 516990 2 516990 2 516990 2 516990 2 516990 2 516990 
4 SPRING RETAINER 2 516988 2 516988 2 516988 2 516988 2 516988 2 516988 
5 STRIPPER PIN BRACKET 2 514419 2 514419 2 514419 2 514419 2 514419 2 514419 
6 M8X25 HHCS 8 011031 8 011031 8 011031 8 011031 8 011031 8 011031 
7 M8 LOCK WASHER 8 162381 8 162381 8 162381 8 162381 8 162381 8 162381 
8 M8 FLAT WASHER 8 251266 8 251266 8 251266 8 251266 8 251266 8 251266 
9 M6X12 SHCS 4 433919 4 433919 4 433919 4 433919 4 433919 4 433919 
10 M6 LOCKWASHER (ZINC) 4 481889 4 481889 4 481889 4 481889 4 481889 4 481889 
11 GUIDE OPENER HANDLE 1 515415 1 515415 1 515415 1 515415 1 515415 1 515415 
12 VINYL GRIP 1 513175 1 513175 1 513175 1 513175 1 513175 1 513175 

6-21 



CHUTE ASSEMBLY 519054-02 

EE DETAIL A 

6-22 



CHUTE ASSEMBLY 519054-02 

KE,"Y,,~, _ '-'ORZ. CHUIE 3DiDE 1 51651 1 519531 1 516575 1 516585 516575 1 516607 
,--' '" 1 519530 1 516574 1 516586 516574 1 516608 

2 IRIG - HORZ, CHUTE GUIDE 1 5' 1 5169( 1 516960 "1 515961 1 516960 1 , 516963 
3 LEI r CHUTE ACWA' OR 1 516958 1 516953 1 516954 1 516955 516954 1 i ;~~~;~ 
4 RIC ; I CHUTE ACWATOR "" ;~6!)52 1 514940 1 514938 1 515929 1 515930 1 
5 ITORSION BAR " 0' .,,, .,,, N NIA N/A NIA 
6 ' CAD D' ".TE 1 514 IU 1 51447U NIA NIA ",n ,,,n 000000 

' un .. , ~ 3 280999 4 280999 3 280999 3 280999 280999 3 <w", 
7 1!08/M6 X 25 SHSS 1 435951 1 435951 1 435951 1 435951 43595' l' 435951 

~ :08~~~~~6 SHSS 3 514416 4 514416 4 514416 4 514416 5 514416 4 I 514416 

16X10 2(IX15 28X20 33X30 48X20 18X48 
CHUTE SIZE 519046 519047 519048 519049 519050 ;19051 

BILL OF MA, I QTY PIN I QTY PIN I QTY PIN I QTY PIN I QTY PIN I QT PIN 

5 005465 6 005465 5 00546e 5 005465 005465 5 I 005465 
10 IM6 HEX NUT (ZINC 3,~ 5116632 3 516632 3 516632 3 516632 3 516632 3 I 516632 
11 NYLON FLAT 1 43660, "1 436604 436604 1 436604 

1 514445 1 514445 1 51444(1 514445 514445 1 514445 
~: ~~H,~~~:SL ~~~C) 4 43:1919 4 433919 4 4339H 4 433919 4 433919 4 I 433919 

16 IM6 L< ~;lE~RU~;Z;'N'CC~)IE634~8118~89~t 6t~4818HI8tt9i6~i 481m88~+=H6j4~818i=89H=t~4818~89p:6H'~ 481~889 

;~ :~',;X10SBHCS(~~~~ 2 170118 2 170';18 2 1701 2 170118 2 170118 2 170118 
21 IM,ITQCKWASHER (ZINC) 2 010076 2 010076 2 01007' 2 010076 2 010076 010076 

4 438U51 4 438051 4 43805 4 438057 4 438057 I 438057 ~~ :~8X;6 S~HCS 4 514472 4 514' 72 4 514472 4 514472 4 514472 I 514472 

24 ~ sHAFTWEL[)MENT NiA NIA 1 51493 1 515932 1 515934 I 515934 
?<; IJACK SHAFT BRAi5'K'ET ~/A NI. 1 514424 1 514424 1 514424 I :!!!~~ 
_0 ~IA Nt. 2 16238 2 162381 2 162381 'ULOO' 

26 IM8 LC ".SHER (ZINC) NiA NI 2 51573 2 515731 2 51573' I 51573' 

~~ ~~Z~~ SFH~~ I AIR ~ AIR 516632 AIR 516632' AIR 516632 AIR 516632 AIR I 516632 

6-23 



CHUTE ASSEMBLY 519054-02 

r-------------------------------------------------------------------------------------1 , , 
: NOT REQUIRED FOR : 
i 16xlOOR20x15CHUTES i , , , , , , , , , , , , 
: REF: , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , L_________________________________________ ____________ _ ___________________ ~ 

@- USE AS REQUIRE, ASSEMBLY TO BE FREE / MAX. CLEARANCE 2MM 

6-24 



CHUTE ASSEMBLY 519054-02 

CHUTE SIZE 16 X 10 20 X15 28X20 33X30 48X20 48X48 

BILL OF MATERIAL 519046 519047 519048 519049 519050 519051 

KEY DESCRIPTION QTY PIN QTY PIN QTY PIN QTY PIN QTY PIN QTY PIN 

1 ARCH COVER 1 516580 1 515163 1 516549 1 516567 1 516599 1 516610 

2 10" BRUSH ASSEMBLY NlA N/A 1 515203 N/A N/A N/A N/A N/A NlA 3 515203 

3 12" BRUSH ASSEMBLY 1 437996 N/A N/A 3 437996 3 437996 N/A N/A 3 437996 

4 18" BRUSH ASSEMBLY N/A N/A 1 437995 N/A N/A 1 437995 2 437995 1 437995 

5 ARCH FILLER RIGHT N/A N/A N/A N/A N/A N/A 1 519052 1 516898 1 516898 

6 M5 X 10 SFHCS (ZINC) N/A N/A N/A N/A N/A N/A 4 280280 4 280280 4 280280 

7 ARCH FILLER LEFT N/A N/A N/A N/A N/A N/A 1 519053 1 516899 1 516899 

8 M5 X 12 SHCS (FLANGED ZINC) 4 272418 4 272418 4 272418 4 272418 5 27 6 272418 

9 COUNTER SINK TRIM WASHER 2 514440 4 514440 6 514440 8 514440 4 514440 14 514440 

10 M5 X 16 SFHCS (ZINC) 2 280279 4 280279 6 280279 8 280279 4 280279 14 280279 

11 48" ARCH BRACE WELDMENT N/A N/A N/A N/A N/A NlA N/A NlA 1 516479 1 516479 

12 M8X20 SHCS N/A N/A N/A N/A N/A N/A N/A N/A 6 160331 6 160331 
13 M8 FLATWASHER (ZINC) N/A N/A N/A N/A N/A N/A N/A N/A 6 251266 6 251266 

14 M8 LOCKWASHER (ZINC) N/A N/A N/A N/A N/A N/A N/A N/A 6 162381 6 162381 
15 M8 HEX NUT (ZINC) 2 164953 NlA N/A N/A N/A N/A N/A 4 164953 4 164953 
16 COMPRESSION SLOT COVER N/A N/A N/A N/A N/A N/A N/A N/A 1 516118 N/A N/A 
17 M5 LOCK WASHER N/A N/A N/A N/A N/A N/A N/A N/A 4 010076 N/A N/A 
18 M5 HEX NUT NlA N/A N/A N/A N/A N/A N/A N/A 4 169440 N/A NlA 
19 M5 X 16 SBHCS (ZINC) N/A N/A N/A N/A N/A N/A N/A N/A 4 435537 N/A N/A 
21 LEFT DEFLECTOR N/A N/A N/A N/A N/A N/A N/A N/A 1 516900 1 516900 
22 M6x16 SHCS N/A N/A N/A N/A N/A N/A N/A N/A 4 165438 4 165438 
23 48"x20" ARCH FOOT COVE R N/A N/A N/A N/A N/A N/A N/A N/A 1 516603 1 516603 
24 M4x6 SBHCS (WU) N/A N/A N/A N/A N/A N/A N/A N/A 2 438103 2 438103 
25 ARCH COMPRESSION COVER N/A NlA N/A N/A N/A N/A N/A N/A 1 516809 N/A N/A 
26 M8x 25 HHCS 2 011031 N/A N/A N/A N/A N/A N/A N/A N/A N/A N/A 

• 
22 

48X20 & 48X48 ONLY 

6-25 



CHUTE ASSEMBLY 

3 

1 8 ~(.l~""",,~~ 
~ 33X30' 

• 

16XlO 

28X20 

. , , 

3 

48X20 

48X48 

48x20 ONLY 

6-26 

9 

10 

c~:: 

5 

~ . 

519054-02 



CHUTE ASSEMBLY 519054-02 

CHUIt:SIZE 16 X 10 20X 15 28X20 33X3u 48X20 48X48 
BILL OF fvlA. TERIAL 519046 519047 519048 519049 519050 519051 

KEY DESCRIPTION QTY PIN QTY PIN QTY PIN QTY PN QTY PIN QTY PIN 
1 CHUTE TRACK 1 515201 1 514465 1 515207 1 515210 1 515~13 1 515216 
2 M5 FLA1WASH K(ZINC) 21 171571 20 171571 20 171571 20 171571 20 171571 20 171571 
3 BOTTOM - RE-ENTRY TRACK 1 514845 1 514845 1 514845 1 514845 1 514845 1 514845 
4 RE-ENTRY STRAP SELECTOR 1 514740 1 514740 1 514740 1 514740 1 514740 1 514740 
5 TOP - RE-ENTRY TRACK 1 514739 1 514739 1 514739 1 514739 1 514739 1 514739 
6 M3X8SHCS 1 262551 1 262551 1 262551 1 262551 1 262551 1 262551 
7 M5 X 12 SBHCS (ZINC) 2 175914 2 175914 2 175914 2 175914 2 175914 2 175914 
8 M5 X 8 SBHCS (ZINC) 3 421805 3 421805 3 421805 3 421805 3 421805 3 421805 
9 6 IDX 19 ODX 6 WIDE BALL BEARING 8 274924 8 274924 8 274924 8 274924 8 274924 8 274924 
10 M6 HEX NUT (ZINC) 8 OU5465 8 005465 8 00465 8 005465 8 005465 8 005465 
11 M6 LOCKWASHER (ZINC) 4 401889 4 481889 4 481889 4 481889 4 481889 4 481889 
12 M6 X 30 SHCS (ZINC) 4 162374 4 162374 4 162374 4 162374 4 162374 4 162374 
13 M6 X 25 SHCS (ZINC) 1 281108 1 281108 1 281108 1 281108 1 281108 1 281108 
14 M6 FLA 1WASHER 6 262617 6 262617 6 262617 6 262617 6 262617 6 262617 
15 M5 X 20 SHCS SPECIAL LOW 2 515255 2 515255 2 515255 2 515255 2 515255 2 515255 
16 CARRIAGE SC""vv 6 5 5248 6 515248 6 515248 6 515248 6 515248 6 515248 
17 M5 HEX LOCKNUT 8 266059 8 266059 8 266059 8 266059 8 266059 8 266059 
18 M5 X 16 SHCS SPECIAL LOW 4 511049 4 511049 4 511049 4 511049 4 511049 4 511049 
19 CHUTE SPACER . 8 515247 8 515247 8 515247 8 515247 8 515247 8 515247 
20 CHUTE FRAME 1 515267 1 515268 1 515269 1 51 270 1 515271 1 515272 
21 LOWER CHUTE SUPPORT 1 515895 1 515855 1 515855 1 515855 1 515855 1 515855 
22 CHUTE ENTRY GUIDE 1 54438 1 514438 1 514438 1 514438 1 514438 1 514438 
23 M5X 12 SFHCS 2 437290 2 437290 2 437290 2 437290 2 437290 2 437290 
24 CHUTE FLANGE SLIDE BLOCK 1 516638 1 516638 1 516638 1 516638 1 516638 1 516638 
25 M5 X 10 SHCS SPECIAL LOW 2 438241 2 438241 2 438241 2 438241 2 438241 2 438241 
26 M5 LOCKWASHER HC (ZINC) 6 187415 6 187415 6 187415 6 187415 6 187415 6 187415 
27 M5 X 10 SBHCS (ZINC) 6 170118 6 170118 6 17u118 6 170118 6 170 18 6 170118 
28 DI81M3 X 50 SHSS 1 435569 1 435569 1 435569 1 430569 1 435569 1 435569 
29 HEAD COVER PlATE 1 516008 1 516008 1 516008 1 516008 1 516008 1 516008 

6-27 



CHUTE ASSEMBL Y 

SEE STRAP GLJII)ES-~ 

24 

6-28 

DETAIL A 

~ , , 

519054-02 



CHUTE ACTUATOR ASSEMBLY 519054-2 

DETAIL B 

, 

4 

, 
, 

CHUTE SIZE 16 X 10 20X 15 28X20 33X30 48 X 20 48X48 

BILL OF MATERIAL 516958 516959 516960 516961 516960 516963 

KEY DESCRIPTION QTY PIN QTY PIN QTY PIN QTY PIN QTY PIN QTY PIN , TOP*LEFT CHUTE ACTUATOR , 516915 , 516915 1 516915 , 516915 , 516915 , 516915 

2 BOTTOM·LEFT CHUTE ACTUATOR 1 516913 1 516913 , 516913 , 516913 , 516913 1 515913 

3 M6X12 FLAT HEAD THREAD FORMING 4 519240 4 519240 4 519240 4 519240 4 519240 4 519240 

4 CHUTE ACTUATOR EXTRUSION , 516911 1 515918 , 516919 , 515920 , 516919 , 516921 

6-29 



CHUTE ACTUATOR ASSEMBLY 519054-2 

DETAIL C 

4 

CHUTE SIZE 16 X 10 20 X 15 28 X 20 33 X 30 48 X 20 48X48 

BILL OF MATERIAL 516952 516953 516954 516955 516954 516957 

KEY DESCRIPTION QTY PIN QTY PIN QTY PIN QTY PIN QTY PIN QTY PIN 

1 TOp·RIGHT CHUTE ACTUATOR 1 516916 1 516916 1 516916 1 516916 1 516916 1 516916 

2 BOITOM-RIGHT CHUTE ACTUATOR 1 516914 1 516914 1 516914 1 516914 1 516914 1 516914 

3 M6X12 FLAT HEAD THREAD FORMIN 4 519240 4 519240 4 519240 4 519240 4 519240 4 519240 

4 CHUTE ACTUATOR EXTRUSION 1 516917 1 516918 1 516919 1 516920 1 516919 1 516921 

6-30 



FLAT TABLE-TOPS (7 GA) 516713-3 

16" ARCH 20" ARCH 28"/33"/48" ARCH 

KEY DESCRIPTION 516657 516658 516571 

QTY. PART # QTY. PART # QTY. PART # 

1 ENTRY FLAT TABLE-TOP 1 516655 1 516857 1 516858 

2 EXIT FLAT TABLE-TOP 1 516557 1 516854 1 516854 

3 INTERLOCK SWITCH ACTUATOR 2 438752 2 438752 2 438752 

4 TABLE TOP GUIDE 1 516663 2 515987 2 515987 

5 M5x4 SBHCS 2 516561 4 516561 4 516561 

6 M5 X 12 SFHCS (ZINC) 4 437290 4 437290 4 437290 

7 M5 HEX NUT (ZINC) 4 169440 4 169440 4 169440 

8 M5 LOCKWASHER (ZINC) 4 010076 4 010076 4 010076 

9 M5 FLATWASHER (ZINC) 4 171571 4 171571 4 171571 

6-31 



ROLLER TABLE-TOPS 516714-3 

16" ARCH 20" ARCH 28"133"148" ARCH 
KEY DESCRIPTION 516661 516662 516560 

Q1Y. PIN Q1Y. PIN Q1Y. PIN 

1 ENTRY ROLLER TABLE-TOP 1 516659 1 516856 1 516859 

2 EXIT ROLLER TABLE-TOP 1 516559 1 516855 1 516855 
3 INTERLOCK SWITCH ACTUATOR 2 438752 2 438752 2 438752 

4 TABLE TOP GUIDE 1 516663 2 515987 2 515987 

5 M5 X4 SBHCS 2 516561 4 516561 4 516561 

6 M5 X 12 SFHCS (ZINC) 4 437290 4 437290 4 437290 
7 M5 HEX NUT (ZINC) 4 169440 4 169440 4 169440 
8 M5 LOCKWASHER (ZINC) 4 010076 4 010076 4 010076 
9 M5 FLATWASHER (ZINC) 4 171571 4 171571 4 171571 
10 23" CONVEYOR ROLLER 5 515310 5 515310 6 515310 
11 14" CONVEYOR ROLLER 1 280797 1 280797 NIA NIA 

WEARING PARTS ARE THOSE ITEMS WHICH ARE UNDERLINED 

11 ONLY USED ON 16"x1 0" & 20"x1S" ARCH 

6 

3 9 
6-32 



AUTO CONVEYOR TABLE-TOPS 516720-6 

20" ARCH 28"/33" ARCH 28" ARCH CR 48" ARCH 
...... 

KEY DESCRIPllON 516717 516718 516814 516719 
Q1Y. PART # Q1Y. PART # Q1Y. PART # Q1Y. PART # 

1 M5 X 16 SFHCS (ZINC) 4 280279 4 280279 4* 280279 4 280279 

2 M5 LOCKWASHER (ZINC) 8 010076 8 010076 8* 010076 8 010076 

3 M5 X 16 SHCS (ZINC) 4 011214 4 011214 4* 011214 4 011214 
4 INTERLOCK SWITCH ACTUATOR 2 438752 2 438752 2 438752 2 438752 
5 M5 FLATWASHER (ZINC) 4 171571 4 171571 4* 171571 4 171571 
6 M5 HEX NUT (ZINC) 4 169440 4 169440 4* 169440 4 169440 
7 M6 LOCKWASHER (ZINC) 6 481889 2 481889 2* 481889 2 481889 
8 ENTRY CONVEYOR TABLE-TOP WELD. 1 516869 1 516870 1 516870SS 1 516871 
9 EXIT CONVEYOR TABLE-TOP WELD. 1 516875 1 516876 1 516876SS 1 516877 

10 TABLE-TOP FILLER (RH) 1 515321 N/A N/A NfA N/A N/A N/A 
11 TABLE-TOP FILLER (LH) 1 515322 N/A N/A N/A NfA N/A N/A 
12 M6 X 10 SHCS 4 281015 N/A N/A N/A N/A N/A N/A 
13 M8 X 30 HHCS (ZINC) 2 252266 N/A N/A N/A N/A N/A N/A 
14 M8 LOCKWASHER (ZINC) 2 162381 N/A N/A N/A N/A NfA N/A 
15 M8 HEX NUT (ZINC) 2 164953 N/A N/A N/A N/A N/A N/A 
16 THR. FORM SCREW 6-19 X 3/8" 8 515190 8 515190 8 515190 8 515190 
17 TABLE-TOP SHIM NR 515254 NR 515254 AIR 515254 AIR 515254 
19 TABLE TOP GUIDE 1 515987 1 515987 1 515987 1 515987 
20 M5x4SBHCS 2 516561 2 516561 2* 516561 2 516561 

NOTE: 
* DENOTES THE USE OF STAINLESS STEEL HARDWEAR. 

6-33 



AUTO CONVEYOR TABLE-TOPS 516720-6 

9 

, 

\ 

'B, 

, , , , , , , , , 

~ 
~ 

~,,~ 
~~~ 

SEE DETAIL C 

FRAME SECT. & PLUG 
SHOWN FOR REF. ONLY 

/ , 

/ 

\ 

SEE DETAIL A -------------
------ -~ 

= 

----_ ... \ 
, 

.\ 
5 IJ " 

~ ' 
--®~: , @r- I I 

-~- ,6 I 
q:pr-@ ~ 

~4 ~ 1/ 
~ 

y-- (11) FILLERS MOUNT TO 
- ------ REAR FACE OF ARCH 

12 :::::::: USING KEYS 12 & 19 
(ONLY USED ON 20" 
ARCH ASSY. #516717) 

DETAIL B 



AUTO CONVEYOR TABLE-TOPS 

NOTE: SECTION VIEW OF MACHINE AND 
COMPONENTS WITHOUT KEY #'S 
SHOWN FOR REFERENCE ONLY 

~ 
+ 

~-------~ 

. -TABLE-TOP . 

516720-6 

TABLE-TOP .. 

6-35 



AUTO CONVEYOR TABLE-TOPS 516720-6 

DETAIL C 
4 

2 

20" ARCH 28/33" ARCH 28" ARCH CR 48" ARCH 

KEY DESCRIP1l0N 516717 516718 516814 516719 

QTY. PART # QTY. PART # QTY. PART # QTY. PART # 

1 CLAMP BRACKET ASSEMBLY 1 515984 1 515984 1 515984 1 515984 

2 PHOTO EYE BRACKET 1 515976 1 515976 1 515976 1 515976 

3 CLAMPING KNOB 1 516312 1 516312 1 516843 1 516312 

4 PHOTOELEClRlC SENSOR ASSY. 1 515988 1 515988 1 515968 1 515968 

6-36 



CONVEYOR ASSEMBLY 516720-6 

KEY DESCRIPTION 

NOTE: 
* DENOTES ALL HARDWEAR TO BE STAINLESS STEEL. 

WEARING PARTS ARE THOSE ITEMS WHICH ARE UNDERLINED 

6-37 



CONVEYOR ASSEMBLY 

IDETAIL Al 

40 

15 
USE 

LOCTIT 

8 

27 

516719 REPRESENTS 3 BELT CONVEYOR 
6-38 

------

17 

---

516720-6 

15 
USE 

LOCTIT 



REFLECTOR MOUNTING ASSEMBLY 

4 

SLOT 

20"ARCH 
KEY DESCRIPTION 516717 

Q1Y. PART # 
1 MIRROR BRACKET N/A N/A 
2 MIRROR BRACKET-ENTRY SIDE 1 515985 
3 MIRROR BRACKET-EXIT SIDE 1 515986 
4 SCREW SHCS M6x12(WU-ZlNC) N/A N/A 
5 M6 FLAT WASHER (GLV&WU) 4 280850 
6 SCREW SBHCS M6x12(WU-ZINC) 4 165366 
7 REFLECTNE TAPE 1.5' 292217 

8 
LABEL DOMESTIC 2 286298 
LABEL GLOBAL 2 436352 

9 REFLECTOR N/A 
10 M3X8 SHCS N/A 
11 M3 LOCK WASHER N/A 
12 M3 FLAT WASHER N/A 

J 
REFLECTOR MOUNTING 

48x20;48x48;33x30(w/comp) 

516720-6 

REFLECTOR MOUNTING 
20x15;28x20;33x30(w/o comp) 

28/33"(w/o comp) 28"ARCHCR 48"ARCH 
516718 516814 516719 

Q1Y. PART # Q1Y. PART # Q1Y. PART # 
N/A * 515980 N/A * 515980 1 515980 

1 515985 1 515985 N/A NlA 
1 515986 1 515986 N/A N/A 

N/A * 433919 NlA* 433919 3 433919 
N/A * 280850 NlA* 280850 3 280850 

4 165366 4 165366 NlA NlA 
1.5' 292217 1.5' 292217 1.5' 292217 
2 286298 2 286298 2 286298 
2 436352 2 436352 2 436352 

NlA* 516175 N/A * 516175 2 516175 
N/A * 262551 N/A * 262551 4 262551 
N/A * 162568 NlA* 162568 4 162568 
N/A * 256901 NlA* 256901 4 256901 

* - THESE ITEMS MUST BE USED w/33" COMPRESSION 515980(1);433919(3);280850(3);516175(2);262551(4);162568(4);256901(4) 
-~ --,---- ------

6-39 



6-40 



6-41 



PARTS LIST & EXPLODED VIEWS: 

• MOUNTING PLATE (7-1) 

• SEALER (7-3) 

• END GRIP (7-7) 

• PLATEN (7-8) 

• LOOP GRIP (7-9) 

• CAMSHAFT MOTOR (7-10) 

• HOT KNIFE (7-11) 

• UPPER TRANSITION GUIDE - STD (7-13) 

• UPPER TRANSITION GUIDE - ACR (7-15) 

• AUTOMATIC CUT-OFF & REFEED (7-17) 

AWARNING 
Inspect all parts daily and replace them 
if they are worn or broken. Failure to do 
this can affect a product's operation and 
could result in serious personal injury. 

I 

-



MOUNTING PLATE ASSEMBLY 514060-8 

KEY QTY PIN DESCRIPTION KEY QTY PIN DESCRIPTION 

1 1 515956 MAIN MOUNTING PLATE 32 3 010051 M8 X 20 SBHCS (ZINC) 

2 1 516349 MOTOR - FEED & T /U 33 4 437290 M5 X 12 SFHCS (ZINC) 

3 1 514061 SEALER -- ASSEMBLY 34 1 011030 M6 X 30 HHCS (ZINC) 

4 1 514349 TENSION MOTOR 35 1 514639 19 OD X 6 ID X 12 WIDE CAM FOLLOWER 

5 1 516496 TENSION WHEEL 36 1 262617 M6 FLAT WASHER (ZINC) 

6 1 514774 FEED AND TAKE-UP WHEEL 37 1 514822 CAM FOLLOWER PLATE 

7 4 433917 M4 X 16 SHCS(ZINC) 38 1 005465 M6 HEXNUT (ZINC) 

8 1 515955 PROX MOUNTING PLATE 39 1 514840 CAM FOLLOWER SPACER 

9 1 514748 WlllTE SlllELDED PROXMITY SWITCH 40 2 514821 10 ID X 16 OD X I TlllCK SHIM WASHER 

10 1 514841 PINCH WHEEL SPACER 41 1 437227 MI0 FENDER WASHER (ZINC) 

11 2 434655 26 OD X 10 ID X 8 WIDE BALL BEARING 42 1 164962 MI0 HEXNUT (ZINC) 

12 2 514252 PINCH WHEEL 43 1 514798 TENSION WHEEL PLATE 

13 1 010078 MI0 LOCKWASHER(ZINC) 44 2 434092 22 OD X 8 ID X 7 WIDE BALL BEARING 

14 1 514823 MI0 X 50 SBHCS (ZINC) 45 1 514842 01/4 Xl LGW/8-32 TRD. PULL-OUT DOWEL 

15 1 436827 MI0 X 50 SHCS(ZINC) 46 1 514807 5/16 OD X 114 ID X 1/2 LGBRONZE BUSlllNG 

16 1 434755 CUTTER BACK PLATE 47 1 514799 lllGH TENSION SPRING SHAFT 

17 I 420804 DOUBLE EDGED SLITTER 48 1 438628 112 OD X 3/8 ID X 3 LG EXTENSION SPRING 

18 1 420803 CUTTER FRONT PLATE 49 1 009392 #8 FLATW ASHER (ZINC) 

19 12 185700 M4 LOCKW ASHER HC (ZINC) 50 1 514797 HIGH TENSION BRACE 

20 2 293903 M4 X 6 SHCS (ZINC) 51 I 421723 #8 LOCKW ASHER (ZINC) 

21 4 010076 M5 LOCKW ASHER (ZINC) 52 I 014546 #8-32 X 114 LG SHCS (ZINC) 

22 2 010028 M5 X 12 SHCS (ZINC) 53 1 514763 TENSION YOKE 

23 6 162383 M4 X 8 SHCS (ZINC) 54 1 516497 3/4 OD X 3/8 ID X 3 LG DIE SPRING (PURPLE) 

24 1 251967 M3 X 8 SFHCS 55 1 421876 M6 FENDER WASHER (ZINC) 

25 2 165317 M4 X 12 SHCS (ZINC) 56 1 162374 M6 X 30 SHCS (ZINC) 

26 4 481889 M6 LOCKW ASHER (ZINC) 57 1 420676 06-M5 X 25 SHSS 

27 2 162406 M6 X 40 SHCS (ZINC) 58 I 514806 TENSION YOKE SPACER 

28 1 514593 SQUARING SCREW 59 1 171571 M5 FLAT WASHER (ZINC) 

29 1 172079 M8 X 40 SHCS (ZINC) 60 1 169440 M5 HEXNUT (ZINC) 

30 2 162381 M8 LW (ZINC) 61 1 514820 8IDX 140DX Imm THICKSlllM WASHER 

31 2 164953 M8 HEXNUT (ZINC) 62 I 514969 5/8" X 3/8" X 17mm LG. SPACER 

63 AIR 514598 SPACER 

64 I 514594 SQUARING SPACER 

65 AIR 516495 WHEEL SPACER 

7-1 



MOUNTING PLATE ASSEMBLY 

/FIGURE ij 

7-2 

514060-8 

16 

~~ 
~ 
IFIGURE q 



SEALER -- ASSEMBL Y 

KEY QTY PIN 

1 1 514616 

2 1 514062 

3 1 514080 

4 1 514702 

5 1 514728 

6 1 514622 

7 1 514637 

8 1 514630 

9 1 514638 

10 1 519117 

1 1 1 514708 

12 3 514747 

13 1 514664 

14 3 514674 

15 1 434688 

16 2 433917 

17 4 421652 

18 4 010076 

19 1 514691 

20 1 280280 

21 1 434284 

22 4 011214 

23 3 251967 

24 2 185700 

25 2 432258 

26 2 437290 

27 1 438628 

28 1 519157 

29 2 262217 

30 2 481889 

31 2 165366 

DESCRIPTION 

SEALER HOUSING 

SEALER -- CAM SHAFT MOTOR ASSEMBLY 

SEALER -- END GRIP ASSEMBLY 

SEALER - PLATEN ASSEMBLY 

SEALER -- LOOP GRIP ASSEMBLY 

SLIDE COVER 

SPRING COVER 

R.H.STRI PPER 

SHAFT - PIVOT 

LEFT LOOP STRI PPER 

FLS PROX MOUNT 

PROXIMITY SWITCH 

HOT KNIFE SUB ASSEMBLY 

COMPRESSION SPRING 

GROOVED PIN 

M4 X 16 SHCS (ZINC) 

M5 X30 SHCS (ZINC) 

M5 LOCKWASHER (ZINC) 

ANVILSTOP 

M5 X 10 SFHCS (ZINC) 

M4X30 SHCS 

M5 X 16 SHCS (ZINC) 

M3X8 SFHCS 

M4 LOCKWASHER HC (ZINC) 

M4 X25SHCS 

M5X 12SFHCS (ZINC) 

EXTENSION SPRING 

LEFT LOOP STRIPPER BACK-UP PLATE 

M6 FLAT WASHER (ZINC) 

M6 LOCKWASHER (ZINC) 

M6 X 12 BHCS (ZINC) 

Wearing parts are those 
items which are underlined. 

7-3 

514061-9 



SEALER -- ASSEMBLY 

NOTE: 
SEE 514728, LOOP GRIP ASSEMBLY 
FOR SPECIAL INSTRUCTIONS WHEN 
USED ON LBX6520 CORREGATED STRAPPING 
MACHINES 

7-4 

514061-9 



SEALER -- ASSEMBL Y 514061-9 

1 1 514628 ANVIL PIVOT MACHINING 

2 2 514684 DU BUSHING 

3 1 514667 FLANGED BUSHING 
4 1 514626 ANVIL 
5 1 514744 FEED LIMIT LEVER 
6 1 439096 1/4 X 3/4" GROOVE PIN 
7 1 514670 GROOVED PIN TYPE G 
8 1 514668 GROOVED PIN 
9 1 434657 EXTENSION SPRING 
10 2 254411 M6X14 SHCS 
11 1 171570 M4 FLAlWASHER (ZINC) 
12 1 185700 M4 LOCKWASHER HC (ZINC) 
13 1 165317 M4 X 12 SHCS 
14 1 514656 EXTENSION SPRING 
15 1 514691 ANVIL STOP 
16 1 280280 M5 X10 SFHCS 
17 1 514599 ARM LIMITER 

4 

IFIGURE AJ 

7 

11 

5 

2 



SEALER -- ASSEMBL Y 514061-9 

KEY QTY. PIN DESCRIPTION 
1 1 514666 HOT KNIFE PIVOT MACH. 
2 1 514639 CAM FOLLOWER 
3 1 481889 M6 LOCKWASHER (ZINC) 
4 1 10035 M6 X 18 SHCS 
5 2 514684 DU BUSHING 
6 1 434688 GROOVED PIN 
7 1 264453 GROOVE PIN, 3/16-1 1/4 LG. 
8 2 514688 03 X 12 ROLL PIN 

7 

3 

4 

IFIGURE BI 

5 

7-6 



END GRIP ASSEMBLY 514080-2 

KEY QTY. PIN DESCRIPTION 

1 1 514079 END GRIP BASE 
2 1 514545 EDGE GUIDE 
3 1 514620 SPRING SEAT 
4 1 514639 CAM FOLLOWER 
5 1 514692 ROLL PIN H.D. 6X20 
6 2 434792 DIE SPRING LHL-375D-1 
7 1 434255 04 X 22 ROLL PIN 

8 1 514609 FULL WIDTH END-GRIP 
(":11111-'" 

Wearing parts arethose items which are underlined. 

6 

3 

7-7 



PLATEN ASSEMBLY 514702-2 

KEY QTY. PIN DESCRIPTION 

1 1 514618 PLATEN 

2 1 514620 SPRING SEAT 

3 1 514639 CAM FOLLOWER 

4 1 434792 DIE SPRING LHL-375D-1 

5 1 439145 DIE SPRING, DANLY 9-1004-36 

6 1 514692 ROLL PIN H.D. 6X20 

7 1 514635 CUTIER 

8 1 514636 CUTIERSCREW 
9 2 514679 COMPRESSION SPRING 

Wearing parts are those items which are underlined. 

8 

7_8 



LOOP GRIP ASSEMBLY 

KEY 
1 
2 

3 
4 

5 
6 
7 

QTY. PIN DESCRIPTION 
1 514737 S/ A LOOP GRIP (1081 
1 514620 SPRING SEAT 

1 514639 CAM FOLLOWER 
2 434792 DIE SPRING LHL-375D-1 
1 514692 ROLL PIN H.D. 6X20 
1 514738 L-G STRAP ALIGN FINGER 
1 432311 03 X 18 ROLL PIN 

6 SEE NOTE 

7 SEE NOTE 

3 

5 

NOTE: 
REMOVE KEY 6 & 7 WHEN USED ON LBX6520 
CORREGATED STRAPPING MACHINE 

7-9 

514728-2 



CAM SHAFT MOTOR ASSEMBLY 514062-4 

KEY QTY PIN DESCRIPTION 

1 1 514611 MOTOR - CAMSHAFT 

2 514677 5 X5 X 62 KEY 

3 514647 LEAD CAM SPACER 

4 514731 CAM # 1 (LOOP GRIP) 

5 514645 CAM SPACER (14.0) 

6 1 514732 CAM # 2 (PLA TEN) 

7 2 514644 CAM SPACER (8.0) 

8 680593 CAM # 3 (HOT KNIFE) 

9 680594 CAM # 4 (END GRIP) 

10 514646 END SPACER,CAM 

1 1 519203 MAIN CAM 
2 12 264313 BALL BEARING (32 X 15 X 9) 

13 481889 M6 LOCKWASHER (ZINC) 

14 173028 M6X 16 HHCS 

15 514341 KNOB (MOTOR) 

1 

15 
() 

10 
12 

9 
7 

8 
7 

5 

3 
4 

7-10 



HOT KNIFE ASSEMBLY 

Wearing parts are those items which are underlined. 

KEY 4 MUST 
ROTATE FREELY 

AFTER ASSEMBLY 
INTO KEY 1. 

4 

3 

5 

1 1 

.., .. 

514664-4 



BLANK 

7_1' 



UPPER TRANSITION GUIDE ASSEMBLY 515962-7 

KEY QTY PIN DESCRIPTION 
1 REF 516350 TRACK COVER (MACHINING) 

REF 516351 TRACK COVER (MACHINING) (108 ONLY) 
2 1 172079 M8 X 40SHCS 
3 1 514700 TRACK COVER SLEEVE 
4 1 514864 DETENT 
5 1 514783 BACK-UP ARM PIVOT PIN 
6 2 278155 M4 X 10 SFHCS (ZINC) 
7 REF 515415 GUIDE OPENER HANDLE 

REF 516060 GUIDE OPENER HANDLE (65X20 ONLY) 
8 2 172945 M8X 16 HHCS 
9 REF 513175 VINYL GRIP (FITS 1" X 1/4" STK) 
10 3 162381 M8 LOCKWASHER (ZINC) 

SEE STRAP 
11 REF GUIDE KIT FEED & TAKE-UP PINCH WHEEL 

12 1 514693 BALL BEARING 16X4X5 
13 2 514694 M4 X 10 SPEC LOW HEAD SHCS 
14 1 514964 STRAP GUIDE 
15 1 434774 COMPRESSION SPRING 
16 1 514791 3 X 12 TAPER GROOVED DOWEL PIN 
17 1 514770 ACR SPLIT GUIDE LEFT 
18 3 432262 5 X 12 DOWEL PIN 
19 3 010028 M5 X 12 SHCS (ZINC) 
20 1 164956 8/M6 X 12 SHSS 
21 1 514865 DETENT 
22 1 514868 LC-051-13MW (C-SPRING) 
23 REF 515956 MAIN MOUNTING PLATE 
24 2 187415 M5 LOCK WASHER HC 
25 2 171571 M5 FLAT WASHER 
26 1 515284 ACR HEAD MOUNT PLATE PLUG 
27 1 514717 WAVE WASHER 

SEE STRAP 
28 REF GUIDE KIT CUTIER TONGUE 
29 1 434136 DOWEL PIN 2.5 X 10 
30 1 164953 M8 HEX NUT (ZINC) 
31 1 420322 M8 FENDER WASHER DIN9021 (ZINC) 
32 1 514866 SPRING RETAINER 
33 1 514867 BALL 
34 1 514897 STUB BACK-UP ARM 

SEE STRAP 
35 REF GUIDE KIT FEED & TAKE-UP OUTER SPRING 

SEE STRAP 
36 REF GUIDE KIT FEED & TAKE-UP INNER SPRING 

7-13 



UPPER TRANSITION GillDE ASSEMBLY 

9 

SEE CHUTE ASSEMBLY 

SEE STRAP 
GUIDE KIT 

28 
29 

23 

515962-7 

13 

12 

7-14 



UPPER TRANSITION GUIDE ASSEMBLY - ACR 515963-9 

KEY "TY PIN liON 
REF 516352 ITRACK CovER I 

. REF 516353 ITRACK COVER I IONlYI 
172079 I M8 X 40 SHCS 
514700 TRACK COVERSLEEVE 

1 514864 DETENT 
5 1 514783 ' ARM Plve r PIN 
6 2 155 IM4 X 10 SFHes IZiNC 

REF ;415 GUIDE' lPENER HANDLE 
REF 060 GUIDE' lPENER~ONlYI 

8 2 172945 M8 X 16 HHCS 
9 REF 513175 VINYL GRIP IFITS 'X 14" STK1 
10 3 162381 M8 , IZINC 

11 REF S~~I~~; FEED & TAKE,,"P PINCH WHEEL 
12 514693 BAll 16X4X5 
13 2 514694 M4XlOSPEC OWHEADSHCS 
14 1 514964 STRAP GlJlDE 
15 1 434774 >N SPRIN" 
16 1 514791 'PER GR~ ED DOWEL 

515952 LIT UIDE I 
18 3 432262 lWEl PIN 
19 3 01OO2B MS X 12SHCsTzINCJ 
20 1 164956 81M6 X '''H'' 
21 514865 )ETENT 
22 1 514868 lC-051-13MW G1 
23 REF 515956 MAIN M ,PLATE 
24 1 433932 MS X 405Hre5 
25 2 01' 76 IMS HC lOCK WASHER 
26 j 514717 IWAVE wAsHER 
27 1 515285 IGUIDE RING 
28 1 515951 :R SPLIT GUIDE RIGHT 
29 1 164953 1MB HEX NOTiZiNC) 
30 1 420322 IM8 fD1N 9021 (ZINC) 
3' 1 514866 ISPRING I 

32 REF I S~~I~~; ICUnER TONGUE 
33 1 434136 iDDWEl~ 
34 1 515295 !ACR BRIDGE 
35 1 515296 12x10 DOWEL PIN 
36 1 514867 
37 1 514897 iSTUP 'ARM 

38 ,REF ~~; IFEED & TAKE-UP OUTER SPRING 

39 REF GU:I~;::; IFEED & TAKE-UP INNER SPRING 

7-15 



UPPER TRANSITION GUIDE ASSEMBLY - ACR 

SEE STRAP_,.-_-=-___ 
GUIDE KIT 

6 

5 
9 7 4 

SEE CHUTE ASSEMBLY 

31 
22 

36 
21 

20 

DETAIL SCALE 
SCALE 2: 1 

DOWEL FLUSH WITH 
GUIDE SURFACE 

23 

17 

19 

34 
35 

SEE DETAIL A 

7-16 

515963-9 

38 

SEE DETAIL A 

29 
10 

~ 30 



AUTOMATIC CUT-OFF & REFEED ASSEMBLY (ACR) 
515963-9 

KEY QTY. PIN DESCRIPTION 

1 1 515278 ACR HOUSING 

2 1 515954 ACR CUTTER SLEEVE 

3 1 515294 ACR CUTTER 

4 1 434776 DETENT BALL, ACR 

5 1 434777 COMPRESSION SPRING 

6 1 434738 5 X 10 KEY 

7 1 515276 ACR MOTOR 

8 1 515277 ACR MOTOR PLATE 

9 1 515283 03 X 20 GROOVE PI N 
10 4 162568 M3 LOCKWASHER (ZINC) 

11 4 262551 M3 X 8 SHCS (ZINC) 

12 2 010076 M5 LOCKWASHER (ZINC) 

13 REF. 433932 M5 X 40 SHCS (ZI NC) 
14 2 010028 M5 X 12 SHCS (ZINC) 
15 1 420390 M6 X 12 SOCKET HEAD SS 
16 3 434500 ACR RELAY 
17 REF. 515296 2xlO DOWEL PIN 

18 REF. 515292 ACR SPLIT GUIDE LEFT 
19 REF. 515295 ACR BRIDGE 
20 REF. 010031 M5 X25 SHCS 

7-17 



15 

72 

76-_ 

7'18 

8 
I 

12-~20 

--

, , , 
'I I, , , 

'/ I, , , 
'j I, , , , 

7 



ACR TUBE ASSEMBLY 515963-9 

ITEM NO QTY. PART NO. DESCRIPTION 

1 REF 515460 DISPENSER DOOR WELDMENT 

2 REF 515971 SLACK BOX WELDMENT 

3 1 516211 ACR DEFLECTOR WELDMENT 

4 1 280279 M5X 16SFHCS 

5 1 434664 M5 HEX NUT WI WASHER 

,0, 

.0 

2 

3 

5 

7-19 



MACHINE OPTIONS: 

INDICATOR LIGHT, LOW STRAP (8-1) 

INDICATOR LIGHT ASSEMBLY, AUTO (8-3) 

FOOT SWITCH (8-5) 

FLOOR LOCK (8-6) 

ADJUSTABLE HEIGHT MACHINE LEG (8-7) 

DOWN-STREAM PHOTO EYE (8-9) 

SEMI-AUTOMATIC PHOTO EYE (8-10) 

INTERLOCK KIT (8-13) 

PALM BUTTON (8-15) 

PACKAGE COMPRESSION: 

• INSTALLATION, SINGLE (8-18) 

• INSTALLATION, DUAL (8-19) 

• SET UP (8-20) 

• PARTS LIST, 20 XiS, 28 X 20,33 X 30 (8-21) 

• PARTS LIST, 48 X 20 (8-29) 

LBX-PHARMA CONFIGURATION ASSEMBLIES: 

.·OVERVIEW & INSTALLATION (8-38) 

• LID DETECTION (8-39) 

• PACKAGE STOP (8-43) 

• SIDE GUIDE KIT (8-49) 

• SIDE GUIDE KIT WI ROLLERS (8-51) 

• ELECTRICAL SCHEMATIC, 1<1> (8-53) 

• ELECTRICAL SCHEMATIC, 3<1> (8-61) 

• ELECTRICAL ENCLOSURE (8-69) 

SPARE PARTS KITS (8-73) 

I 

-



INDICATOR LIGHT ASSEMBLY, LOW STRAP 515525-3 

KEY Q1Y. 
1 1 
2 2 
3 2 
4 2 

8 5 1 
6 2 
7 2 
8 1 

~~'-'"~'~ 

YELLOW: On = Low Strap 

GREEN: On = Ready To Cycle 
Off = Error/Out Of Strap 

AUTO 

YELLOW: On = Low Strap 
Flashing = Error/Out of strap 

GREEN: On = Auto 
Off = Manual 

o 

o 

• 

DISPENSER DOOR 
REF. 

• 

, 

o , 

8-1 

PIN DESCRIPTION 

515566 PHOTO EYE ASSY. 
432258 M4X25SHCS 
164966 M4 HEX NUT (ZINC) 

185700 M4 LOCKWASHER (ZINC) 
515908 LOW STRAP EYE BRACKET 
010034 M6 X 16 SBHCS (ZINC) 
481889 M6 LOCKWASHER 
515526 INDICATOR LIGHT ASSY. 

___ -ARCH REF. 

7 
3 

6 

2 

4 

5 



8-2 



INDICATOR LIGHT ASSEMBLY-AUTO 515526-6 

KEY QTY PIN DESCRIPTION 

1 1 436211 INDICATING LENS (GREEN) 

2 1 436209 MOUNTING TUBE 

3 4 010028 M5X 12SHCS (ZINC) 

4 4 187415 M5 LOCKWASHER HC (ZINC) 

5 4 169440 M5 HEX NUT (ZINC) 

6 1 436208 TUBE MOUNTING PLATE 

7 1 434597 CORD GRIP 

8 AIR 434577 CABLE 

9 1 436218 CONNECTOR PLUG 

10 1 436212 INDICATING LENS (YELLOW) 

1 1 3 292942 CONNECTOR PIN 

12 1 515528 LIGHT BRACKET WELDMENT 

13 2 516406 FOAM STRIP 120MM 

14 1 436210 COVER AND BASE 

15 2 436213 LAMP24V 

16 1 434363 CA BLE IOTA G "0" 

WEARING PARTS ARE THOSE ITEMS WHICH ARE UNDERLINED 

OPERATOR CONTROL INSTALLATION 

USE THE FOLLOWING INSTRUCTIONS TO INSTALL YOUR MACHINE OPTION AS QUICKLY 
AND SAFELY AS POSSIBLE. 

1. DISCONNECT AND LOCKOUT ELECTRICAL POWER FROM MACHINE. REMOVE ALL 

PACKAGES FROM MACHINE. 

2. HANG THE LIGHT ASSEMBLY FROM ANY OF THE TWO AVAILABLE MOUNTING HOLE 

LOCATIONS. THE MAGNETIC BACK OF THE LIGHT WILL SECURE THE INSTALLATION 

TO THE MACHINE. 

3. INSTALL CONNECTOR "D" INTO RECEPTACLE "D". 

THIS.COMPLETES THE OPTION INSTALLATION. THE LIGHT WILL NOW OPERATE WHEN 
THE MACHINE IS PLACED INTO THE AUTOMATIC STRAPPING MODE 

8-3 



INDICATOR LIGHT ASSEMBLY-AUTO 

'0 
°0 

:~ 

PIN 2 

PIN 1 

BLK 

\VHf 

REO 

ORN 

,.' 
) 2 

) 3 

,. 4 

PIN3 

PIN 4 

3 

6 

4 

5 

10 
15 

1 
14 
15 

2 

7 

12 

8-4 

515526-6 

8 
TOTAL LENGTH 
3750 mm 

13 

9 
11 



FOOT SWITCH ASSEMBLY 438482-5 

KEY 
1 
2 
3 
4 
5 
6 

QTY. PART NO. DESCRIPTION 

1 516901 FOOTSWITCH 

8 FT. 434842 18AWG CABLE 
1 434389 CABLE ID TAG "F" 
1 436218 CONNECTOR PLUG 
1 433300 WARNING SIGN 

o BLK ) 1 

2 292942 CONNECTOR PIN ---

3 PIN 1 WHT --

0 
SCHEMATICI 

0 
a 

5 

2 
6 

I':) I I () 

I I I 
I / ___ D __ ..... 
I , ' I iO I 
I 
I 
I 
I 
I 1\ 'I 

I 
I, I 

I " I 
I I \ I I 
I l0\ I'jJ 
I -\ J--I 
r (I ...... _---" " 

OPERATOR CONTROl INSTAl I AITON 

USE THE FOLLOWING INSTRUCTIONS TO INSTALL YOUR MACHINE OPTION AS QUICKLY 
AND SAFELY AS POSSIBLE. 

1. DISCONNECT AND LOCKOUT ELECTRICAL POWER FROM MACHINE. REMOVE ALL 

PACKAGES FROM MACHINE. 

2. INSTALL CONNECTOR "F" INTO RECEPTACLE "F" 

3. PLACE THE FOOT SWITCH IN A SUITABLE LOCATION WHICH CAN BE EASILY 

ACCESSED. 

1 

THIS COMPLETES THE OPTION INSTALLATION. THE FOOT SWITCH WILL NOW CYCLE THE 
MACHINE WHEN DEPRESSED WHILE IN THE MANUAL CYCLE STRAPPING MODE. 

8-5 

4 



FLOOR LOCK KIT 

9 
8 

ITEM NO. 

1 

2 

4 

5 

6 

7 

8 

9 

1 1 

12 

13 

QTY. 

REF 

4 

12 

8 

20 

20 

1 

1 

12 

2 

4 

515960-3 

PART NO. DESCRIPTION I 

515394 LEG WELDMENT 

515946 4" SWIVEL CASTER- W /0 LOCK 

251266 M8 FLATWASHER 

252266 M8 X30 HHCS 

162381 M8 LOCKWASHER (ZINC) 

164953 M8 HEX NUT (ZINC) 

515961 FLOOR LOCK PLA TE 

515995 STANDARD FLOOR LOCK 

011031 M8 X25 HHCS 

515958 FOOT ACTIVATED SWIVEL LOCK 

420322 FENDER WASHER 
" "-

~;;-11 

I Jj 
/ / 

. , 

12 

2 

8-6 



ADJUSTABLE LEG OPTION 515500-4 

KEY OTY. PART NO. DESCRIPTION , 

1 REF 515375 FRAME WELDMENT 

2 4 515510 ACME NUT, 3/4-6 

3 4 515511 NUT PLA T E WELDMENT 

4 4 515501 ACME SCREW RETAINER, TOP 

5 4 515502 ACME SCREW RET AINER, BOTTOM 

6 2 515503 #35 ROLLER CHAIN 

7 8 515504 FLANGE BEARING, ACME SCREW 

8 4 515508 WASHER, INDICATOR 

9 4 515509 LABEL HEIGHT INDICATOR 

10 4 515507 KEY 

11 4 515506 SPROCKET 

12 4 515505 ACME THREADED SHAFT 

13 16 481889 M6 LOCKWASHER (ZINC) 

14 16 433920 M6 X 20 SHCS (ZINC) 

15 24 162381 M8 LOCKWASHER (ZINC) 

16 4 420322 M8 FENDER WASHER (ZINC) 

17 8 160331 M8X20SHCS (ZINC) 

18 8 262617 M6 FLA TW ASHER (ZI NC) 

19 4 280063 05 X 12 ROLL PIN 

20 2 515945 4" SWIVEL - TOT AL LOCK CASTER 

21 2 515946 4" SWIVEL- W/FOOT ACTIVATED SWIVEL LOCK 

23 16 280335 M8 FLAT WASHER (GL& WU) 

24 16 164953 M8 NUT (GLV&WU-ZINC) 

25 -2 515456 4" SWIVEL - TOT AL LOCK-STEM CASTER 

26 -2 515457 4" SWIVEL - W /0 LOCK-STEM CASTER 

27 2 515958 FOOT ACTIVATED SWIVEL LOCK 

28 16 011031 M8 X 25 HEX SCREW (GLV) 

N/S 1 516195 10 MM, DEEP SOCKET 

N/S 1 516195 3/8" SO DRIVE SOCKET WRENCH 

N/S 1 516195 METRIC HEX KEY SET 
J - -

8-7 



ADJUSTABLE LEG OPTION 

21 

15 8 

16 9 , 

19 

, 

20 

8-8 

10 
7 
5 

18 
13 

14 ---
13 ----
4---

7---

22 

3 

11~ 

515500-4 

/ 

12 

! 

14 



DOWNSTREAM PHOTO EYE ASSEMBLY 

? ---%---~ 
515540-6 

e---

8 

4 

o , 

3 

~--<4 

------is 

7 

ITEM NO. Q1Y. PART NO. DESCRIPllON 
1 1 515564 PHOTO EYE ASSEMBLY 
2 2 170105 M5 X 35 SHCS (ZINC) 
3 1 515541 DOWNSTREAM EYE BRACKET WELDMENT 
4 2 420322 M8 FENDER WASHER (ZINC) 
5 2 162381 M8 LOCKWASHER (ZINC) 
6 2 421268 M8X25 SHCS 
7 2 171571 M5 FW (ZINC) 
8 2 169440 M5 HEX NUT (ZINC) 

- - . . - -- ~,-" .. 

INSTALLATION: 
1. DISCONNECT AND LOCK-OUT ELCTRIC POWER TO THE MACHINE. 
2. MOUNT THE ASSEMBLY TO THE PHOTO EYE SLOT (LOCATED ABOVE THE DISPENSER DOOR). 

USE THE HARDWARE AS SHOWN. IF THE ASSEMBLY IS TO BE USED ON THE OPPOSITE SIDE OF 
THE MACHINE, MOVE THE PHOTO EYE, KEY 1, TO THE OPPOSITE FACE OF THE BRACKET, KEY 3. 

3. THREAD THE CABLE THROUGH THE SLOT IN THE MACHINE FRAME. REMOVE THE PLUG ASSEMBLY 
FROM 3CRE AND CONNECT THE PHOTO EYE PLUG INTO THE 3CRE RECEPTICLE (LOCATED 
BEHIND THE DISPENSER DOOR). 

DESCRIPTION OF OPERATION: 
1. THIS FEATURE IS OPERATIONAL ONLY WHEN THE MACHINE IS IN THE AUTO MODE. 
2. THE PHOTO EYE BEAM SHOULD BE DIRECTED AT THE INCOMING PACKAGE FLOW. 
3. IF NO PACKAGE IS DETECTED, THE CONVEYOR WILL SHUT DOWN 

AFTER APPROXIMATELY 5 MINUTES. 
4. THE CONVEYOR WILL RESTART WHEN THE PHOTO EYE DETECTS A PACKAGE 

ON THE INFEED CONVEYOR. 

8-9 

I 

1 



SEMI-AUTO PHOTOEYE BOX 515050-14 

INSfAlllNG TIlE OPllO',!: 

1. DISCXJNNECT ANDL<XKOUfELECIRICALPOWERFRCMl'v!AGlINE. 
RFMJVEAlLPACKAGES FRCM1HE l'v!AGlINE. 

2. UNPACK 1HEPHOID-EYEASSEMBLY AND INSPECr AlL PARTS FORANYPOSSIBLE 
1RANSITDAMAGE. 

3. 0JNNECf1HEPIDID-EYE'SPWGINlDSOCKEf(F10RF2)FOUNDBEHIND1HEDISPENSER 
lXX)R 

4. INSTAlL 1HEPHOfO.EYEENCLOSURElO1HEFROl'ITORREAROF1HEFRAMEASSIDWN: 

A SMAILCHUIEARGlES(l6X 10, lOX 15,28 X 20, &33 X 30) 
lvDUNTlO1HEFRAME 

B. LARGE CHUIE ARGI.MJlNIING (48 X48 &48 X20) 
lvDUNTlO PHOIOEYEBRACKEf 

5. 1HEEYE SHOUID FUNCIIONWHEN A TEST SHEEns HELD AT1HE ANVIL IN1HEPATH OF 
1HE PHOIO EYE BEAM 1HEEYE SIDUI.D NOI'OPERATE WHEN1HE TEST SHEEr IS HELD AT 
A POSmON EVEN WITH1HE OPPOSITE SIDE OF1HEl'v!AGlINE FRAME. 1HE PHOIO EYE 
RMTGECANBEADJUSTEDBYROfATING1HEADJUSTINGSCREWON1HEPHOIO EYE. 

OPERATINGTIHSOPllON: 

1HE CONIROL SWITCH ONTOP OF1HEPIDID-EYE ENCLOSURE HAS THREE (3) POSmONS 
FOR OPERATING YOURl'v!AGlINE. 1HE SWITCH CANBEGIANGED AT ANYTIME \\HlLE 
OPERATING 1HE l'v!AGIINE. 

FJRST.POSfI1ON (SINGLE SJRAP MODE) 
THIS POSmON, WHENSELECTED, WIlLPLACEONLYONESIRAP ONAPACKAGE 
FOREVERYTIME1HEPIDID-EYEBEAMISlRIGGERED. NOIE: mE 
POIENIlOMEIERHASNO EFFECT. mE CYCLESTARISAS SCXJN ASTHEPHOIVEYE 
BEAMIS 1RIGGERED. 

SECO.'ID (MIDDLE).POSfI1ON (OFF) 
THIS POSmOl'l, WHEN SELECTED, WIlLDISABLE 1HE PHOfO.EYEAUDWlNG 1HE 
l'v!AGlINE 10 BE OPERATED WITH1HE CYCLE BUTION, FOOfPEDAI., ORPAIM 
BUTTON. 

TIJIRI).POSfI1ON (MUTIPIE SJRAPMODE) 
THIS rosmOl'l, WHEN SELECTED, WIlL co!'ffiNUOUSLYPLACE SIRAPPINJON A 
PACKAGEFORASLONGAS1HEPIDID-EYEBEAMISlRIGGERED. NOIE: THEP 
CYaESTARISASSCXJNASmEPHOIVEYEBEAMIS1RIGGERED. THE 
POIENIlOMEIERADJUffS THE 1JMEBEIWEENSUB5EQUENFSIRAPS. 

8-10 



SEMI-AUTO PHOTOEYE BOX ASSY 515050-14 
KEY QTY. PART NO. DESCRIPTION 

1 1 515515 PHOTO EYE PLATE 

2 1 438467 PHOTO EYE ENCLOSURE ASSEM8L Y 

3 1 434540 KN08 (TIMERS) 

4 1 434539 POTENTIOMETER (TIMERS I 
5 1 436228 SELECTOR SWITCH (3 POS) 

6 1 436229 MOUNTING BAS E 
7 1 438295 CORD GRIP (PG 9) 

8 1 515988 PHOTO EYE 

9 1 266877 TIMER 
10 4 175914 M5XI2S8HCS (ZINC) 

11 8 432258 M4X25SHc.;.:, 

12 10 164966 M4 HEX NUT (ZINC) 

13 6 171570 M4 FLATW AS HER (ZINC) 

14 1 434577 CABLE 
15 I 436218 CONNECTOR PLUG 

16 1 438735 PHOTOEYE LABEL 
17 2 272487 SOCKET 
18 2 272486 24 V RELAY 
19 6 434284 M4 X30SHCS 

20 6 185700 M4LOCKWASHER HC (ZINC) 

21 1 434389 CABLE lD TAG "F" 
22 1 515516 BRACKET W LDMENT, PHOTO EYE 
23 2 515520 ROSETTE KNOB. M8 
24 1 515519 NUT BAR 
25 4 292942 PIN 
26 1 434598 TIMER 
27 2 421268 M8 X25SHCS 
28 4 421801 M5 X20SBHCS 
29 1 515521 GROMMET 
30 2 171570 M4FLATWASHER 
31 4 185700 M4LOCKWASHER 
32 1 436230 ANT! ROT A liON RING 

33 1 515910 PHOTOELECTRIC SENSOR MOUNTING PLATE 

34 2 432183 SFHCM3x20 IGLV&WU) 

35 2 420216 SHCS M4xl0 IGLV&WU·ZINC) 

36 2 174364 M3 HEX NUT 

37 4 280850 M6 LOCK WASHER 

USE ON: 38 4 165366 BHCSM6X 12 

16xlO,20x15, 39 I 515985 MIRROR BRACKET· ENTRY SIDE 

28x20,33x30 40 2 292217 REFLECTIVE TAPE 

ONLY 41 I 515986 MIRROR BRACKET - EXIT SIDE 

42 
2 436383 LABEL DOMESTIC 

2 436352 LABEL GLOBAL 

43 1 515980 MIRROR BRACKET 

44 3 433919 SCREW SHCS M6X12 (WU-ZlNC) 
USE ON: 45 2 516175 REFLECTOR 

48x20,48x48 46 4 262551 M3X8SHCS 
ONLY 

47 162568 M3 LOCK WASHER 4 

48 4 256901 M3 FLAT WASHER 

/ 11 , 
YI 2TR ONE SHOT 
ICR 0.15 

-H-~ I 2 

3 , 6 3 

ITR TIMER 

4 
// I OFF 2 0.05-205 ADJ 

BRN 

~ 
2CR 

~ ICRE..! WHT 

I I I 

~: 
I 3 I I I 

I 
I I I I 

BLUE I I I I ,. DI 
I I -.l..... I L ~ IN4007 ~ 6-I I I 

~ ---, 

? ? PI~ 

ew---' • 
, 2 

8-11 



SEMI-AUTO PHOTOEYE BOX ASSY 

19 

7 

5 
12 

'--HOC MM LONG 

KEY 15 
PIN 1 

3 

4 

000 

25 

PARTS 37-48 SHOWN OUT OF 
POSITION. ALL PARTS MOUNT ON 
OPPOSITE LEG OF MACHINE 

34 

6 

o .~. • 

39 

40 

8-12 

33 

36 
8 

47 

23 

48 

31 

35 

22 

42 

515050-14 

41 

~~ 
~~44 
~37 

42 

43 

45 



INTERLOCK KIT 

KEY QTY PIN DESCRIPTION 

1 1 438421 CONNECTOR HOUSING ASSEMBLY 

2 1 438422 PLUG AND CABLE ASSEMBLY 

NIS 2 434500 RELA Y (SEE NOTE) 

4 4 433916 M4 X 12 SHCS 

5 4 185700 M4 LOCKWASHER HC 

6 1 438215 INTERLOCK JUMPER PLUG 
7 1 438413 INTERLOCK KIT INSTRUCTION DRAWING 

8 1 436354 INFORMATION SIGN 

9 1 436047 8" LANYARD 

10 1 510451 INFORMATION SIGN 

INSTALLATION: 

1 -- LOCATE & REMOVE THE COVER PLATE (NEAR THE ELECTRIC PANEL) . 
2 -- MOUNT CONNECTOR HOUSING ASSEMBLY. 

438413-14 

3 -- DISCONNECT "E" PLUG FROM RECEPTACLE INSIDE ELECTRICAL ENCLOSURE. 
4 -- CONNECT PLUG FROM CONNECTOR HOUSING ASSEMBLY TO 

RECEPTACLE "E" INSIDE CONTROL ENCLOSURE. 
5 -- INSTALL RELAYS IN 5CR AND 4CR SOCKETS ON CONTROL PANEL. 
6 -- WIRE CONECTOR PLUG ASSEMBLY AND INSERT INTO 

CONNECTOR HOUSING ASSEMBLY. 

CUSTOMER SIGNODE 

CUSTOMER SUPPLIED 
REMOTE E-STOP 

E-STOP E-5 

~-oIo>---'2:;:8_-'~w JUMPER SUPPLIED AS PART OF KEY I. 
E 6 CUSTOMER MUST REMOVE JUMPER 

L-___ -'5~___'- WHEN USING REMOTE E-STOP. 

INPUT E I 

CUSTOMER SUPPLIED INPUT L"-_-_~~1_1 _ _,4~___,~~~-
AUTO-INHIBIT FUNCTION. 

WHEN CONTACT IS 109 
CLOSED STRAPPER WILL NOT 
SEND STRAPPED PACKAGES OUT. 

SEMI AUTO- CYCLE STARTS WHEN 
CONTACT IS CLOSED. 

E-7 

-7 
E-8 

-7) 
E-9 

-7 
E-3 

-7 
E-4 

-7) 
E-IO 

-7 

38 

39 

40 

41 

42 

43 

8-13 

T 4CR 

T 5CR 

ERROR RELAY 
ENERGIZED WHEN NO 
ERROR ON MACHINE 

CONVEYOR INTERLOCK RELAY 

AUTO MACHINE-ENERGIZED WHEN NOT 
STRAPPING A PACKAGE 

SEMI AUTO MACHINE- DE-ENERGIZED DURING 
STRAP CYCLE 



INTERLOCK KIT (LBX 2300/2330) 438413-14 

8 

10 

ATIENTlON: WHEN USING THE CUSTOMER SUPPLIED REMOTE E-STOP, 
MACHINE WILL NOT RUN 
WITHOUT WIRES E-5 & E-6 
JUMPERED. 

USE AUXILLARIL Y JUMPER PLUG 
(KEY 6) 
WHEN RUNNING MACHINE 
WITHOUT CONVEYOR 
INTERLOCK CABLE. 

8-14 

*REMOVE STUD FROM KEY 6 
& A TI ACH EYE OF LANYARD 
KEY 9 AS SHOWN 



PALMBUTTON 

KEY Q1Y. PART NO. DESCRIPTION 

1 1 434436 CORD GRIP (PG 11) 

2 AIR 434577 CABLE 
3 1 434389 CABLE 10 TAG "F" 
5 1 436235 PALM BUTTON 
6 1 434383 LABEL 
7 1 436218 CONNECTOR PLUG 
8 1 515577 OPERATOR BOXASSY, SEMI 

9 1 515629 COVER PLATE, PALM 
10 4 292942 CONNECTOR PINS 
11 6 175914 M5 X 12 SBHCS (ZINC) 

OPERATOR CONTROL INSTALLATION 

USE THE FOLLOWING INSTRUCTIONS TO INSTALL YOUR MACHINE OPTION AS QUICKLY 
AND SAFELY AS POSSIBLE. 

1. DISCONNECT AND LOCKOUT ELECTRICAL POWER FROM MACHINE. REMOVE ALL 

PACKAGES FROM MACHINE. 

2. INSTALL CONNECTOR "F" INTO RECEPTACLE "F". 

3. PLACE THE PALM SWITCH ON THE CHUTE ARCH COVER IN THE SAME MANNER AS 

THE STANDARD OPERATOR. 

515048-3 

THIS COMPLETES THE OPTION INSTALLATION. THE PALM SWITCH WILL NOW CYCLE THE 
MACHINE WHEN DEPRESSED WHILE IN THE MANUAL CYCLE STRAPPING MODE. 

8-15 



PALM BUTTON 515048-3 

3 

7 

2 
10 

4114.8 mm 
TOTAL 

11 
LENGTH 
EXTERIOR 

i 
@ @ 

6 

5 

8 9 

8-16 



8-17 



PACKAGE COMPRESSION, INSTALLATION (Single Compression) 

Use the following instructions to install your machine option as quickly and safely as possible. 

1. Disconnect and lockout electrical power from machine. Remove all packages from machine. 
Unpack the compression unit and inspect for any possible transit damage. 

2. Install compression assembly to existing .chute arch using the hardware provided. 

SINGLE COMPRESSION 
MAIN ASSEMBLY 

HARDWARE 

RECEPTACLE 
LOCATED BEHIND 

DISPENSER 

3. Plug connector "C" into receptacle "C" located behind the dispenser access door. 

4. Inspect pneumatic supply fittings. Select and install the appropriate pneumatic 
quick disconnect male fitting from the two sizes provided. 

5. Connect air supply. This completes the option installation. The clamp will now 
operate on every cycle when selected to ON. However, please review Set-Up to 
adjust the compression assembly for maximum efficiency. 

8-18 

PACKAGE 
COMP 

c 



PACKAGE COMPRESSION, INSTALLATION (Dual Compression) 

Use the following instructions to install your machine option as quickly and safely as possible. 

1. Disconnect and lockout electrical power from machine. Remove all packages from machine. 
Unpack the compression units and mounting brackets. Inspect all items for any possible transit 
damage. 

2. Install the left and right end plates to the chute arch using the hardware provided. Be sure to 
place the U-brackets between the chute arch and end plate as shown. The U-bracket is used to 
tie the front and rear clamp assemblies together. 

3. Install the front clamp 
assembly to the end 
plates using the 
hardware provided. 
Install the hardware 
which connects the front 
clamp to the U-brackets. 

END PLATE 

.J 
DUAL COMPRESSION 

MAIN ASSEMBLY 
(REAR) 

4. Install the rear clamp 
assembly to the end 
plates using the 
mounting hardware 
provided. Install the 
hardware which 

DUAL COMPRESSION 
MAIN ASSEMBLY _//'" 

(FRONT) ",.,... ~-:: /" 

'\ 
MOUNTING 
HARDWARE 

connects the rear clamp to the U-brackets. 

"U" BRACKET 

5. Run the cabling down through the end of the chute arch and secure with cable 
tires. 

6. Plug connector "c" into receptacle "c" and lock in place with a 1/4 turn. 

7. Inspect pneumatic supply fittings. Select and install the appropriate pneumatic 
quick disconnect male fitting from the two sizes provided. 

8. Connect air supply. This completes the option installation. The clamp will now 
operate on every cycle when selected to ON. However, please review Set-Up to 
adjust the compression assembly for maximum efficiency. 

8-19 

RECEPTACLE "C" 
LOCATED BEHIND 

DISPENSER 

PACKAGE 
COMP 

c 



PACKAGE COMPRESSION, SET-UP 

STOP BAR: 

Loosen screws and adjust stop bar position to accommodate largest package size. The stop bar 
should must be horizontal to work properly. Tighten screws securely after adjust bar height. 

CLAMP SOAK TIME: 

1. Remove the electrical enclosure cover to gain access to the PLC. 

2. Adjust the clamp Soak-Time as required for your application. Review information shown on 
Pages 5-1 & 5-2 of this manual for specific information on clamp Soak-Time adjustment. 
NOTE: Adiustment information can also be found on the inside of the electrical enclosure access door. 

CONVEYOR START-UP DELAY: 

1. Remove the electrical enclosure cover to gain access to the PLC. 

2. Adjust the conveyor start-up delay as required for your application. Review information shown 
on Pages 5-1 & 5-2 of this manual for specific information on the delay adjustment. 
NOTE: Adjustment information can also be found on the inside of the electrical enclosure access door. 

CLAMP BAR PRESSURE: 

Adjust inlet air pressure as desired for your packaging requirements. Adjust the inlet pressure from 
the top of the compression enclosure as follows: 

1. Pull up on the control knob to unlock the regulator. 

2. Turn the knob to the left to increase the clamp pressure. 
Turn the knob to the right to decrease the clamp 
pressure. 

3. Push the control knob down to lock the new setting in 
place. 

CLAMP BAR SPEED 

The clamp bar's Up speed and Down speed can be adjusted as desired for your 
packaging requirements. Adjust the flow controls from the top of the 
compression enclosure as follows: 

1. Loosen the lock nut which secures the flow control setting. 

2. Turn the flow control screw inward to decrease the clamp speed. Turn the 
flow control screw outward to increase the clamp speed. 

3. Using a test package, test the bar speed by pressing the cycle button with the clamp switch 
turned to on. 

4. Tighten the lock nut to secure the adjustment. 

AIR FILTER 

The air filter can be accessed by removing the clamp enclosure cover. Inspect the air filter 
periodically. Clean and empty as required. NOTE: This system is designed to run unlubricated, but clean 
uncontaminated air is essential for optimum component perfomance. 

8-20 



COMPRESSION OPTION 515041-3 

;1: I HI" I"A<;I: "UK UI:I AIL" A, " .. " "VIVI. '" UUAL I,.;VIVII-'KI:::::>::>. 

BILL";~ ~~~~L;IALS 
LU AIO LO A LU ~~ A JU "0 A "V 

"'ou<t'" ","V .. " 
i KI::: Y ,UI IIVN l\,ll lol I-'AK I ff 1\,lI'·II-'AKI" \,lI'.I-'AKlff '" IT . t""AKlff 

I <>Ut""t""VKI 'IN L. I!)" U"It'" L. I L. I 4 

L -VV I IVIVUI", "T L"'UC:K 4 4;;!)L.·1 !) tl 4;;0L.10 

~ 10ANU V T L. KII.>M I , ,0 IU'OO I , "-
4 ,t'ANU V T L. Lt:r, , . O!V'OI I , "-
0 OAK VVt:1 " I .01U1l1 I I OIO<t<tU "-
0 ILAN I.>KU ;:,U ...... VK I A;:' T , LM I I OIU 100 I I "-
I IU'N I.>KU ;:'Ut""t""VK' 1-\"", t'<n J I O'U 'O~ I , 4~00"-1 "-
tl I.>UAt'<U, ;:'LIUt: , ,O'UIIL I 4~OL~1 , 0'04<t"- L <tJOLJI 

" ,'VN nvu;:,,,,I.> , 
I O'U'/O , , 4JOLJI L 

1U I'V'O ,~, IL'N") ,'" U"'UV/O Ltl V"' VV/O 

11 INUI I-'LA'I:::, ::>IVI-' jjAK L. 4 

1L. I::> ,VI-' jjAK "I I 0"1 V"' tl,j I "' 14 ,j0LL.I "' 
L. "~O"-"-I 

1;; I'VIO" 1L. ::>HI,.;::> I.LANljI:::U LIN") L. "-1"-<t'O L. "-1"-<t10 

14 II,.;UIVW. nvu<>,I'I.> "vI/I:::K 1 101V1f;;1 1 I I 1 , 
-'-" -AU, 1"-. 'nI"" A ~o vv,Ut: ~ 4~OL 'U ~ <tJOL'U 

'0 -AU, ,"-. In,"" A 10 vv,ut: ~ <t~OL' ~ ,+,jOL' , 

I I I'VIO \L-""':' ) o '+o,oo~ LU 4"'"'''' 
'0 I'V'" A LV nn,,<> \L"''') '+ LOLLO' 'L LOLLOI 

'" I 'V, tl . \L'Nv) 4 LV LtlUtlVI 

LV I'V'O A'O ;:,nv'" \L'Nv) "'L U'"'L'4 "IL V"I UH 

'" I'V'O rLA'vv. \LINv) IL "'11011 "IL "I 1"101"1 

LL. I'VIt, "L.O ;:'H";:' ILIN") tl L. tl"' "IV tl 
"' L. 

L.tl11Utl 

L.,j I'VIO .. LA I " lLoINv) 4 L.OL.tn I tl "-0"0 'I 

L.4 IVIO " "IV ::>jjH"::> (Lo'N") 4 11U1"ltl tl 'IU' 10 
L.o IV, 0 " "'L. ::>H"::> \LoIN") 10 U1UUL.tl ~"- UIUU"O 

L.o .. ~""" H.j ::>lljN 1 I 

1.1 VVIUI::: I-'LA ,I:::N Vr IIVI' , '+~O"-''1 L ,+,jOLI4 

LO "V'V,. , <>1 "- 1"'''- N L I 0' 0'+'+0 L I ° '0'+'11 N"A 

,,~ 'VIO A 10 .;:, n,,<> \L'I''') I'IA "'A NfA 0 '004JO 

~U 'VIO A 00 .;:,n,,<> \L"''') NfA NfA NIA 0 

~I 'VIO A LO <>Mv<>\L"'v) Nf1-\ NfA NfA 0 4L.ILO" 

,j" . ..,,,. U-OKAv" NfA NIA '~/A " O'I044tl 

~,j . IVII<.>. NfA NfA l~fA 1. 010L.OU 
,j4 . LV"" lAO NfA NIA NfA 0 oJ,,,,,,,,,, 

WEARING PARTS ARE THOSE ITEMS WHICH ARE UNDERLINED 

8-21 



COMPRESSION OPTION 

18 

20 
10 

15,--

27 

15 

16 

26 
3 

KEY 27 IS OPTIONAL 

9 

ON SINGLE COMPRESSION 

r 
I 

DETAIL A 

8-22 

4 

2 

10 

25 

• 

515041-3 

10 

''---21 

10 

20 

24 

25 



COMPRESSION OPTION 

NOTE: 
THIS DRAWING SHOULD ONLY BE REFERENCED 
WHEN MOUNTING A SINGLE COMPRESSION UNIT 

23 

17 

22 

28 
/ / K 

/ K 

/ 

CYLINDER 1 
SEE DETAIL 

CYLINDER 2 ~23 SEE DETAIL 

DETAIL B 17 

22 

8-23 

515041-3 

ARCH SHOWN FOR 
REFERENCE ONLY 

.... 
• 
• 

• 
/ 

" 

28 

II 

II 

~ 

• 



COMPRESSION OPTION 

~> 

NOTE: 

SET SCREW 

INNER SET SCREW 

OPEN PORTS 
TOP ONLY 
BACK SIDE 

DETAIL C 
(CYLINDER 1) 
510168 15" 
435228 20" 
435229 30" 

CYLINDER AS SHIPPED MAY NOT BE CONFIGURED 
FOR IMMEDIATE INSTALLATION. RECONFIGURE 
CYLINDER AS SHOWN BEFORE INSTALLING IN EITHER 
POSITION "1" OR "2" (DETAIL C OR DETAIL D) 

8-24 

515041-3 

DETAIL D 
(CYLINDER 2) 
510167 15" 
435256 20" 
435257 30" 

SET SCREW 

INNER SET SCREW 

OPEN PORTS 
TOP ONLY 
BACK SIDE 



COMPRESSION OPTION 

NOTE: 
THIS DRAWING SHOULD ONLY BE REFERENCED 
WHEN MOUNTING A DUAL COMPRESSION UNIT 

31 

19 

18 

19 

34 19 

18 
19 

f 
f 
~ 

f 
f 

f 
f 

DETAIL E 

19 

• • 

1Y~-34 
/ 

8-25 

32 

515041-3 
ASSEMBLY 2 
SEE DETAIL A 
EXCEPT KEY 9,14 
(AIR-BOX) & INTERNAL 

,~, COMPONENTS 

rtJ-o-----34 

/' 

/ 
18---

32 

19 

ASSEMBLY 1 
SEE DETAIL A 

• 

31 

~ 

• • , 
, 



COMPRESSION OPTION 515041-3 

THIS BILL FORA-IR-BOX 10 "'N<jLt: c,vIVIt"'Kt:""'vN I UUAL C,VIVII ,~vv. 

GHU I t: "'Lt LV A 1~ Z~" X LO' ~~ .. A3U' LO "LU 

"'LL O~ MA II OIOVq~ ,OlOVQ0 

M" . IIV" '" IT . I r "''' " "'IT. I -AKI" "" .1 ,.,AKI" \,IlL -"'" ff 

1 IVlvUN liN\; ,.,LA I t: - "WI I GH I 'vv. 1 4"OL[1 

L Ult> I KltlU !lUN I 

0 p,u"r '''''- Bt> PI' I U l74NPT " ~ 

4 tlLVVV ,>UN C,VIL HV"" 1 1 

0 'LU'> 114 "",.,,., I 1 ~'N<V , 

b -r I 4"OLIL 'to'WL 

f HUtie Atit>eMtlLY I 4"OZIU 1 400LIv 

0 P,UAr I ''''"4 Nt' I 1 1 4"OLI" 

~ UUIGt\ UltiGUNNeG I, NP I UUMeti IIG I 1 

~ UUII,;K Ult>CONNl=l,;l, NPT Ker Kcl 

" II.,lUIC,,, UI"C,VNNt:C, I, "",." t:UKV Kc~ r{E 

lU Kt:<jULA IUK KU~-GL-rUGU-til\;.Lltl I 4"OL41 '1 400L41 

I tl",.,,, 4'VVAY VALVE 1 1 

IL I" "r IVIU' -Lt" VVI -LvVV C,1"fTC Z 2 
10 -LU'>, LLmm '6400v I' 

14 1ti/::LcC,IVK, tiVVI/GH L "0<;, 'I 1 

10 IMo X ~U "HCti (LING) L 'tLIOOL 2 4LIOOL 

10 I'V'O LV""VVA"Ht:" (LING) 4 vlvUIO -2 U1UUI0 

"1/ IVIO "'L "HG" (' :U LING) " LI L~ 10 4 LIL"'O 

1~ lumm X 114 tlti"~ (MALI=) " 400241 ~ 460L41 

I~ 110 0';'" r - omm , " I KAIC:>"RT 4 " Lv 'IL I t:" c-UO-C,L-"t\vU 1 

21 <jPA-~b-lo~ 'I 1 
L2 IIING tlAtic 1 1 
L0 IVIO A4U "HC," (LII'IC) L 1bL4VO 7 'OL"VO 
L4 IVIO IHt:K (LING) L +0'100" L .v'vw 

LO 'Ivmm Itt: L L 

Lb IVIO A 'IL "HGti (LING) L v VOLO O'A 

2f IN~U "'\;N, CLAMP "Kc-ssuRE 1 4~050f T '0~oul 

LO "'LA I t: 'I 

L" INrV "'''N, GY L. GVN I KOL I 1 

~U " I U" IVIANI~ULU 1 42102B 1 4[IOL" 

01 VNIV" Ivmm U"",C:> " 4"OLOI '''A 
"L Kt:UUC,t:K, lumm-omm 4 IWA 

~~ i,umm I UtllNG AIK AIK 

04 iomm I VOINC:> Am AIK 

"0 IVV IKt: ,,, I 1 

~b 1'14 tI",." lumm tiVVIVeL " 3 
0 I"VI' lAG' 1 N,O. 1 -,- 4"OL'" 
00 'LU'>, oomm '''A 1 

OJ" IVIALt:-y, 5mm IUtll,N<j IWA 4 

4U -eIVIALe ; IUK, lU"mm-ruBINl:r NIA 4 

'" "t:r " " I "It '"'' AIK ~0~L'O 

8-26 



COMPRESSION OPTION 

AIR-BOX NOTE: 
THIS EXPLODED VIEW SHOULD ONLY 
BE USED IN REFERENCE TO SINGLE 
COMPRESSION UNITS 

30 

4 

5 

6 33 

2 

18 

------ --
------

20 

17 

10 
19 

34 18 
"t=:lrIYtvrf ~:-.. 

7 32 

8 

31 

NOTE (KEY 9): 

25 

33 

33 

1. KEY 9, PART #435262 REQUIRES KEY 8, 
PART #435273 

2. KEY 8, PART #435273 IS NOT USED WITH 
KEY 9, PART #'S 435252 AND 435258 

12 

32 

35 

4 

~ WHT", 1 

C BLK : 4 TO SWITCH 
2 EX EX 

11 ~j\...QR~2 
L v ~ED TO VALVE 
-- "'3 

CYLINDER CYLINDER 

8-27 

36 
34 

515041-3 

3 
1 1 

17 



COMPRESSION OPTION 

AIR-BOX NOTE: 
THIS EXPLODED VIEW SHOULD ONLY 
BE USED IN REFERENCE TO DUAL 
COMPRESSION UNITS 

REMOVE TAB FROM COVER 
ONLY ON DUAL COMPRESS. 
(BOTH SIDES) INSTALL 
KEY 41, WEAR STRIP 

2 
5 

8 

(KEY 9): 
1. KEY 9, PART #435262 REQUIRES KEY 8, 

PART #435273 
2. KEY 8, PART #435273 IS NOT USED WITH 

KEY 9, PART #'S 435252 AND 435258 
20 

17 

, 12 c_" 
EX EX 

11 

27 

37 

r ..:::-. WHT : 1 
BLK 4 TO SWITCH . 

~;\...QR42 
I v RED TO VALVE 

;. ~ 

'<=?--c!.->--CYLINDER ,<=?--~CYLINDER 

8-28 

515041-3 

17 

41 

'~-22 

14 

28 



48 X 20 COMPRESSION ASSEMBLY 516183-6 

COMPRESSION 60Hz MACHINES 50Hz MACHINES 

BILL OF MATERIAL !llbl!>" !lIb lIS!> 

KEY DESCRIPTION QTY. PART NO. QTY. PART NO. 
1 M8 LOCKWASHER (ZINC) 6 280807 6 280807 
2 M8X 20SBHCS 4 010051 4 010051 
3 M5 LOCKWASHER (ZINC) 5 010076 5 010076 
4 M6 LOCKWASHER (ZINC) 15 481889 15 481889 
5 PIVOT BRACKET 2 516110 2 516110 
6 GEAR RACK 4 43b762 4 435762 
7 CAMOZZI 1/4 BSPP 10 MMSWIVEL 1 435240 1 435240 
8 GUIDE SPACER 4 516088 4 516088 
9 OUTER GUIDE, RIGHT 1 516086 1 516086 
10 INNER GUIDE, RIGHT 1 516085 1 516085 
11 INNER GUIDE, LEFT 1 516084 1 516084 
12 OUTER GUIDE, LEFT 1 516087 1 516087 
13 RACK HOLDER 2 516083 2 516083 
14 AIR CYLIN DER 1 516131 1 516131 
15 ROD END 1 516113 1 516113 
16 M8 X 75SHCS 4 165434 4 165434 
17 M8 LOCKWASHER (ZINC) 10 280857 14 280857 
18 SHEILD SUPPORT 1 516066 1 516066 
19 SHEILD BRACE 1 516179 1 516179 
20 CYLINDER SPACER 2 516073 2 516073 
21 M8 X 20 SFHCS 2 010050 2 010050 
22 CLEVIS PIN 1 516114 1 516114 
23 M8 X 20 SHCS (ZINC) 2 160331 2 160331 
24 M6 X 16 SFHCS (ZINC) 6 433922 6 433922 
25 COMPRESSION LINK 1 516065 1 516065 
26 M5 X 12 SFHCS 6 437290 6 437290 
27 COMPRESSION SHEILD 1 516180 1 516180 
28 RACK COVER 1 516093 1 516093 
29 M5 X 16 SBHCS (ZINC) 5 435537 5 435537 
30 M6 X 12 SHCS (ZINC) 7 433919 7 433919 
31 BUMPER BRACKET N/R N/R 1 516162 
32 NUT PLATE 1 516181 1 516181 
33 BUMPER 2 516125 2 516125 
34 M8 X 16 SHCS 4 162395 8 162395 
35 1/2-13 X 3-1/2 HHCS 1 517905 1 517905 
36 7/16-20 HEX LOCKNUT 1 009185 1 009185 
37 1/2-13 HEX NUT 1 432154 1 432154 
38 5116-18 HEX LOCKNUT 2 072132 2 072132 
39 M8 HEX LOCKNUT 1 433068 1 433068 
40 CAMOZZI 1/4 BSPP 8 MM SWIVEL 1 510230 1 510230 
41 SLIDE BLOCK 1 516079 1 516079 
42 M8 FENDER WASHER (ZINC) 1 420322 1 420322 
43 M8 X 35 SBHCS 1 278037 1 278037 
N/S \...vM~RE;x,'vN ~LvT \...vVER -L 516118 -2 516"1:> 

8-29 



-

48 X 20 COMPRESSION ASSEMBLY 

8 
12 

11 
6 

2 

• 

• • • 
• 

8 ~~' SEE DETAIL A 
~ 1-Io.-4--SEE DETAIL B 

~ ~ 1 BACK VIEW 28 

10 13 

8 

------------ ~~' 37 -~------

19 

• o 
o 
o 

516183-6 

27~ 

8 

- .... 
--: .. 

" o " 

• II 
o " 

" 

• II, 

" . . 
SEE DETAILC 

-----
35 20 38---

39 

26 

24 

34---

Q Q 

25 

FRONT VIEW 
17 
23 

I 
I 
I 

I 

I 

24 

18 



48 X 20 COMPRESSION ASSEMBLY 
COMPRESSION BAR 

7 

17·-~k'::'1W 6 

1 

22 

23 

DETAIL A 

8-32 

516183-6 

13 



48 X 20 COMPRESSION ASSEMBLY 
COMPRESSION BAR 

COMPRESSION 

BILL OF MATERIAL 

KEY DESCRIPTION 

1 TORSION TUBE 
2 BALL BEARING 

3 SUN GEAR 
4 BEARING BLOCK 
5 GEAR SPACER 
6 COMPRESSION BAR COYER 

7 BALL BEARING 

8 M10 FLATWASHER (ZINC) 
9 REAR COMPRESSION BAR 
12 BEARING MOUNT, RIGHT 
13 MlO X 50 HHCS (ZINC) 
14 MlO LOCKWASHER (ZINC) 
15 MlO HEX NUT (ZINC) 
16 M8 LOCKWASHER (ZINC) 
17 M8 X 20 SBHCS 
18 BEARING MOUNT, LEFT 
19 M5 LOCKW ASHER (ZINC) 

20 M5 X 12 SBHCS (ZINC) 
21 M5 X 16 SBHCS (ZINC) 
22 M5 HEX LOCKNUT 
23 COMPRESSION BAR PAD 
24 SQUARE KEY 

25 M10 HHCS (ZINC) 

516183-6 

60Hz MACHINES 50Hz MACHINES 

516184 516185 

QTY. PART NO. QTY. PART NO. 

1 516177 1 516177 
2 435100 2 435100 
2 281992 2 281992 
2 516082 2 516082 
2 516112 2 516112 
1 516178 1 516178 
12 434655 12 434655 

20 251267 20 251267 
1 516176 1 516176 
2 516090 2 516090 
4 438303 4 438303 
4 010078 4 010078 
4 164962 4 164962 
4 162381 4 162381 
4 010051 4 010051 
2 516091 2 516091 
5 010076 5 010076 
5 175914 5 175914 
5 435537 5 435537 
5 266059 5 266059 
1 435770 1 435770 
2 435213 2 435213 

4 278997 4 278997 

8-31 



48 X 20 COMPRESSION ASSEMBLY 
AIR BOX 

COMPRESSION 

BILL OF MATERIAL 

KEY DESCRIPTION 
1 1/4 BSPP 4-WAY VALVE 
2 SELECTOR, SWITCH 2 POSITION 
3 CAMOZZI 1/4 BSPP 10 MM SWIVEL 
4 MOUNTING BASE 
5 M6 X 40SBHCS 
6 M6 LOCKW ASHER (ZINC) 
7 COMPRESSION FORCE LABEL 

8 COMPRESSION LABEL 
9 WIRE HARNESS 
10 AIR VALVE MOUNT 
11 FILTER/ PRESSURE REGULATOR 
12 M6 HEX NUT (ZINC) 
13 ADAPTER - 1/4 BSPP TO 1/4 NPT 

14 ~ DISTRIBUTION 
15 GUN COIL HOSE 
16 PLUG 1/4" BSPP 
17 M5 X 30 SHCS (ZINC) 
18 M5 LOCKW ASHER (ZINC) 
19 M5 HEX NUT (ZINC) 
20 10MM TEE 
21 FITTING 1/4 BSP TO 8MM ELBOW 
22 1/4 NPT MUFFLER 
23 FLOW CONTROL VALVE 
24 10MM X 1/4 BSPP (MALE) 
25 10MMTUBING 
26 8MMTUBING 

8-33 

516183-6 

60Hz MACHINES 50Hz MACHINES 

516184 516185 
QTY. PART NO. QTY. PART NO. 

1 435245 1 435245 
1 436236 1 436236 
4 435240 4 435240 
1 436229 1 436229 
2 516167 2 516167 
2 481889 2 481889 
1 516130 1 516130 
1 516129 1 516129 
1 435463 1 435463 
1 516092 1 516092 
1 516133 1 516133 
2 005465 2 005465 
1 435253 1 435253 
1 435244 1 435244 
1 435254 1 435254 
2 435261 2 435261 
2 421652 2 421652 
2 010076 2 010076 
2 169440 2 169440 
1 435243 1 435243 
1 510230 1 510230 
2 435108 2 435108 
1 516132 1 516132 
3 435241 3 435241 

AIR 435250 AIR 435250 
AIR 435264 AIR 435264 

..l w ,0 {I :~ K 

cY G :r ~~ RE 

AL 
VE 



48 X 20 COMPRESSION ASSEMBLY 
AIRBOX 

/ 
\ 

DETAIL C 
( 

9 , 
SCALE 2: 7 \ 

18 

15 

17 

7 

, , 

~ I I 
, 'Q , , 

10 ~ .! ! Q 
, , 

I I , 

DETAIL B 

8-34 

516183-6 

25 

24 

11 , 
'----- , -

" ---I , 

19 

25 

12 



48 X 20 COMPRESSION ASSEMBLY 
AIRINLET 

COMPRESSION 

BILL OF MATERIAL 

KEY DESCRIPllON 

1 BLOCK DISTRIBUllON 

2 PLUG 1/4" BSPP 

3 BANJO-FEMALE 

4 HOSE ASSY. 

5 ADAPTER 1/4 NPT 

6 QUICK DISCONNECT, NPT 

7 M5 X30 SHCS (ZINC) 

8 M5 LOCKWASHER (ZINC) 

9 M5 HEX NUT (ZINC) 
10 STUB MANIFOLD 
11 1/4 BSPP 10MM SWIVEL 

8-35 

516183-6 

60Hz MACHINES 50Hz MACHINES 

516184 516185 
Q1Y. PART NO. Q1Y. PART NO. 

1 435244 1 435244 

2 435261 2 435261 

1 435272 1 435272 

1 435270 1 435270 

1 435273 1 435273 

1 435258 1 435258 

2 421652 2 421652 

2 010076 2 010076 

2 169440 2 169440 
1 421629 1 421629 
1 435240 '1 4;:s5240 



48 X 20 COMPRESSION ASSEMBLY 
AIR INLET 

, , , , 

I I , , , , 

I I , , , , 

DETAIL C 

8-36 

516183-6 

4 

5 

6 



8-37 



PHARMA MACHINE OPTION 

Description of operation: 

This feature enables the machine to look for lids on two 
different height totes. The check lid photo-eye (7CRE) 
determines when the package height photo-eye (4CRE) and 
lid detection photo-eyes (SCRE & SCRE) are checked to 
determine whether or not a strap is required. When the 
check lid photo-eye (7CRE) is initially blocked, the tote 
height and lid detection photo-eyes will determine if a 
strapping cycle is required or not for the tote. 

1. The machine must be in Automatic mode for the pharma 
option to function. 

2. High totes that block the Package Height photo-eye 4CRE: 
A. Will be strapped if the "High" photo-eye SCRE is also 

blocked (lid present). 
B. Will not be strapped if the "High" photo-eye 5CRE is 

not blocked (lid not present). 
3. Low totes that do not block the Package Height photo-eye 

4CRE: 
A. Will be strapped if the "Low" photo-eye SCRE is 

blocked (lid present). 
B. Will not be strapped if the "Low" photo-eye SCRE is not 

blocked (lid not present). 
4. Packages that meet the strapping criteria above, will be 

PREFERRED 
CONFIGURATION 

strapped per the automatic strapping mode selected on the ALTERNATE-1 
operator control pendant. CONFIGURATION 

Note: If the photo-eyes determine that a strap cycle is required 
and the optional Package Stop (515697) is installed (and turned 
on) the package stop will raise to hold the tote's position for 
more accurate strap placement. 

Basic Installation & Set Up: 

1. Mount the lid detection and height detection assemblies to 
the machine's chute as shown in this manual. 

2. Set photo-eyes 5CRE and SCRE to the center of the arch. 
3. Set the range on the "Low" photo-eye SCRE to just "see" 

the lid on the low tote and no further. 

516 

ALTERNATE-2 

1
4

7 

4. Set the range on the "High" photo-eye 5CRE to just "see" 
the lid on the high tote and no further. 

5. Set the packClge height photo-eye 4CRE to just above the 
low tote (the eye should not detect the low tote.) 

1 
4 

CONFIGURATION 7 

S. Set the check lid detection photo-eye 7CRE as low as 
possible to the conveyor. 

Note: The lid detection assembly preferred mounted is on the 
entry side of the chute. It may be alternately mounted on the 
exit side only if the package height photo-eye assembly is also 
mounted on the exit side. If both assemblies are mounted on 
the same side, the lid detection photo-eyes must be over the 
lid area of the tote and not the side of the tote when the check 
lid photo-eye (7CRE) is initially blocked. 

8-38 

516 

.. 

516 

.. 



PACKAGE HEIGHT PHOTO EYE 

LID DETECTION 

ITEM NO. 
1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
12 
13 
14 
15 
16 
17 

SEE DETAIL A 

4CRE 

7CRE 

QTY. 
1 
2 
4 
2 
1 
2 
2 
4 
4 
4 
1 
1 
4 
4 
1 

1.4' 

PART NO. 
515667 
515668 
434670 
515669 
515671 
515670 
515988 
262617 
481889 
515732 

515849-7 
515849-4 
434740 
174364 
515994 
292217 

-----ARCH 
REF. 

515825-4 

DESCRIPTION l 

PHOTO EYE MOUNTING BRACKET 
PHOTO EYE PLATE 
010 X 16 ROLL PIN 
CLAMP 
LABEL, PACKAGE HEIGHT 
KNOB WITH FLUTED RIM 
PHOTOELECTRIC SENSOR 
M6 FLA TWASHER (ZINC) 
M6 LOCKWASHER (ZINC) 
M6 X 12 THREAD FORMING SCREW 
LABEL 7CRE 
LABEL 4CRE 
M3 X 20 HEX HEAD 
M3 HEX NUT (ZINC) 
MIRROR BRACKET - PACKAGE HEIGHT 
REFLECTIVE TAPE j 

8-39 



PACKAGE HEIGHT PHOTO EYE 
LID DETECTION 

8 

13 

4 

o 
o 

8-40 

515825-4 

10 DETAIL A 

5 

3 

6 

14 



LID DETECTION ASSEMBLY 

ITEM NO. QTY. PART NO. 

1 1 515667 

2 2 515668 

3 4 434670 

4 2 515669 

5 1 515671 

6 2 515670 

7 2 515566 

8 2 262617 

9 2 481889 

10 2 515732 

11 4 432412 

12 N/S 515825 

13 1 515849-5 

14 1 515849-6 

15 4 433115 

16 4 164966 
..... ~ .... --

DESCRIPTION 

PHOTO EYE MOUNTING BRACKET 

PHOTO EYE PLATE 

010X16ROLLPIN 

CLAMP 

LABEL, PACKAGE HEIGHT 

KNOB WITH FLUTED RIM 

PHOTOELECTRIC SENSOR 

M6 FLATWASHER (ZINC) 

M6 LOCKWASHER (ZINC) 

M6 X 12 THREAD FORMING SCREW 

M4X 16SBHCS 

PACKAGE HEIGHT PHOTO EYE 

LABEL (HIGH TOTE) 5CRE 

LABEL (LOW TOTE) 6CRE 

SHCS M4x25 (GL V) 

NUT M4 (WU-ZINC) 
~.---- ... --~ .-.----

8-41 

ARCH 
REF. 

SEE DETAIL A 

o 

515816-2' 

o 



LID DETECTION ASSEMBLY 

3 

6 

I 
I 

DETAIL A 

-----E 
\ 

I 

4 

4 

DETAIL E 

8-42 

515816-2 

10 

5 

7 



PHARMA PACKAGE STOP OPTION 515821-3 

KEY DESCRIPTION PHARMA 

QTY. PART # 

1 M5 X 16 SFHCS (ZINC) REF 280279 

2 M5 LOCKWASHER (ZINC) REF 010076 

3 M5 X 16 SHCS (ZINC) REF 011214 

4 INTERLOCK SWITCH ACTUATOR REF 438752 

5 M5 FLATWASHER (ZINC) REF 171571 

6 M5 HEX NUT (ZINC) REF 169440 
7 M6 LOCKWASHER (ZINC) REF 481889 
8 ENTRY CONVEYOR TABLE-TOP WELD. REF 515559 
9 EXIT CONVEYOR TABLE-TOP WELD. REF 516875 
10 TABLE-TOP FILLER (RH) REF 515321 
11 TABLE-TOP FILLER (LH) REF 515322 
12 M6X10 SHCS REF 281015 
13 M8 X 30 HHCS (ZINC) REF 252266 
14 M8 LOCKWASHER (ZINC) REF 162381 
15 M8 HEX NUT (ZINC) REF 164953 
16 THR. FORM SCREW 6-19 X 3/8" REF 515190 
17 TABLE-TOP SHIM AIR 515254 
18 BELT TENSION CAM 2 515522 
19 MOTOR COVER REF 516303 

20 CONV MOTOR BRACKET REF 519525 

HOT KNIFE WIRE GUARD 
ITEM NO. QTY. PART NO. DESCRIPTION 

I I 515811 HOT KNIFE WIRE GUA RD 

2 2 515861 GROMMET 3/8"x5/8"xl /8" 

3 I 281532 M5 X 10 SHCS (ZINC) 

4 I 010076 M5 LOCK WASHER (ZINC) 

3 

8-43 



, 

I 

\ 

PHARMA PACKAGE STOP OPTION 515821-3 

/ 

I 

\ 
, 

9 
... -----

"B---~~~r'~ 
19l--+­--.....u.-..... 

FRAME SECT. & PLUG 
SHOWN FOR REF. ONLY 

lj 

, , 

~ 

DETAIL B 
SCALE 1 : 5 

REF 

SEE DETAIL ~ ~:r~~I"" 
2 

FRAME SECT. & PLUG 
SHOWN FOR REF. ONLY 

10 

, 

= 

8-43 

2 
3 

NOTE: 
FINGER STOP OPTION SHOWN ON EXIT 
SIDE. 
CAN BE MOUNTED TO ENTRY SIDE. 

D 
13 

15 

14 

(11) FILLERS MOUNT TO 
REAR FACE OF ARCH 
USING KEYS 12&19 
(ONLY USED ON 20" 
ARCH ASSY. #515031 



PHARMA PACKAGE STOP OPTION 

20" ARCH 

KEY DESCRIPTION PHARMA 

QTY. PART # 

THESE ITEMS ARE REQUIRED FOR PHARMA CONVEYOR 515821 

1 SELF TRACKING BELT 2 515368 

2 PACKAGE STOP ASSEMBLY 1 515697 

3 M8x16 HHCS (GLV&WU) 2 172945 

THESE ITEMS FROM STANDARD CONVEYOR XXXXXXARE NOT REQUIRED 

TENSION ROLLER SHAFT -1 515495 

TENSION ROLLER TUBE -1 515494 

BALL BEARING -2 421210 

SPACER -6 421294 

BELT TENSION CAM -2 515522 

ROLLER TUBE -1 515497 

ROLLER SHAFT -1 515498 

BALL BEARING -2 515499 

M6 FLSTWASHER (ZINC) -2 262617 

FILLER PLATE -1 515471 

SELF TRACKING BELT -2 438460 

WEARING PARTS ARE THOSE ITEMS WHICH ARE UNDERLINED 

NOTE: 
REFER TO SECTION 6 OF MANUAL FOR 
STANDARD CONVEYOR COMPONENTS 

8-43 

515821-3 



515821-3 

DETAIL A 

--:1 

8-43 



PACKAGE STOP ASSEMBLY 515697-2' 

ITEM NO. QTY. PART NO. DESCRIPTION 

1 1 515696 BELTTENSION CAM - ASSEMBLY 

2 2 515681 TENSION ROLLER SHAFT 

3 2 515680 TENSION ROLLER TUBE 

4 4 421210 BALL BEARING 

5 4 251267 FW (Ml0(GLV&WU-ZINC)) 

6 1 515686 PIN HOUSING 

7 I 515690 DRY BEARING DIA.13 

8 1 515691 DRY BEARING DIA.16 

9 1 515687 STOP PIN 

10 1 515693 COMPRESSION SPRING , 
11 1 515688 LEVER 

12 2 515692 DRY BEARING DIA.6 

13 1 515689 PIVOT PIN 

14 1 293902 M4 X 5 SSS CUP 

15 1 515695 SOLENOID BRACKET 

16 1 439241 SOLENOID 

17 1 515797 PUSHER 

18 1 005465 M6 HEX NUT (ZINC) 

19 3 281532 M5 X 10 SHCS (ZINC) 

20 10 262617 M6 FLA TW ASHER (ZINC) 

21 7 173028 M6 X 16 HHCS (ZINC) 

22 2 171570 M4 FLA TW ASHER (ZINC) 

23 2 515684 ROLLER TUBE 

24 2 515683 ROLLER SHAFT 

25 4 515499 BALL BEARING 

26 2 515822 SHORT FILLER PLATE, 2-BELT 

27 2 420216 M4 X 10 SHCS (ZINC) 

28 2 515833 DEEP GROOVE BALL BEARING , 
29 I 515799 TOGGLE SWITCH HARNESS 

30 1 515840 TOGGLE SWITCH 

31 2 516236 BRONZE FLANGED SLEEVE BEARING 

8-47 



PACKAGE STOP ASSEMBLY 

23 25~ 

21-~ 

4-......... '"'~ 

3 10 

11 

8-48 

13 

12 

515697-2· 



SIDE GUIDING KIT 

ITEM NO. QTY. 

1 REF 

2 1 

3 REF 

4 REF 

5 4 

5 

PART NO. 

REF 

515977 

REF 

REF 

515828 
~-. -----

TABLE 
REF. 

2 

515815-1' 

DESCRIPTION 

CLAMP BRACKET ASSEMBLY 

PHOTO EYE BRACKET - PHARMA 

CLAMPING KNOB 

PHOTOELECTRIC SENSOR ASSEMBLY 

SIDE GUIDING ASSEMBLY 
- "'~ 

5 

SEE DETAIL I-\-~ 

3 DETAIL A 

8-49 

ALL REFERENCES INCLUDED 
IN STANDARD CONVEYOR 

TABLE 
REF. 



SIDE GUIDING ASSEMBLY 515828-1 

ITEM NO. QTY. PART NO. DESCRIPTION 
1 1 515826 

2 1 280831 
3 1 515872 
4 1 160331 
5 4 280335 
6 2 162381 
7 2 164953 
8 1 515827 
9 1 515813 
10 1 420216 
1 1 1 515820 

- -

11----

8 

Q 

7 

6 

5 

4 

SIDE GUIDE MOUNT 
M8 X50SHCS 
SIDE GUIDE RAIL 

M8 X 20 SHCS (ZINC) 
M8 FLATWASHER 
M8 LOCKWASHER (ZINC) 
M8 HEX NUT (ZINC) 
CLAMP PLATE 
RUBBER BUMPER 
M4 X 10 SHCS (ZINC) 

PLASTIC KNOB WITH THREADED THRU HOLE 

I 
I 

<:b 

8-50 

ENTRY CONVEYOR TABLE 

EXIT CONVEYOR TABLE 

3 

() 

-

10 

9 

I 



SIDE GUIDING ROLLER KIT 516333-r 
ITEM NO. QTY. 

1 REF 

2 1 

3 REF 

4 REF 

5 1 

6 2 

5 

PART NO. 
REF 

515977 

REF 

REF 

516327 
515828 

TABLE 
REF. 

DESCRIPTION 

CLAMP BRACKET ASSEMBLY 
PHOTO EYE BRACKET - PHARMA 

CLAMPI NG KNOB 

PHOTOELECTRIC SENSOR ASSEMBLY 

SIDE GUIDING ROLLER ASSEMBLY 
SIDE GUIDING ASSEMBLY 

6 

5 

SEE DETAIL A 

DETAIL A 

NOTE: 

ALL REFERENCES INCLUDED 
IN STANDARD CONVEYOR 

KEY 5 & 6 CAN BE MOUNTED ON EITHER 

TABLE 
REF. 

TABLE TOP AS REQUIRED BY CUSTOMER APPLICATlm 
KEY5 SHOWN ON ENTRY TABLE 
KEY 6 SHOWN ON EXIT TABLE 

8-51 



SIDE GUIDING ROLLER KIT 516327-1 

ITEM NO. PART NUMBER DESCRIPTION EXPLODE/QTY. 
1 1515872 SIDE GUIDE RAIL 2 

2 515820 PLASTIC KNOB WITH THREADED THRU 2 HOLF 
3 280797 14" ROLLER 4 
4 ;280335 M8 FLATWASHER 8 
5 162381 M8 LOCKWASHERJZINCj 4 
6 280831 M8 X 50 SHCS 2 
7 160331 M8 X 20 SHCS (ZINC) 2 
8 515827 CLAMP PLATE 2 
9 ~16328 SIDE GUIDE SUPPORT RIGHT 1 
10 HNUT M8 HEX NUT (ZINC) 4 
11 516328 SIDE GUIDE SUPORT LEFT 1 

3 
10 

3 

5 

7 1 1 

6 

4 

8-52 



ELECTRICAL SCHEMATIC [IQQJ 

LBX-2330 PHARMA, 1 PHASE 
519358-3 

I U ~I 

~--------------------------~~:---------------------------------------------~ 
I~u leB 15A 1U L 
)----------------------------------------------------------------------------3 

100 

101 
( 

102 

103 7U 

104 
lFU 

3SSR 4~ 
J8-1 3LI ~I-l J8-3 4LI 

2A L_4~ ~~. J 
2FU 3L2 J9-3 J9-1 

105 IT 10 9 8<; 'I 6 5 'I 3 
29 1 

2A 

NOTE: A A A AAA .A...-A A AA..A~ 
5& 10 

106 

107 

THE COOLEST AND 

~ 1&6 I I 
THE WARMEST HOT 
KNIFE. HOT KNIFE I:I@ 

[jQ1] NOTE: REMOVE JUMPER FOR 240 VAC 
r--l 

108 
LI I~V~C L2 

IPS 

109 
+ ~?~66 -

110 I II ~ 2 

J7-1 

111 

112 

~ 7FU 
J7-2 

II 206 eLED4 II 
16A I 400 R~ 

ICR 
4FU 

'-----' ,..., 
407 215 

~?LEDI I 407 R2 
12.5A ..r--L 

113 
5FU 208 

.... , 

I 411 R3 !(LED2 
12.5A 

114 
6FU 213 

.... , 

L 415 R4 !(LED3 
12.5A 

8FU 
~ ... , 

115 
I 

500 
~ !(LED5 

12.5A 

9FU 
~ .-, 

116 
1 

504 R7 !(LED6 
12.5A .... , 

117 
2PS 

118 --0 J3-3 
PLC 

J6-5 4 POWER 
L+ SUPPLY M 

3A 14 

-

2 

200 200 
8-53 



ELECTRICAL SCHEMATIC [@J 

LBX - 2330 PHARMA, 1 PHASE 
118 -- -11QQj - *12011 

12021 
PUSH 

TO 
INTERLOCK sw 

4 

200 
NOTE I STOP 

4 
II 7 >I 5 .-,... 28 -"I( 15 

~~~ 
J5-3 lSI IS3 E-6 E~ I P8 J6-1 

201 ~ I 418 I ~ 
33 . 

-cw 

202 
'Ril' 8-6 

'8200HM 
J13-8 1K 1/2W J/2W R9 

203 ~ 8-~ 
4 PIA 10K 

~ 32 31 30 

==.l4 5 6 
8-4 

100 I V/F CONV. ~ 10.0 I 123 

204 

205 

206 

207 

208 

JI-8 STALL 

J;;'-5 ~ 101 
0- ~ I 10.1 I 

J5-8 

~ JA-7 2PR~ 0- 102 

J -10 J6-8 
CYCLE F-3 

4 .....l.- 8-8 JIO-3 103 

2P8~>~ 10.3 I J3-8 

J3-2 
F-2 F-I 

/F4 JI0-2 " -
JI-IO 

h POSITION 

209 

210 

J,5,-6 " /.: ;PRS ~ 104 I I lOA 

': tJ"7 
J5-1O 

J;3.-1 o-IPRS~ 105 I 10.5 I 

211 C~I<OK 
62 61 60 

212 /4 5 6 8-9 106 
I V/F 10NV'3 ~ I 10.6 I 

213 

214 

215 

216 

217 

L204 15 

I I 202------0 10.7 
JI-I h 

J6-2 

~ /.: DISPENSER 0 
JA-I h 4PRS-%> II I I 11.0 

" ~ 'l JI-6 1: OU OFSTRAP 
J~-4 1: " ~ III 

I I 11.1 

" P3 10K 
CW-
r~~ 

rtz~-- _L_~O 112 

I I ,4 5 6, P 11.2 

'I V/F~ONV'3H 
t.. ____ ,-____ ....I 

---303 L-204 

218 

219 300 
8-54 

519358-3 

118 
2 

0 
J6-3 

~ '" 
IL+ 1M 
2L+ o J3-10 

J6-6 2M 

1 
1M I 

J6-7 
?M 

T 

213 
2P8L 

,).5 hB-5 , / 8-2~ JI1-4 
G 

J12-1 " / , 'l 

212 
217 

308 ----, 
200 C-31 2S0L C-2 @J / .. A "-00.0 __ -<~.:-""-J \ r-...... -----l 

"V J1-2 

111 =-t 4MTR TESTi 208 I 
20lA J3-7 

201 ' ISSR ' 
( 00.1 , J2-4 

J23 ' 306 _:""-J 

113~ 
S2 2MTR TEST 12091 

( 002 
202 412 , J4-2 

J4-1 , , 
203 01 413 

( 00.3 J4-4 
J4-3 

204CTR 
J5-9 

r---l COUNTER 

J4-5 

204 0 416 
( OOA , J4-6 

J3-4 , , , , 
114L! 

J2-6 

( 00.5 
205 ' 417 

J2-7 S3 3MTR TEST 1210 I 

112 • 
LSIIMTRTESTWIl 

206 
( 00.6 

~ 409 
J4-8 

J4-7 

207 501 
~ • 505 

III 

CLAMP/ 
CMPRS. 

pi SPENSER 
400 

12031 

FEED 

12041 

TAKE UP 

12051 

REV 
TENSION 

12061 

TENSION 

I 

12071 

NDEX 

300 



ELECTRICAL SCHEMATIC ITQQ] 

LBX - 2330 PHARMA, 1 PHASE 
219 

JII-I / // LOW 

300
4 

301 

302 

303 

304 

305 

306 

307 

308 

309 

310 

311 

312 

313 

314 

315 

316 

-0----«----f---\ STRAP,' 113 J /... " 11 eRE r------:.~>--------! 
-+~~~-----,,--j OPERA TORLESS 13001 

J13-7 )I( INTERLOCK 109 

11.3 I 

/... I I ... ' J - -O-------<~,-----1 r------;.~>-----l 11.4 I 
E-I E-2 

JII-2 1( ~ STRAP~r-----' 
~ 1( ~ Y I 11.5 I 

J13-2 ~ AUTO B II 

217 ~~ __ 3P_B--o~ o-----i> 116 

STRAPS 

01-+-23 

+--+'-*'-0 1 0 )( : 
I I I ! I 
I I I I I 

B-12 117 

~ 

I 11.6 I 

I 11.7 I 
I! I ! I 
II~II 
I ! I I o )I( ~( 

2SS 
I 12.0 I B-I,3-~1~2~0_{~~J ~. 

J13-4 CONVEYOR (NOTE 3) ~ 4 
12.1 I 

JII-3 // CONVEYOR 
-0---«----[---, SHUTDOWN " 122 Jr---, 

/.." ,3CRE t-----------;.~>----l -- -Q-<<f,-----... ___ / / L. -==-...1 
JI3-3' 

12.2 I 
J13-5 REFEED/ACR (NOTE 4) 13021 4 

12.3 I 

12.4 I 

ITDR C-5 

205 r.r~" '~ -----~~~-------7 124 ,-_--, 

cw- .'-=--' 
CLAMP /CMPRS. 

12.5 I J13-6 C-4 _.:L_ C-~I ___ ~I':~{~~J ~ I +-+0--('«:-·-·-----t~S;.)--~? . 

ACR ENABLE (NOTE 2) 13031 4 
12.6 I 

J5-2 

I 12.7 I 
/ // HIGH/LOW 
/ ___ -1"---.... BUNDLE '~ 

13.0 I /;" 14cRE r-----------) 
~.:------"..--_/ / 

/ // HIGH BUNDLE 
______ -<.; ___ -[---, LID/ NO LID "~ 

13.1 I /.." ,5eRE 1----------/ -- ----<~,-------..--_/ / 
/ // LOW BUNDLE 
.f-:"'_--'---, lID/ NO LID '~ 

13.2 I /..,' ! 6CRE 1------------)-
~ ... --------..--_/ ..-

/ // CHECK HEIGHT 

/, ~---i7C~\_~-~~~~-~~~ 13.3 I • -.. _/ "'/ 

" R81.5K 1/2W 

519358-3 

219 

C~~~2::,1O~-;::;::~ HOT KNIFE 2 ( QI.o 3SSR 106 
J4-10 

2 2 
-, ACR 

~ // 'ON 
~- -:-;~-------i2CRr-:=:---

J12-10 , __ / 

/_, ERROR 
~_21~_~ I 'INTERLOCK 
~--""1 4CR}---------

Jll-9 , __ / 

_, CONVEYOR 

403 

404 

403 

404 

317 

508 

509 

510 ~ ,/, INTERLOCK 
~ ............... :y,--""1 5CR }--------- 511 

Jl1 H 8 ..... _-/ 

402 

207 -----,., DISPENSER 
215 01 2SS BRAKE 

( Q1.5 R 
J2-10 S4 4MTR TEST 13041 

2 D-I AUTO ON D-2 13051 

~16 't-- ..... /,' 
01.6 ~~--~ G r-+--)>)--D-4 / .... _, I ,/ Jll~5 

1 
217 D~3 , __ ..... / I 

~----{yL.j ~ .............. -"""\.: / .... ---1, 
LOW STRAP - STEADY 
ERROR - FLASHING 

PACK 
220 /-..... , STOP 

fQ2.O\"4V . ~--'5SSR}----O-- 405 
~ \ ____ / A2 

R9 820 OHM 1/2W 

317 
1 20 

B-15 __ CW P410K • J12-7 '----' I 
~ ____________ ~~~ __ ~2~1 __ ~r-_~~~-...I 

318 
J12-8 ~ -;3 503 i:'3 RIO 6'8oc5HM I/2W 

B~507 

319 400 400 
8-55 



ELECTRICAL SCHEMATIC [jQQ] 

LBX - 2330 PHARMA, 1 PHASE 
519358-3 

319 

400 4 
4 

401 

402 

DISPENSER 
4MTR 

319 

111 ---.-o-+--o-1[----?-~~---____«JJ:----__S~ 
J2-2 2 ISSR 1 JI-3 

22 BRAKE 1 SOL 
I---+-~--____c}__~ rC--~D----4 

L __________ J J4-9 J 1-4 

2 

403 

404 

= ~1 j " 'f 16 r7r~, 17 , , 
L---________ , r -------1>- Yi-I--()-----l~"'i. ):,1----()-1-H -

, , 3CR J12-9 - JI2-S 6CR 
, , ACR 'f 

-1 j- SMTR -}j-r------1 

405 

406 

407 

408 

409 

410 

411 

412 

413 

414 

415 

416 

417 

418 

419 

SSSR \ 3S0L 
I I 40 ---'-- 41 /~ A ... ' 112 _. ---<0-, r--o~-----<o C~----«.-~.J \ r'------,>--------~ 

13 I I 14 ," V ;/ 
PACK STOP 

14001 INDEX MOTOR & CONTROLLER 

112 ~~_R_ED----l 
J2-9 

14011 

BLUE 

14021 

20 7 __ -=-20:..:6:..:A--l---{.~_YE ___ L-----j 

113 ~,--_RE_D---I 
J2-8 

209 ___ :..:2-=-02-=-A_~:~_B ___ L ___ UE~ 

210 • 203A ~,~_Y:..:E=-L ~ 

114 ~f--_R_ED~ 
J2-5 

212 204A ~ BLUE 6 

214 ~. ___ 20_SA_~ YEL S 

FEED/TAKEUP MOTOR & CONTROLLER 

TENSION MOTOR & CONTROLLER 

4 3 

201 • 33 ~:~ __ -=I40....:4....:I....:p....:N,,-K ___ VIO 140s1 

8-56 

14031 

BLK 

BLK 

BLK 

J3-S 

J3-6 

JI-9 

2 f----').)---0-4 
JI-7 

2 

500 



ELECTRICAL SCHEMATIC[lQQ] 
LBX - 2330 PHARMA, 1 PHASE 

519358-3 

419 

500 

501 

502 

503 

504 

505 

506 

507 

508 

509 

510 

511 

512 

513 

514 

515 

516 

517 

518 

~
E_7 38 _~ ~_~ 

J12-2 ' , J12-4 
4CR 

40 E-9 
-~{---0--7 
I, J12-3 

~
E_3 41 _~ ~_~ 

J1O-7 ' , J1O-9 

5CR 43 E-1O 

-~;':---0--7 
I, J1O-8 

NOTE: 
5 & 10 
THE COOLEST AND 
1&6 
THE WARMEST HOT 
KNIFE. 

IT 

4Ll 

10 

1 0 '----'1 

o 
ALTERNATE TRANSFORMER CONNECTION 15031 

FOR 230 VAC MACHINES 

--------~jY1(Y\~--------
15041 
NOTES: 
* Indicates component supplied by customer. 
Components shown with dashed lines are optionaL 

2 

Jll-6 

Jll-7 

ERROR INTERLOCK 
ENERGIZED IF NO ERROR 

CONVEYOR INTERLOCK 
ENERGIZED IF CONVEYOR ON 

15021 

CUSTOMER SUPPLIED INHIBIT 
CLOSED TO STOP BUNDLES 
FROM EXITING STRAPPER 

3L2 

1. Signode supplies jumper as shown. If customer supplies remote E~Stop the jumper must be removed. 
2. Connect wire #4 to PlC Input 12.6 to enable Automatic Cutoff and Refeed (ACR) option. 
3. Connect wire #4 to PlC Input 12.1 to run conveyor on error. 
4. Connect wire #4 to PlC Input 12.3 on ACR equiped machines to attempt refeed first then AeR. 

8-57 



ELECTRICAL SCHEMA TIC [jmJ 

LBX - 2330 PHARMA, IPHASE 

- 100-118 

519358-3 

l-~_-. ___ . .... T_~. _.... -'~_-... ~ ~ ... _ .. ___ -" ___ .Fr_a. n. 9._a ...... ~s ... _ Deutsch 
,-- -100 -[Schema ~fect-rique-des-connexions """"o'SCHALTPLAN - -.----."--.. . ........... ---.-.-----
[1oiiC.meChaffante ~ --..-..- ~JHEI:zI<E:L~--.~.~.~.-.~.-----~=::--_~._~~ _______ ~~ 
r1ii4-1REMARQ[jES:E~NLE\iEz~coNNEXfONPou-Ff24oVAc- -ANMERKUNG: ENTFERNEN Sle ANSCHLUSS FOR 240VAC 
r 1PS iAJimentatlon ... -STROMvERSORGUNG -
: !REMARQUES:5 & 10 estle plus frals & 1& 6 est Ie chaud Ie iANMERKUNG:5 & 1 0 IST'';D'"'Ac;SO"Kc;Uc;~~ ;-;HLSTE UNDSCHWARZES & ' 

~2~~-~i~::f.~~n~~CEiu~~::;~i~--------------~ .. --t~~~~~~~~Ep[-61"S-Efi.EIZI<EL,--~-~~~~-----.~----
, I'--~--- ----; 
~l "~ __ , 

, 200-218 1····· .. ··,,--------1. -"--'---F;an!;ais .' .. M ........ --,,-- ................... ---•• --•• --.'-.--.-- Deutsch 

r iO(i" !Interrli·p-teurde-verrouillage···"'''·--------·,· iZum Anhalten drOcken ........ ,,-.. ---------... . 
~---.---.. -.-, ... ".,+----.---.. , ...... -------------.. -.. , ... ,-----_ ... ,-_._,.,-.,-".----------,.,',.". ., .... ____ -_._--, ..... _ _ -_._,,,,,_.,.. __ -,--,---_.... -- - - --"""-' ... 
I 201 IRemarque: 1 IANMERKUNG: 1 r- 202 -TPresserpour arr~te-r---~---' ~------iSTOSS ZU MiSCHLAG----------- .----_~. ___ ~,_., ... ~ __ -ci 

P03jM6TEtJRi3EBiTJ::iEN------- 'Ens chuB -----~--.----. ~~-. 

120~_Ir"ClTElJI<DEI<~\fPJ,E~Ei'J:r___ . 'R 0 ckzu 9 s ~ ~ ~ ~ _____ ~.~ 
I 205 ilNVERSION MOTEUR TENSION LlENfiliickW~rti~~.~ds~a_nn,4ii-tr~l~ ~~. ~....-
r--2os--fMOTEDRTENSfoNi:iEN ~------ 'Bandspann Antreib I 
ri07--rMc5TEURDETETEDECERCLAGE-----~-~----~--tAggregat--------~.~-~-----------~----,-~.-_i 

r 208 IS44MTRESSAI - ~ --. ---lS44MTRT~-- -------,--' 
J 209 IS2 2MTR ESSAI -S2 2MTR TEST 
[--ili--!S3 3MTR~ESSAllS3 3MTR TEST 
1--"--·2'1-~C-'tS·1 ... 1iiffFfE·S'SAl------.. '''.... . .... -- ----,-.. -.. -". . .... ---"TsT1"Mfi=fTE'sT'-
:3PRS"IFfN~iJERAVALEMENT 'Stilistand 
12PRs-1TETEENp.o.-------- ~ .---- ····~··----TGrundstelfu,;g-------------------~-~----· 

r2PBL IDEPARTE CYCLE - !FuBschalter 
ISPRS ID-ETECTEUR DE PROXIMITE 'Position r· .. :i'p·RS .. --n~l~f6"E ... 6EBIT-·· .. '·,· .. --------.. _-.. ··,···"" .. ---------------"". -- --"---"._,,.,. " ........ ;·Ef "laUrEnde . ----,,-.. -.. , 
r-4P-RS--iACCUMULATEURLiEN- ~.~.~. ··-------iZufuhr---- ~....--------------------------, 
>·"--_~· __ ·l·· __ ~_,_· __ .... ___ ""~·· ___ ,,_~ ....... ---. ___ .. -."--. ____ ._.~. ___ :_-,-,-----_-".------,,- . ___ . ___ .. '" ______ •.• __ ""_~ _____ .. '" __ ~ 

- 7PRS IHORS DE LA LIEN IAus Spule heraus 
I 2S0L IBRIDE/COMPRESSION IKompresslon 
J 1SSR!MOTEUR DEVliJO'O::=-IRC=:-'--- !Bandspelcher 
L204~~J<:Clr"P_TE:LJR .~.._____ !zahler ==--~----~--~-~~-~~~ .~ _________ _ 

8-58 



ELECTRICAL SCHEMATIC[@] 519358-3 
LBX - 23}9 Pl!M¥A, IpI:JASE__ ______ _ 

300-318 
·--~-T--:F;;~Oa~'---~--r--··--

300 ilNTERSERRURE -~-----tSperre 
301- ---!cONvo9EuR (REMARQUE: 3) """··""tF5rdeiWerk-(Anme-riWng:'"sf"· 
302 ". IACR(RE'MARQUE:"4)"·_"""""M._,.,..... .. , """" -1~~~7§~~~~~~~~~f"""--'-'-------

~ 303 -" tA.CR·pi§RMEni~z:-(RE-MARQUE;"2Y jACR Erm6glichen Sje (I>nmerkung: 2) 

Deutsch ........ i 
--{ 

r~ 304 -Ts4 4MTRY~SSAJ------·-··--------~--·-Ts44MfR"11:~·-----~~-·--·-
, 305 iAUfo SUR fAuto es ein ---------- i 

306 ___ ]~~~~!§~=:~~~uifER-E~-~§_g~~=:~·~!~~9f~T --------·-·lBan(Tknlii'pp·~'Unverti-nde-iliCh-St6rung":·BliiZen·""-- , " "" ,, ______ "~"~jll 
1 eRE 1 LIEN lNSUFF1SANT ----lsao(fki1a'pp--------------""·--" " ., " ... _ ... _-_._--_ ... _-_. __ ._ ....... . 
2CRE ··.l.·~.I§N .. _____ -'.--"--"=~=_~= .. ' . -. --jspu!e"----"·--"" ---- --------.. -".-. -'". '1 
3PB 1AU1'O---- , , , ,,- .. ,m • ••• ---------~- n·_-T,A,;.Jto'--------·- -.---.-----------------~-"----.-- -1 

25'S iSELECTEUR DE LIEN fSpulen -----j 
3CRE ""!IiRRiff6'E'CONVOYEUR-"" ""' "-'""-!f?~~~~~~§:~Chaltung ,--,I 
"3~SsSR""1~~~~~:!Si6N''''" """m"" _______ • !~::p:~::~ ""m ________ • "_,~ 

i 3CR,6CR IACR IN'v'"ERSE jACR ROck.seite 

4CR IERREUR !NTERSERRURE iStorung 
5CR : ]~~~~~Q~::!~~_~~~~~Y~~~~ __ . __ " TF5rderwerk'"SiChe"ri1"eitS'ki-eTs -- -------------"-~'"".-.. --. 

~~-~~~ -i~i;~~~~~~~----------------·· ----~=====i~~j~~;~~~~~~~~~~~===---
SCRE lHAUT PAQUET COUVERCLEI NON COUVERCLE 1HOCH BONDEL K.APP~EJ"N"E"IN=K.AP';;;P;;E~--
SCRE -jSAS"PAQUETC"OU\lEffCLETNOf.i"C'6uVERCLE-· . '~I~i:~~~!~:~_QH~~f "~~~:~~~l~~=~-~E{ 

, .,._----, 
--------------- ------j 

S
7

S
C

S
RER "".rp~~Q'~U~fET~~t~R~iZ}I~-:~t=~~§g~~~~-~-~: """ '"". _________ !OBERPROFUNG HOHE UNO K.APPE 

" !""If'. !;;; I " !'SATZ:ANSCHlAG " -"." " ,"".---.-"-------- -.','1. 
- __ "'~ ___ _f___~---"_" ________________ • -----, .. -----,----________ " __ 

! 

-1 
iAggregatmotor & 51euerung 
[anschtii!m otor ~Ruckzugsmotor & Steuerung ~ 

3MTR jMOTEUR TENSION UEN & COMMlWDE 

" " " ".".--"-~-------------------! 
-.. ----~----j 

.---------1 
500~518 

--------~ 
-r------ Franyais -r " .. '"" ---------oeutsch . -""""""" 1 

~=:500 ---1~~=~~;~~~~~~u~c;:!~9i~~~~~~U-R---+s~.5runi sich~~ejt$"k~~~~~~~iitet~en-n!ejne"St6ru~~=~~~~:=1 
501 lDESSUS [Forderwerk~S!cherheltskrels elOgeschaltetwenn fOrderwerk funktion 1 

~ 502 -ILE CLIENT FOURNI EMPECHENT FER~ POURAARETER !Ku'nde geliefertsperre Geschlossen, um zu stoppen bOnde! von ',! 

:" __ ~_" __ .~.~~ PAQUETS DE 30RI!!32~!:~ ______ ~er~~~~~_~~E.~_~eler ~"~" _____ ~ __ _ 

503 fRACCORDEfltENTS AL TERNATIFS DE TRANSFORMATEUR !Altemati...e steuerung fransformator anschlUsse fUr 230 VAC I 
IDE COMMANDE POUR 230 VCAMA.CHINES !maschinen ~~" ____ ::I 

~REM.ARQUE: lANMERKUNG: , 
!* Indique Ie compos ant foumi par Ie cHent. 1" Zeigt an bestandteH geliefert durch kunde. 
fLes composants montres avec des lignes tin§es sont lBestandtelle dargesteHt mltgestrichelte Unien sind wahlweise 
!facultatifs. ifreigestent. 
11. Signode foumit Ie pullo...er comme montre. SI Ie client i 1. Sign ode versorgungs schlieBt an wie gezeigt. Wenn kunde 
!foumit a distance E~Arretez Ie pullover doit etre lversorgungs entfemt E-Anschlag 
i enleve. l derOberbrilckermuB sein entfemt. 

504 ]2< Reliez Ie fil #4 a Automate(PLC) Entree 12.6 a permettez 12< Schliel&en Sie an leitung #4 ZI.I PLC Eingang 12.6 ermoglichen 
!Automatique Cutoff an Refeed (ACR) option. !Automatisch Abgeschnitten Zufuhr (ACR) wahl. 
13. ReJiezle fil #4 a Automate(PLC) Entree 12.1 pour counr Ie Is. SchlieBen Sle an leitung#4 ZJJ PLC Eingang 12.1 2U laufen 
iconvoyeur sur I'erreur. !forderwerk auf Storung. 
f4. Rellezle fil #4 a Automate(PLC) Entree 12.3 sur ACR 14. SchlieBen Sie an [eirung #4 ZJJ PL 
iequipe des machines pour essayer debit 
! d'abord puis ACR. 

''" -"sOS--·-"-iCO'NVOY§UFf'INVERSff-"----"-"--------"-----· .. -------1~5nj'erwerk-Ril"Cks'erte'" - - - - - - - -----

[--·--SMTR-"--IEN'TREE-CONVOYEu'R-MOTEUFfET-CONTROLEUR iEingang F6ide~erk Mtr. & Steuerpulr" 
.... " 7MTR'''-'' jS-ORTIE-CONVOYEUR--MOTEU'i=i'ET-CONTROlEU"R" ."."."" ---lAUsg'ang"F6rcierwe-rk-~:&-Steuerpu'it' 

8-59 



8-60 



ELECTRICAL SCHEMATICUQQ] 
LBX-2330 PHARMA, 3 PHASE 

519359-3 

1CS ,KB lOA , , 
'-t. 1 L1 ,.-h 2L1 

100 L1 -Qj'()-----<> i _)'~Jo---~------------------------, , , , , 
~ _ lL2 ,.-k 10 1 l2 -Q i '()-----<> , 

2L2 
, , , , , , 
, 1L3 ' 

102l3-Q~ 
213 

400/4BO VAC POWER SUPPLY SHOWN 
[jQIJ FOR 208/240 VAC POWER SUPPLY 

WIRE 213 NOT USED. 

I 

103 

104 

105 

106 

107 

108 

109 

110 

111 

112 

113 

114 

115 

116 

117 

5L1 H1 2T 2CB 0.5A 
'----<>'T' , -~ , , , , , , , , , , 

TRANSFORMER 
SHOWN 
CONNECTED 
FOR 480 VAC 

"' 412 "' ~X~l _____ -, 
H2"' r-:-

X2 

H3 

X3 
, , 

L-_--<>~ 
512 

7L1 H4 

J8-1 1 FU 3L1 

2A 
3L2 J9-3 2FU J9-1 

2A 10 '1 8<; 7 
NOTE: I 
5 & 10 .A .A.}..A.A.A.A .A ~ ~ 

THE COOLEST AND =======~~:::;:::~======= 1&6 ~ 

~~~F~ARMESTHOT L..1-----'ruuLJ I 
1 HOT KNIFE 11021 

6 5 , 39 29 1 iT 

J7-1 

1 1 7FU f---...-- 206 
+----11 11---~__11 I 400 R5 !(lED4 

KR :~~ .... , 

L3 l2 11 
1PS 

POWER 
SUPPLY 

+ 24 VDC _ 

J7-2 

+--11 f---~-- 215 n 
12.5A IL-__ 4_0_7 __ -1~=R=2:J---1";~/ /~lE_D_1 _______ -+ 
5FU 2 ~ ... , 

+--- 405 

+---11 If----.-- 08 n 
12.5A I 41 1 R3':"( lED2 

6FU I-_~ __ 213 .... , 

+---11 I 415 R4 /j'llED3 
12.5A .. 
8FU 0" 

I---~_ 500 n 
1L-_____ -l~=R=6~-~~/~"'(-lE-D5-------~ 12.5A 

9FU 

1-----,1-- 504 
12.5A 

2PS 

PlC 

~ ... , 
!(lED6 
... , 

2 

4 POWER J6-5 2 
l+ SUPPLY M I--------v------+ 118 -0- J3-3 

3A l4 
200 200 

8-61 



ELECTRICAL SCHEMATIC [j]Q] 

LBX - 2330 PHARMA, 3 PHASE 
118 

~~-~- *12011 
12021 
PUSH 

TO 

519359-3 

200 

201 

202 

203 

204 

205 

206 

207 

208 

209 

210 

211 

212 

213 

214 

215 

216 

217 

218 

INTERLOCK SW 118 
4 5 NOTE 1 ,28 STOP 15 2 

~::r-:4-aJ.I..o-__ 7-ol' '.D----<~.iD.:: :?:(0--{..n)IICC).-{)-_._-------i\lCRjl---.... ll1 
J5-3 IS 1 IS3 E-6 E-5 1 PB J6-1 '--../ 

I J6-3 J3-9 

IL--__ ::,~~, 33 • 418 L---+-----1 ~~: 5<PLC
, 

:~ J3-1O 
B-6 J6-6 1M 

I J6-7 1 o. 

~ 
-ow 

~ 
J13 8 lK:~200HM ~ 1/2W R9 1/2W 

-cw 
B-l.1~ P1AlOK 

"I" 32 31 30 

0 4 5 6 
V/F CONY. 

I 2 3 ,-
B~-4~ __ ~~ 00 1 1 : 10.0 

Jl-8 1 h STALL 

:-: ~PRS 101 
o--+z,JJ!l.--:::...5 + 0_ ~ I 10.1 I 
~J~5~~~~OME 

]5'-7 2PRS~J6-9 102 
0_ 10.2 

J -10 J6-8 
CYCLE F-3 

4 ~ B~ ~J10-3 103 10.3 1 

.. J.c3,...-8-+---<' 2PBL ~ J10-l·· 
J3-2 F-2 F-l 

+--H'~-I< F-4 Jl0-2 

Jl-lO /, POSITION 

~./..;;JK:5--6"--+--"'-_<'/<>.0_6PRS p>--__ ~1O~4 -{1~10.~4 JI 

" " ~ <;;$W'~" J3- 0_1 PRS ~ 105 ~.:!tJ s:.c-
l---1-__ ~ 1 10.5 I 

CW ;:=...t;2 10K 

162~ 160 
14 5 6 B-9 106 

~--~'l V/F~ONV·3 ~ I 10.6 1 

1:....204 
202-----o~~:::.-~1~5 -{I ~IO~.7JI 

Jl-l h J6-2 

112 I 11.2 I 

0---213 
2PBL 

15 hB-5 ,/ B-2~ Jl'-4 
~-<~~-~G~-~~~~4 
J12-1 'Y /' '/ 

204CTR 

,----j COUNTER 

J4-5 

J5-9 

(~Q~0.~4~2~04~~~°OrI ~2s--416 
J3-4 i J4-6 

I 
I 

114, i, ."' L--o J2-6 

(C~Q~0.~5~20~5~-~~'~::~417 
J2-7 S3 3MTR TEST [ljQJ 

112----, 
Losl lMTRTESTl1ill 

(~Q~0.~6~2~06~~~-o~J4~-7;--409 
J4~ 

207 501 
@Dl-----·505 

12031 

FEED 

12041 

TAKE UP 

12051 

REV 
TENSION 

12061 

TENSION 

12071 

INDEX 

219 300 300 
8-62 



ELECTRICAL SCHEMATIC ITQQ] 

LBX - 2330 PHARMA, 3 PHASE 
219 

300
4 

301 

// JII-I / LOW 
-o----<~~--r---, STRAP ... ' 113 -1 

/" .... 11 eRE }------:.~>--------- z:t::------..-- j 
OPERATORLESS 13001 

JI3-7 * INTERLOCK 109 
/" ! I .. ' 1 - f--o-------<~--------I r------~>_----
" I I '/ 

302 

303 

E-I E-2 

JI1-2 1; ~STRAP~ 
" 1; 2CRE ) 

J13-2 " AUTO B-II 

217 
3PB 

---.L 0---%> 116 

I 
STRAPS 

304 

305 

0 I -+- 2 3 B-12 II 
I , t> 7 I _AI 0 =* 1 
I I I I I 
I I I I I 
I I I I I 

B-13 12 I I ~II 
I I I I t> 0 I 0 XX 

2SS 

306 
JI3-4 CONVEYOR (NOTE 3) 1301 1 4 

307 

JII-3 // CONVEYOR 
--0----«----[---, SHUTDOWN " 122 1 

/..."" 13CRE I-----------:.~>_---
- --0-(\--------... ___ 1 / 

J13-3 ' 

308 

309 

J13-5 REFEED/ACR (NOTE 4) 13021 4 

C-5 ITDR 
205 0_-_0 ~ -------r;.'"'1~'t-------,. 

~~ 124 
cw-

CLAMP /CMPRS. 

310 
J13-6 C-4 ~ C-I 125 -~- P I l-------I"\ r"------..:",) .. l$S...... 

311 
J5-2 ACR ENABLE (NOTE 2) 13031 4 

312 I 
313 

/ // HIGH/LOW 
<E:~ .... __ J"---, BUNDLE '~ 

~ ... , 14CRE l----------~~ z-=------...---/ / 
314 

/ // HIGH BUNDLE 
-------«----f---, LID/ NO LID "~ 

/...' ! 5CRE I----------;~ -- ----<~,------...--_/ ;' 

315 

/ // LOW BUNDLE ,'--__ ..r---, L1D/ NO LID '~ 
;",' : 6CRE 1------------) 
~------...--_/ ;' 

316 
/ // CHECK HEIGHT 

/, {~--i~c~\-!'~-~~~--\~ , I.. _/ ';, 

" 
317 

R8~/2W 

~ 

11.3 

11.4 

11.5 

11.6 

11.7 

12.0 

12.1 

12.2 

12.3 

12.4 

12.5 

12.6 

12.7 

13.0 

13.1 

13.2 

13.3 

B-15 --cw P410K 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

318 

1 20 

~ 23 503 J12-8 

B~507 

319 400 

8-63 

519359-3 

219 

210 HOT KNIFE 
( Q1.0 

2 
3SSR 

J4-1O 

211 /-..... , 
~-.-i 3CR}---------

J12-6: ........ _/ ACR 

: ,_, REVERSE 
I / , 
L-i 6CR }---------.... 

'--/ 

212 ,-, ACR 
~ I 'ON Q 1.2 -------\ 2CR r=---

J12-10 '_ .. / 

213 r, ERROR 
~ / 'INTERLOCK 

01.3 ----\ 4CR }---------
'Jll-9 , __ / 

_ CONVEYOR 
~ ,", INTERLOCK 

Q 1.4 ---l" 5CR )---------
Jll-8 , __ ./ 

207 ------., DISPENSER 
215 01 BRAKE 

( QI.5 2SSR 

J2-1O S4 4MTR TEST 13041 

216 D-I AUTOON D-2 
~ ,/--.,,, 

Q 1.6 ~~--~ G T-'-~,) 
/ ............. : ,/ Jll-S 

I 
217 D-3 I 
~ '1-... ./ 1 

Q 1.7 {------,. Y L..J / ..... _1, 
LOW STRAP - STEADY 
ERROR - FLASHING 

PACK 
220 /-..... , STOP 

~---'5SSRJL.--~ 
Al \ .. __ / A2 

~ 

@) 

~ 
R9 820 OHM 1/2W 

~ 
J12-7 I 21 

i3 RIO~/2W 

106 

403 

404 

403 

404 

403 

508 

509 

510 

511 

402 

405 

400 



ELECTRICAL SCHEMATIC IT.QQ] 

LBX - 2330 PHARMA, 3 PHASE 
319 

400 4 

401 

402 

403 

404 

DISPENSER 
4MTR 

111 ~~o-+---o--P----o-----+--------I-t{ 
-------J2-2 2 1SSR 1 

5SSR ~ 3S0l 

519359-3 

319 

2 
J1-3 

405 
r r 40 --'-- 41 /,; A .. ' 112 ~--~o--1 .--0>-------<.0 C~---~(.-~-' \ f'~-----,:>---------

13 I t 14 ," v '/ 

406 

407 

408 

409 

410 

411 

412 

413 

414 

415 

416 

417 

418 

419 

PACK STOP 

1400 I INDEX MOTOR & CONTROllER 

112 ~,--_R_E_D-\ 
J2-9 

14011 

BLUE 

14021 
206A YEl 

207------~:~--_4 

113 ~~_R_ED-1 
J2-8 

209 ~ ___ 20_2_A-<~~_B_lU_E-l 

203A,.:; YEl 
210 -------<',;;:<c------l 

114 ~,--_R_E_D-l 
J2-5 

212 • 204A ~ BLUE 6 

214 205A ~ YEl 5 

fEED/TAKEUP MOTOR & CONTROllER 

TENSION MOTOR & CONTROllER 

4 3 

2 

14031 

BlK 

BlK 

BlK 

J3-5 

J3-6 

J1-9 

J1-7 

201 __ --~33~~~--~I=~=4~I~PN~K~ _V::.!I",O~I=40=5:::..1 ____ .::.,>-_-c.----.. 2 

500 

8-64 



519359-
LBX - 2330 PHARMA, 3 PHASE 419 

500 

501 

502 

503 

504 

505 

506 

115 ~:-_R_ED--I 
Isosl CONV 

21 7 • 207 ~ 2S ~ BLUE 6 

3SS i 26 '----_Y_E_L-I S 

I 
I 
I 
I 
I 
I 

8 _ Jl~ ! 23 h 
31~ 

I 
I 
I 

PNK 

116 ~,-_R_ED--I 
I 
I 

3 

'34 YELS 
207 '~c----I 

217~ BLUE 6 

3 

INFEED CONVEYOR MTR & ONTROLLER 2 

2 
BLK J11-6 

VIO 
4 

EXIT CONVEYOR MTR & ONTROLLER 

Q---{ 7MTR 2 BLK Jll-7 

4 
VIO 

507 318 ~'--------' 

508 

509 

510 

511 

512 

513 

514 

515 

516 

517 

518 

~
E-7 38 _~ ~_~ 

J12-2 I I J12-4 
4CR 
'!. 40 E-9 

-y c----0--7 
I J12-3 

~
E-3 41 _~ ~_~ 

J10-7 I I JlO-9 
SCR 

43 E-lO 
-~ 1,----0--7 

11 JlO-8 

101 

o 

ERROR INTERLOCK 

ENERGIZED IF NO ERROR 

CONVEYOR INTERLOCK 

ENERGIZED IF CONVEYOR ON 

15021 
CUSTOMER SUPPLIED INHIBIT 
CLOSED TO STOP BUNDLES 
FROM EXITING STRAPPER 

ALTERNATE CONTROL TRANSFORMER CONNECTIONS 15031 

208 VAC 

Is041 
NOTES: 

Hl 

H3 

H2 

H4 

2T 

240VAC 

* Indicates component supplied by customer. 
Components shown with dashed lines are optional. 

Hl 

H3 

H2 

H4 

2T 

Xl G ,~~" 
X3 

400VAC 

Hl 

H3 

H2 

H4 

1. Signode supplies jumper as shown. If customer supplies remote E-Stop the jumper must be removed. 
2. Connect wire #4 to PLC Input 12.6 to enable Automatic Cutoff and Refeed IACR) option. 
3. Connect wire #4 to PLC Input 12.1 to run conveyor on error. 
4. Connect wire #4 to PLC Input 12.3 on ACR equiped machines to attempt refeed first then AeR. 

8-65 

2T 

Xl 

G ""''' 
X3 



ELECTRICAL SCHEMA TIC ITQQ] 

LBX - 2330 PHARMA, 3 PHASE 
.~----------

519359-3 

8-66 



ELECTRICAL SCHEMA TIC ITQQ] 

LBX - 23~gp~~~J,l~_~g 
519359-3 

::~:::':::::~::~:I::::::::::::::~~::::~:::::_::::_~.:~::~~:~::::::_~~_~~!~::_~::_:::::~~~::::~:::::::.::-::~~:·::~-I::::::::::::~~~~.:::-:::.::::::::::::::::::::~.:~~~~::::::::::::~:::~_~_~_:.:::::::::~::::::~~_:_:~:::J 
i... 500 ~!!'i."!:.E~~.~~f3UR§ ERREUR AC.!!VE S.~~El!~5. ERREUR !st6rung ~iche~e~~js Einge~chaltetwenn kein:..?t6,,:!~~. __ ~_'-: 

ICOUPLAGE DE CONVOYEUR ACTIVE 51 CONVOYEUR ;.. .... . . i 
501 !OESSUS IForderwerk~S!CherheItSkreIS emgeschaltetwenn fOrderwerkfunktion i 

; 502 !LE CltENTFOURNI EMPECHENTFERME: POURARRETER IKUnde geliefert. sperre Geschlossen, urn zu steppen bUndel von 
iDES PAQUETS DE SORTlR STRAPPER ,herausnehmen bilgeler 

'~-" jRACCO-;~EME~ ~.;~~~;~-~~ T~~~ORMt\1EUR !~e~~;: steuerung transformator ansch!Osse"~~;;~~~-"--
1DE COMMANDE POUR 230 VCAMt\CHINES !maSchinen 

~----'~ , 
; lREMt>RQUE: jANMERKUNG: 

.. lndique Ie composant foumi par Ie client j .. Zeigt an bestandteil geliefert durch kunde. 
Les composants montn3s avec des lignes times sont lsestandteile dargeste!lt mit gestrichelte Unien sind wahlweise 
facultatlfs. Jlfreigestellt 

1
1. Sign ode foumit Ie pullover comme montre. SI Ie client 1. Signode versorgungs schliel?! an wie gezeigt. Wenn kunde 

;foumit a distance E-Arretez Ie pullover doit etre !versorgungs entfemt E-AAschlag 
! enleve. ! derOberbrilckermuf.!, sein entfemt. 
12. Reliez Ie fil #4 a hltomate(PLC) Entree 12.6 a permettez [2. SchHef.!,en Sle an leitung #4 zu PLC Eingang 12.6 ermoglichen 
lAutomatique Cutoff an Refeed (ACR) option. !Automatisch Abgeschnitten Zufuhr (ACR) wahl. 
i3. Reliezle fil #4 a hrtomate(PLC) Entree 12.1 pour courir Ie ]3. Schlief.!,en Sie an leitung#4 zu PLC Eingang 12.1 zu laufen 

504 

jconwyeur sur j'erreur. iforderwerk auf Storung. 
J4. Reliezle fil #4 a hrtomate{PLC) Entree 12.3 sur ACR 4. Schlief.!,en Sie an leitung #4 zu PL 

jeqUiPe des machines pour essayer debit 
d'abord puis ACR. 

505 ._- f~E"::N~TR~~ES>E~C:!JO::~N-~~VOI-~:yt=YE~~~U~~R~M~:'O~~TE~~~U"~:R::::'ET:-::-::-~C':::-O"::N::~TR-:::~::6-~::L:~E':~U::~R-":~~ .... .. .. 
GMTR "t-----"-"----.-"'~" .... "."." .... ,."' ... ---.---,. ________ "_" ___ "."_"_ .. _ .. _. __ ._"_~_" .. " .... " .... '" .. "" .. __ ... :_:_~£9!~~~!~~:~~:~:~~~~~ry;~i_t_ 
7MTR ISORTIE CONVOYEUR M01EUR ET CONTR6LEUR ________ /:usgang Forderwerk: Mfr. & Steuerpu:::It'-_______ ~. 

8-67 



8-68 



PHARMA ELECTRICAL CONTROLS 515841-6 

PART NO. 

KEY 515842 QTY. 515843 QTY. 515844 QTY. DESCRIPTION 

11 O/220V 1 Ph 460V/3Ph 230V/3Ph 

1 515607 1 515607 1 515607 1 POWER SUPPLY MOUNTING PLATE 

2 515600 1 515604 1 515600 1 POWER SUPPLY 

3 515609 1 515609 1 515609 1 POWER SUPPLY DIN RAIL 

4 170118 4 170118 8 170118 8 M5 X 10 SBHCS (ZINC) 

5 010076 19 010076 23 010076 23 M5 LOCKWASHER (ZINC) 

6 171571 10 171571 14 171571 14 M5 FLATWASHER (ZINC) 

7 272418 4 272418 4 272418 4 M5 X 12 SHCS (FLANGED ZINC) 

8 070859 1 070859 1 070859 1 1/2"GLAND NUT/SLIP RING 

N/A 084863 1 084863 1 GROMMET (3PH DOM/EURO) 

9 434851 1 N/A N/A CORD GRIP GROMMET, DOMESTIC 

434850 1 N/A N/A CORD GRIP GROMMET, EURO/UK 

10 
N/A 515605 1 515605 1 CIRCUIT BREAKER. 3 POLE 

515673 1 N/A N/A CIRCUIT BREAKER. 2 POLE 

11 N/A 515633 1 515633 1 TRANSFORMER. 3 PH 

12 N/A 515133 1 515133 1 CIRCUIT BREAKER. 2 POLE 

13 515602 1 515602 1 515602 1 REAR ELECTRICAL PANEL COVER 

14 435344 NR 435344 NR 435344 NR ELECTRICAL DOOR GASKET 

N/A 434841 1 434841 1 POWER CORD (3PH 50/60Hz) 

434434 REF N/A N/A POWER CORD 115V-60Hz-1 Ph 

15 434478 REF N/A N/A POWER CORD 230V-50Hz-1Ph UK 

434479 REF N/A N/A POWER CORD 230V-50Hz-1Ph EURO 

434228 REF N/A N/A POWER CORD 230V-50Hz-1 Ph AUST 

16 071940 1 071940 1 071940 1 CORD GRIP 

17 515595 1 515595 1 515595 1 CONNECTOR PLATE. MOTOR 

18 281015 4 281015 4 281015 4 M6X 10SHCS 

19 481889 4 481889 4 481889 4 M6 LOCKWASHER (ZINC) 

21 516283 1 516283 1 516283 1 CONNECTOR PLATE. 3PH 

22 281532 9 281532 9 281532 9 M5 X 10 SHCS (ZINC) 

23 436243 3 436243 3 436243 3 INTERLOCK SWITCH 

24 438295 5 438295 5 438295 5 CORD GRIP PG-9 

25 011214 6 011214 6 011214 6 M5X 16SHCS (ZINC) 

26 514331 2 514331 2 514331 2 5 WIRE GROMMET HOLDER 

27 515592 3 515592 3 515592 3 INTERLOCK SWITCH SPACER 

N/S 515141 1 515141 1 515141 1 MACHINE WIRE HARNESS 

N/S 515674 1 515145 1 515145 1 POWER HARNESS 

28 515135 1 515135 1 515135 1 TERMINAL BLOCK GROUND 

29 515136 1 515136 1 515136 1 END CAP 

30 262617 2 262617 2 262617 2 M6 FW (ZINC) 

31 515134 2 N/A N/A TERMINAL BLOCK 

32 014797 1 N/A N/A 1/2"GLAND NUT SLIP RING 

33 515773 1 515773 1 515773 1 TIME DELAY RELAY 

34 515137 2 515137 2 515137 2 DIN RAIL CLAMP 

'N/S 515040 1 515040 1 SIGN DISPOSITION 

N/S 439403 1 439403 1 439403 1 PLUG ASSEMBLY (3CRE) 

N/S 515765 REF 515763 REF 515763 REF SCHEMATIC 

N/S 515839 1 515839 1 515839 1 PHARMA HARNESS 

N/S 515775 1 515775 1 515775 1 HARNESS 

'8-69 



PHARMA ELECTRICAL CONTROLS 

---B - " / ' 

/ 'f, \ 

------------
DETAIL A 

27 

EE SECTION 
515450 

\ 
\ 

, 
"", 

"" J 

, , 
/ 

I 
I 

/ 

8-70 

FRAME REF. 
16 

9 

7 

515841-6 

15 

13 



PHARMA ELECTRICAL CONTROLS 515841-6 

PART No. 
KEY QN. 515842 515843 515844 DESCRIPTION 

110/220V/1Ph 460V/3Ph 230Vl3PH 

1 1 515627 515627 515627 LBX 2300 PLC DIN RAIL 

2 1 439433 439433 439433 COUNTER 

3 1 439434 439434 439434 MOUNTING PLATE - COUNTER 

4 1 438280 438280 438280 FILLER PLATE 

5 1 438449 438449 438449 POWER DISCONNECT 

6 1 515611 515611 515611 DISCONNECT SWITCH PLATE 

7 1 514337 514337 514337 SOLID STATE RELAY 

8 1 515610 515610 515610 HIGH/LOW VOLTAGE ACCESS 

9 1 515608 515608 515608 HIGH/LOW VOLTAGE SEPARATOR 

10 1 515094 515094 515094 SIEMENS PLC 40 VO 

11 REF INC. WI HARNESS INC. WI HARNESS INC. Wi HA.RNESS 2 POSmON TOGGLE SWITCH 

12 6 162383 162383 162383 M4X8 SHCS (ZINC) 

13 6 185700 185700 185700 M4 LOCKWASHER HC (ZINC) 

14 2 162568 162568 162568 M3 LOCKWASHER (ZINC) 

15 2 262551 262551 262551 M3X8 SHCS (ZINC) 

16 1 434448 434448 434448 VARISTOR - 39 VOLTS 

17 1 438275 438275 438275 VISE- ACTION LATCH 

18 1 515436 515436 515436 SIDE ELECTIRICAL DOOR 

19 1 515129 515129 515129 RELAY AND FUSE MODULE 

20 1 436276 436276 436276 8MMSQ. KEY 

21 2 170118 170118 170118 M5 X 10 SBHCS (ZINC) 

22 6 281532 281832 281532 M5 X 10 SHCS (ZINC) 

23 8 010076 010076 010076 M5 LOCKWASHER (ZINC) 

24 2 171571 171571 171571 M5 FLATWASHER (ZINC) 

=P 7 433919 433919 433919 M6X12 SHCS 

7 010077 010077 010077 M6 LOCKWASHER HC (ZINC) 

27 7 515439 515439 515439 NEOPRENE GASKET 3/16" THICK 

28 1 515574 515574 515574 AUTOMATIC CONY. CONTIROL BOX 

29 1 431757 431757 431757 M6EXr. LW. 

30 1 005465 005465 005465 M6 NUT (ZINC) 

31 1 515707 515707 515707 PLC EXPANDER 

32 1 516223 516223 516223 RESISTOR ASSEMBLY 

33 1 436097 436097 436097 SOLID STATE RELAY 

34 1 436099 436099 436099 END BARRIER 

35 2 162568 162568 162568 M3LW 

36 2 251247 251247 251247 M3xl0SHCS 

8-71 



PHARMA ELECTRICAL CONTROLS 515841-6 

26 

28 

8-72 



LBX-2000/2300 SPARE PARTS KIT 

I KEvil QlY II PIN DESCRIPTION 
1 2 264313 15 x 32 x 9 BALL BEARING 
2 4 274924 6 x 19 x6 BEARING 
3 2 514639 CAM FOLLOWER 
4 2 434792 DIE SPRING LHL-375D-1 
5 2 516770 FUSE - 2.0 A SLO BLO 
6 2 434425 FUSE 3.0A FAST ACT (BUSS MANN GMA-3A) 
7 1 438752 SwrrCH ACTUATOR 
8 2 514747 PROXIMITY SENSOR 
9 1 514635 CUTIER 

10 3 514674 COMPRESSION SPRING 
11 1 514684 DUBUSHING 
12 1 514807 5/16" OD X 1/4" ID X 1/2" LG BRONZE BUSHING 
13 1 434657 EXTENSION SPRING 
14 2 514679 COMPRESSION SPRING 
15 2 514394 FUSE -12.5A SLO BLO 
16 1 514667 FLANGE BUSHING 
17 1 514650 HOT KNIFE WELDMENT 
18 2 516771 HOT KNIFE CABLE 
19 1 514658 EXTENSION SPRING 
20 1 514337 SSR 
22 1 436243 INTERLOCK SWTICH 
23 1 434655 BALL BEARING 6000-2RS 
24 1 514693 BALL BEARING 634-ZZ 
25 2 514393 FUSE - OUTPUT MODULE 
26 2 519279 CHUTE SPRING, LARGE 
27 2 519280 CHUTE SPRING, SMALL 
28 2 519388 FUSE, 16 A SLO BLO 

8-73 



LBX-2330 (2 BELT) SPARE PARTS KIT 

I KEY II QTY II PIN II DESCRIPTION 

1 2 264313 15 x 32 x 9 BALL BEARING 

2 4 274924 6 x 19 x6 BEARING 
3 2 514639 CAM FOLLOWER 
4 2 434792 DIE SPRING LHL-375D-1 
5 2 516770 FUSE - 2.0 A SLO BLO 
6 2 434425 FUSE 3.0A FAST ACT (BUSSMANN GMA-3A) 
7 1 438752 SWrrCH ACTUATOR 
8 2 514747 PROXIMrrY SENSOR 
9 1 514635 CUTTER 
10 3 514674 COMPRESSION SPRING 
11 1 514684 DU BUSHING 
12 1 514807 5/16"O.D.x1/4"I.D.x1/2"LG BRONZE BUSHING 
13 1 434657 EXTENSION SPRING 
14 2 514679 COMPRESSION SPRING 
15 2 514394 FUSE-12.5A SLO BLO 
16 1 514667 FLANGE BUSHING 
17 1 514650 HOT KNIFE WELDMENT 
18 2 516771 HOT KNIFE CABLE 
19 1 514658 EXTENSION SPRING 
20 1 514337 SSR 
22 1 436243 INTERLOCK SWTICH 
23 1 434655 BALL BEARING 6000-2RS 
24 1 514693 BALL BEARING 634-ZZ 
25 2 438460 CONVEYOR BELT, 2 BELT 
26 1 514636 CUTTER SCREW 
27 2 514393 FUSE-OUTPUT MODULE 
28 2 519279 CHUTE SPRING, LARGE 
29 2 519280 CHUTE SPRING, SMALL 
30 2 519388 FUSE, 16 A SLO BLO 

8-74 



LBX-2330 (3 BELT) SPARE PARTS KIT 

I KEYII QTY·I PIN DESCRIPTION 

1 2 264313 15 x 32 x 9 BALL BEARING 

2 4 274924 6 x 19 x6 BEARING 
3 2 514639 CAM FOLLOWER 
4 2 434792 DIE SPRING LHL-375D-1 
5 2 516770 FUSE - 2.0 A SLO BLO 
6 2 434425 FUSE 3.0A FAST ACT_(BUSSMANN GMA-3A) 
7 1 438752 SWrrCH ACTUATOR 
8 2 514747 PROXIMrrY SENSOR 
9 1 514635 CUTTER 
10 3 514674 COMPRESSION SPRING 
11 1 514684 DUBUSHING 
12 1 514807 5/16"OD.x1/4"I.D.x1/2"LG BRONZE BUSHING 
13 1 434657 EXTENSION SPRING 
14 2 514679 COMPRESSION SPRING 
15 2 514394 FUSE-12.5A SLO BLO 
16 1 514667 FLANGE BUSHING 
17 1 514650 HOT KNIFE WELDMENT 
18 2 516771 HOT KNIFE CABLE 
19 1 514658 EXTENSION SPRING 
20 1 514337 SSR 
22 1 436243 INTERLOCK SWTICH 
23 1 434655 BALL BEARING 6000-2RS 
24 1 514693 BALL BEARING 634-ZZ 
25 3 515368 CONVEYOR BELT, 3 BELT 
26 1 514636 CUTTER SCREW 
27 2 514393 FUSE-OUTPUT MODULE 
28 2 519279 CHUTE SPRING, LARGE 
29 2 519280 CHUTE SPRING, SMALL 
30 2 519388 FUSE, 16 A SLO BLO 

8-75 


